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Tenofovir Disoproxil Fumarate Tablets 300mg

1. NAME OF THE MEDICINAL PRODUCT
Tenofovir disoproxil fumarate tablets 300 mg
2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each film-coated tablet contains:

Tenofovir Disoproxil Fumarate 300 mg (equivalent to tenofovir disoproxil 245 mg).
This medicinal product contains lactose monohydrate.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Film-coated tablet.

Blue colored. oval shaped, film-coated tablets, with “LLA16™ debossed on one side and plain on
the other.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications
HIV-1 infection

Tenofovir disoproxil fumarate tablets are indicated in combination with other antiretroviral
medicinal products for the treatment of HIV-1 infected adults.

In adults, the demonstration of the benefit of tenofovir disoproxil fumarate tablets in HIV-1
infection is based on results of one study in treatment-naive patients, including patients with a
high viral load (> 100.000 copies/ml) and studies in which tenofovir disoproxil fumarate tablets
was added to stable background therapy (mainly tritherapy) in antiretroviral pre-treated patients
experiencing early virological failure (< 10,000 copies/ml, with the majority of patients having
<5.000 copies/ml).

Tenofovir disoproxil fumarate tablets are also indicated for the treatment of HIV-1 infected
adolescents, with NRTI resistance or toxicities precluding the use of first line agents, aged 12 to
< 18 years.

The choice of tenofovir disoproxil fumarate tablets to treat antiretroviral-experienced patients

with HIV-1 infection should be based on individual viral resistance testing and/or treatment
history of patients.

Hepatitis B infection

Tenofovir disoproxil fumarate tablets are indicated for the treatment of chronic hepatitis B in
adults with:

o
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* compensated liver disease, with evidence of active viral replication, persistently elevated
serum alanine aminotransferase (ALT) levels and histological evidence of active inflammation
and/or fibrosis (see section 3.1).

* evidence of lamivudine-resistant hepatitis B virus (see sections 4.8 and 5.1).

* decompensated liver disease (see sections 4.4, 4.8 and 5.1).

Tenofovir disoproxil fumarate tablets are indicated for the treatment of chronic hepatitis B in
adolescents 12 to < 18 years of age with:

* compensated liver disease and evidence of immune active disease, i.e. active viral replication,
persistently elevated serum ALT levels and histological evidence of active inflammation and/or
fibrosis (see sections 4.4, 4.8 and 5.1).

4.2 Posology and method of administration

Therapy should be initiated by a physician experienced in the management of HIV infection
and/or treatment of chronic hepatitis B.

Posology
Adults
The recommended dose of tenofovir disoproxil fumarate tablets for the treatment of HIV or for

the treatment of chronic hepatitis B is 300 mg tenofovir disoproxil fumarate (one tablet) once
daily taken orally with food.

Chronic hepatitis B
The optimal duration of treatment is unknown. Treatment discontinuation may be considered as
follows:

- In HBeAg positive patients without cirrhosis, treatment should be administered for at least 6-
12 months after HBe seroconversion (HBeAg loss and HBV DNA loss with anti-HBe
detection) is confirmed or until HBs seroconversion or there is loss of efficacy (see section 4.4).
Serum ALT and HBV DNA levels should be followed regularly after treatment discontinuation
to detect any late virological relapse.

- In HBeAg negative patients without cirrhosis, treatment should be administered at least until
HBs seroconversion or there is evidence of loss of efficacy. With prolonged treatment for more

than 2 years, regular reassessment is recommended to confirm that continuing the selected
therapy remains appropriate for the patient.

Paediatric population

HIV-1: In adolescents aged 12 to < 18 years and weighing > 35 kg, the recommended dose of

Tenofovir disoproxil fumarate is 300 mg (one tablet) once daily taken orally with food (see
sections 4.8 and 5.1).

The safety and efficacy of tenofovir disoproxil fumarate in HIV-] infected children under 2
years of age have not been established. No data are available.

Chronic hepatitis B: In adolescents aged 12 to < 18 years and weighing > 35 kg, the
recommended dose of tenofovir disoproxil fumarate is 300 mg (one tablet) once daily, taken

orally with food (see sections 4.8 and 5.1). The optimal duration of treatment is currently
unknown.
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The safety and efficacy of tenofovir disoproxil fumarate in children with chronic hepatitis B
aged 2 to < 12 years or weighing < 35 kg have not been established. No data are available.

Missed dose

If'a patient misses a dose of tenofovir disoproxil fumarate tablets within 12 hours of the time it
is usually taken, the patient should take tenofovir disoproxil fumarate tablets with food as soon
as possible and resume their normal dosing schedule. If a patient misses a dose of tenofovir
disoproxil fumarate tablets by more than 12 hours and it is almost time for their next dose, the
patient should not take the missed dose and simply resume the usual dosing schedule.

If the patient vomits within 1 hour of taking tenofovir disoproxil fumarate tablets, another tablet
should be taken. If the patient vomits more than 1 hour after taking tenofovir disoproxil

fumarate tablets they do not need to take another dose.

Special populations

Older people
No data are available on which to make a dose recommendation for patients over the age of 65
years (see section 4.4).

Renal impairment

Tenofovir is eliminated by renal excretion and the exposure to tenofovir increases in patients
with renal dysfunction.

Adults

There are limited data on the safety and efficacy of tenofovir disoproxil fumarate in adult
patients with moderate and severe renal impairment (creatinine clearance < 50 ml/min) and
long-term safety data has not been evaluated for mild renal impairment (creatinine clearance
50-80 ml/min). Therefore, in adult patients with renal impairment tenofovir disoproxil fumarate
should only be used if the potential benefits of treatment are considered to outweigh the
potential risks.

Mild renal impairment (creatinine clearance 50-80 ml/min)

Limited data from clinical studies support once daily dosing of 300 mg tenofovir disoproxil
fumarate in patients with mild renal impairment.

Moderate renal impairment (creatinine clearance 30-49 ml/min)

FFor patients unable to take the granule formulation of tenofovir disoproxil fumarate, prolonged
dose intervals using the 300 mg film-coated tablets may be used. Administration of 300 mg
tenofovir disoproxil fumarate every 48 hours can be used based on modelling of single-dose
pharmacokinetic data in HIV negative and non-HBV infected subjects with varying degrees of
renal impairment, including end-stage renal disease requiring haemodialysis, but has not been
confirmed in clinical studies. Therefore. clinical response to treatment and renal function
should be closely monitored in these patients (see sections 4.4 and D]

Severe renal impairment (creatinine clearance < 30 ml/min) and haemodialysis patients

For patients unable to take the granule formulation of tenofovir disoproxil fumarate and with no

alternative treatment available, prolonged dose intervals using the 300 mg film-coated tablets
may be used as follows:



Severe renal impairment: 300 mg tenofovir disoproxil fumarate may be administered every 72-
96 hours (dosing twice a week).

Haemodialysis patients: 300 mg tenofovir disoproxil fumarate may be administered every 7
days following completion of a haemodialysis session*.

These dose interval adjustments have not been confirmed in clinical studies. Simulations
suggest that the prolonged dose interval using tenofovir disoproxil fumarate 300 mg tablets is
not optimal and could result in increased toxicity and possibly inadequate response. Therefore,
clinical response to treatment and renal function should be closely monitored (see sections 4.4
and 5.2).

* Generally, once weekly dosing assuming three haemodialysis sessions per week, each of
approximately 4 hours duration or after 12 hours cumulative haemodialysis.

No dosing recommendations can be given for non-haemodialysis patients with creatinine
clearance < 10 ml/min.

Paediatrics
The use of tenofovir disoproxil fumarate is not recommended in paediatric patients with renal
impairment (see section 4.4).

Hepatic impairment
No dose adjustment is required in patients with hepatic impairment (see sections 4.4 and 5.2).
If tenofovir disoproxil fumarate tablets is discontinued in patients with chronic hepatitis B with

or without HIV co-infection, these patients should be closely monitored for evidence of
exacerbation of hepatitis (see section 4.4).

Method of administration
Tenofovir disoproxil fumarate tablets should be taken once daily, orally with food.

In exceptional circumstances tenofovir disoproxil fumarate 300 mg tablets can be administered
following disintegration of the tablet in at least 100 ml of water, orange juice or grape juice.

4.3 Contraindications
Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.
4.4 Special warnings and special precautions for use

General

HIV antibody testing should be offered to all HBV infected patients before initiating tenofovir
disoproxil fumarate therapy (see below Co-infection with HIV-1 and hepatitis B).

HIV-1

While effective viral suppression with antiretroviral therapy has been proven to substantially
reduce the risk of sexual transmission, a residual risk cannot be excluded. Precautions to
prevent transmission should be taken in accordance with national guidelines.

Chronic hepatitis B

Patients must be advised that tenofovir disoproxil fumarate has not been proven to prevent the
risk of transmission of HBV to others through sexual contact or contamination with blood.
Appropriate precautions must continue to be used.
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Co-administration of other medicinal products

- Tenofovir disoproxil fumarate tablets should not be administered concomitantly with other
medicinal products containing tenofovir disoproxil fumarate.

- Tenofovir disoproxil fumarate tablets should not be administered concomitantly with adefovir
dipivoxil.

- Co-administration of tenofovir disoproxil fumarate and didanosine is not recommended. Co-
administration of tenofovir disoproxil fumarate and didanosine results in a 40-60% increase in
systemic exposure to didanosine that may increase the risk of didanosine-related adverse
reactions (see section 4.5). Rarely, pancreatitis and lactic acidosis, sometimes fatal, have been
reported. Co-administration of tenofovir disoproxil fumarate and didanosine at a dose of 400
mg daily has been associated with a significant decrease in CD4 cell count, possibly due to an
intracellular interaction increasing phosphorylated (i.e. active) didanosine. A decreased dosage
of 250 mg didanosine co-administered with tenofovir disoproxil fumarate therapy has been
associated with reports of high rates of virological failure within several tested combinations
for the treatment of HIV-1 infection.

Triple therapy with nucleosides/nucleotides

There have been reports of a high rate of virological failure and of emergence of resistance at
an carly stage in HIV patients when tenofovir disoproxil fumarate was combined with
lamivudine and abacavir as well as with lamivudine and didanosine as a once-daily regimen.

Renal and bone effects in adult population
Renal effects
Tenofovir is principally eliminated via the kidney. Renal failure, renal impairment, elevated

creatinine, hypophosphataemia and proximal tubulopathy (including Fanconi syndrome) have
been reported with the use of tenofovir disoproxil fumarate in clinical practice (see section 4.8).

Renal monitoring

It is recommended that creatinine clearance is calculated in all patients prior to initiating
therapy with tenofovir disoproxil fumarate and renal function (creatinine clearance and serum
phosphate) is also monitored after two to four weeks of treatment. after three months of
treatment and every three to six months thereafter in patients without renal risk factors. In
patients at risk for renal impairment, a more frequent monitoring of renal function is required.

Renal management

It serum phosphate is < 1.5 mg/dl (0.48 mmol/l) or creatinine clearance is decreased to < 50
ml/min in any adult patient receiving tenofovir disoproxil fumarate, renal function should be re-
evaluated within one week, including measurements of blood glucose, blood potassium and
urine glucose concentrations (see section 4.8, proximal tubulopathy). Consideration should also
be given to interrupting treatment with tenofovir disoproxil fumarate in adult patients with
creatinine clearance decreased to < 50 ml/min or decreases in serum phosphate to < 1.0 mg/dl
(0.32 mmol/l). Interrupting treatment with tenofovir disoproxil fumarate should also be

considered in case of progressive decline of renal function when no other cause has been
identified.

Co-administration and risk of renal toxicity
Use of tenofovir disoproxil fumarate should be avoided with concurrent or recent use of a

nephrotoxic medicinal product (e.g. aminoglycosides, amphotericin B, foscarnet, ganciclovir,
pentamidine, vancomycin, cidofovir or interleukin-2). If concomitant use of tenofovir
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disoproxil fumarate and nephrotoxic agents is unavoidable. renal function should be monitored
weekly.

Cases of acute renal failure after initiation of high dose or multiple non-steroidal anti-
inflammatory drugs (NSAIDs) have been reported in patients treated with tenofovir disoproxil
fumarate and with risk factors for renal dysfunction. If tenofovir disoproxil fumarate is co-
administered with an NSAID, renal function should be monitored adequately.

A higher risk of renal impairment has been reported in patients receiving tenofovir disoproxil
fumarate in combination with a ritonavir or cobicistat boosted protease inhibitor. A close
monitoring of renal function is required in these patients (see section 4.5). In patients with renal
risk factors, the co-administration of tenofovir disoproxil fumarate with a boosted protease
inhibitor should be carefully evaluated.

Tenofovir disoproxil fumarate has not been clinically evaluated in patients receiving medicinal
products which are secreted by the same renal pathway, including the transport proteins human
organic anion transporter (hOAT) 1 and 3 or MRP 4 (e.g. cidofovir, a known nephrotoxic
medicinal product). These renal transport proteins may be responsible for tubular secretion and
in part, renal elimination of tenofovir and cidofovir. Consequently, the pharmacokinetics of
these medicinal products, which are secreted by the same renal pathway including transport
proteins hOAT 1 and 3 or MRP 4, might be modified if they are co-administered. Unless
clearly necessary, concomitant use of these medicinal products which are secreted by the same
renal pathway is not recommended, but if such use is unavoidable, renal function should be
monitored weekly (see section 4.5).

Renal impairment
Renal safety with tenofovir disoproxil fumarate has only been studied to a very limited degree
in adult patients with impaired renal function (creatinine clearance < 80 ml/min).

Adult patients with creatinine clearance < 50 ml/min, including haemodialysis patients:

There are limited data on the safety and efficacy of tenofovir disoproxil fumarate in patients
with impaired renal function. Therefore. tenofovir disoproxil fumarate should only be used if
the potential benefits of treatment are considered to outweigh the potential risks. In patients
with severe renal impairment (creatinine clearance < 30 ml/min) and in patients who require
haemodialysis use of tenofovir disoproxil fumarate is not recommended. If no alternative

treatment is available, the dosing interval must be adjusted and renal function should be closely
monitored (see sections 4.2 and 5.2).

Bone effects

In HIV infected patients, in a 144-week controlled clinical study that compared tenofovir
disoproxil fumarate with stavudine in combination with lamivudine and efavirenz in
antiretroviral-naive adult patients, small decreases in bone mineral density (BMD) of the hip
and spine were observed in both treatment groups. Decreases in BMD of spine and changes in
bone biomarkers from baseline were significantly greater in the tenofovir disoproxil fumarate
treatment group at 144 weeks. Decreases in BMD of hip were significantly greater in this group
until 96 weeks. However, there was no increased risk of fractures or evidence for clinically
relevant bone abnormalities over 144 weeks.

In other studies (prospective and cross-sectional), the most pronounced decreases in BMD were
seen in patients treated with tenofovir disoproxil fumarate as part of a regimen containing a
boosted protease inhibitor. Alternative treatment regimens should be considered for patients

with osteoporosis that are at a high risk for fractures.
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Bone abnormalities (infrequently contributing to fractures) may be associated with proximal
renal tubulopathy (see section 4.8).

I bone abnormalities are suspected or detected then appropriate consultation should be
obtained.

Renal and bone effects in paediatric population

There are uncertainties associated with the long term effects of bone and renal toxicity.
Moreover, the reversibility of renal toxicity cannot be fully ascertained. Therefore, a
multidisciplinary approach is recommended to adequately weigh on a case by case basis the
benefit/risk balance of treatment, decide the appropriate monitoring during treatment (including
decision for treatment withdrawal) and consider the need for supplementation.

Renal effects
Renal adverse reactions consistent with proximal renal tubulopathy have been reported in HIV-

I infected paediatric patients aged 2 to < 12 years in clinical study GS-US-104-0352 (see
sections 4.8 and 5.1).

Renal monitoring

Renal function (creatinine clearance and serum phosphate) should be evaluated prior to
treatment, and monitored during treatment as in adults (see above).

Renal management

If serum phosphate is confirmed to be < 3.0 mg/dl (0.96 mmol/l) in any paediatric patient
receiving tenofovir disoproxil fumarate, renal function should be re-evaluated within one week,
including measurements of blood glucose, blood potassium and urine glucose concentrations
(see section 4.8, proximal tubulopathy). If renal abnormalities are suspected or detected then
consultation with a nephrologist should be obtained to consider interruption of tenofovir
disoproxil fumarate treatment. Interrupting treatment with tenofovir disoproxil fumarate should
also be considered in case of progressive decline of renal function when no other cause has
been identified.

Co-administration and risk of renal toxicity

The same recommendations apply as in adults (see above).

Renal impairment

The use of tenofovir disoproxil fumarate is not recommended in paediatric patients with renal
impairment (see section 4.2). Tenofovir disoproxil fumarate should not be initiated in paediatric
patients with renal impairment and should be discontinued in paediatric patients who develop
renal impairment during tenofovir disoproxil fumarate therapy.

Bone effects
Tenofovir disoproxil fumarate tablets may cause a reduction in BMD. The effects of tenofovir

disoproxil fumarate-associated changes in BMD on long-term bone health and future fracture
risk are currently unknown (see section 5.1).

If bone abnormalities are detected or suspected in paediatric patients. consultation with an
endocrinologist and/or nephrologist should be obtained.



Liver disease
Safety and efficacy data are very limited in liver transplant patients.

There are limited data on the safety and efficacy of tenofovir disoproxil fumarate in HBV
infected patients with decompensated liver disease and who have a Child-Pugh-Turcotte (CPT)
score > 9. These patients may be at higher risk of experiencing serious hepatic or renal adverse
reactions. Therefore, hepatobiliary and renal parameters should be closely monitored in this
patient population.

Exacerbations of hepatitis

Flares on treatment: Spontaneous exacerbations in chronic hepatitis B are relatively common
and are characterised by transient increases in serum ALT. After initiating antiviral therapy,
serum ALT may increase in some patients (see section 4.8). In patients with compensated liver
disease, these increases in serum ALT are generally not accompanied by an increase in serum
bilirubin concentrations or hepatic decompensation. Patients with cirrhosis may be at a higher
risk for hepatic decompensation following hepatitis exacerbation, and therefore should be
monitored closely during therapy.

Flares after treatment discontinuation: Acute exacerbation of hepatitis has also been reported
in patients who have discontinued hepatitis B therapy. Post-treatment exacerbations are usually
associated with rising HBV DNA, and the majority appears to be self-limited. However, severe
exacerbations, including fatalities, have been reported. Hepatic function should be monitored at
repeated intervals with both clinical and laboratory follow-up for at least 6 months after
discontinuation of hepatitis B therapy. If appropriate, resumption of hepatitis B therapy may be
warranted. In patients with advanced liver disease or cirrhosis, treatment discontinuation is not
recommended since post-treatment exacerbation of hepatitis may lead to hepatic
decompensation.

Liver flares are especially serious, and sometimes fatal in patients with decompensated liver
disease.

Co-infection with hepatitis C or D: There are no data on the efficacy of tenofovir in patients co-
infected with hepatitis C or D virus.

Co-infection with HIV-1 and hepatitis B: Due to the risk of development of HIV resistance,
tenofovir disoproxil fumarate should only be used as part of an appropriate antiretroviral
combination regimen in HIV/HBV co-infected patients. Patients with pre-existing liver
dysfunction, including chronic active hepatitis, have an increased frequency of liver function
abnormalities during combination antiretroviral therapy (CART) and should be monitored
according to standard practice. If there is evidence of worsening liver disease in such patients,
interruption or discontinuation of treatment must be considered. However, it should be noted

that increases of ALT can be part of HBV clearance during therapy with tenofovir, see
above Exacerbations of hepatitis.

Use with certain hepatitis C virus antiviral agents

Co-administration of tenofovir disoproxil fumarate with ledipasvir/sofosbuvir has been shown
to increase plasma concentrations of tenofovir, especially when used together with an HIV
regimen containing tenofovir disoproxil fumarate and a pharmacokinetic enhancer (ritonavir or
cobicistat). The safety of tenofovir disoproxil fumarate in the setting of ledipasvir/sofosbuvir
and a pharmacokinetic enhancer has not been established. The potential risks and benefits
associated with co-administration of ledipasvir/sofosbuvir with tenofovir disoproxil fumarate
given in conjunction with a boosted HIV protease inhibitor (e.g. atazanavir or darunavir) should




be considered, particularly in patients at increased risk of renal dysfunction. Patients receiving
ledipasvir/sofosbuvir concomitantly with tenofovir disoproxil fumarate and a boosted HIV
protease inhibitor should be monitored for adverse reactions related to tenofovir disoproxil
fumarate.

Weight and metabolic parameters

An increase in weight and in levels of blood lipids and glucose may occur during antiretroviral
therapy. Such changes may in part be linked to disease control and life style. For lipids, there is
in some cases evidence for a treatment effect, while for weight gain there is no strong evidence
relating this to any particular treatment. For monitoring of blood lipids and glucose reference is
made to established HIV treatment guidelines. Lipid disorders should be managed as clinically
appropriate.

Mitochondrial dysfunction following exposure in utero

Nucleos(t)ide analogues may impact mitochondrial function to a variable degree, which is most
pronounced with stavudine, didanosine and zidovudine. There have been reports of
mitochondrial dysfunction in HIV negative infants exposed in utero and/or postnatally to
nucleoside analogues; these have predominantly concerned treatment with regimens containing
zidovudine. The main adverse reactions reported are haematological disorders (anaemia,
neutropenia) and metabolic disorders (hyperlactatemia, hyperlipasemia). These events have
often been transitory. Late onset neurological disorders have been reported rarely (hypertonia,
convulsion, abnormal behaviour). Whether such neurological disorders are transient or
permanent is currently unknown. These findings should be considered for any child exposed in
utero to nucleos(t)ide analogues, who present with severe clinical findings of unknown
ctiology, particularly neurologic findings. These findings do not affect current national
recommendations to use antiretroviral therapy in pregnant women to prevent vertical
transmission of HIV.

Immune reactivation syndrome

In HIV infected patients with severe immune deficiency at the time of institution of CART, an
inflammatory reaction to asymptomatic or residual opportunistic pathogens may arise and cause
serious clinical conditions, or aggravation of symptoms. Typically, such reactions have been
observed within the first few weeks or months of initiation of CART. Relevant examples are
cytomegalovirus retinitis, generalised and/or focal mycobacterial infections, and Prneumocystis
Jirovecii pneumonia. Any inflammatory symptoms should be evaluated and treatment instituted
when necessary.

Autoimmune disorders (such as Graves' disease) have also been reported to occur in the setting
of immune reactivation; however, the reported time to onset is more variable and these events
can occur many months after initiation of treatment.

Osteonecrosis

Although the aetiology is considered to be multifactorial (including corticosteroid use, alcohol
consumption, severe immunosuppression., higher body mass index), cases of osteonecrosis have
been reported, particularly in patients with advanced HIV disease and/or long-term exposure to
CART. Patients should be advised to seek medical advice if they experience joint aches and
pain, joint stiffness or difficulty in movement.



Elderly

Tenofovir disoproxil fumarate has not been studied in patients over the age of 65. Elderly
patients are more likely to have decreased renal function; therefore caution should be exercised
when treating elderly patients with tenofovir disoproxil fumarate.

Tenofovir disoproxil fumarate 300 mg tablets contain lactose monohydrate. Consequently,
patients with rare hereditary problems of galactose intolerance, the Lapp lactase deficiency, or
glucose-galactose malabsorption should not take this medicinal product.

4.5 Interaction with other medicinal products and other forms of interaction

Interaction studies have only been performed in adults.

Based on the results of in vitro experiments and the known elimination pathway of tenofovir,
the potential for CYP450-mediated interactions involving tenofovir with other medicinal
products is low.

Concomitant use not recommended

Tenofovir disoproxil fumarate tablets should not be administered concomitantly with other
medicinal products containing tenofovir disoproxil fumarate.

Tenofovir disoproxil fumarate tablets should not be administered concomitantly with adefovir
dipivoxil.

Didanosine

Co-administration of tenofovir disoproxil fumarate and didanosine is not recommended (see
section 4.4 and Table 1).

Renally eliminated medicinal products

Since tenofovir is primarily eliminated by the kidneys, co-administration of tenofovir disoproxil
fumarate with medicinal products that reduce renal function or compete for active tubular
secretion via transport proteins hOAT 1, hOAT 3 or MRP 4 (e.g. cidofovir) may increase serum
concentrations of tenofovir and/or the co-administered medicinal products.

Use of tenofovir disoproxil fumarate should be avoided with concurrent or recent use of a
nephrotoxic medicinal product. Some examples include, but are not limited to,
aminoglycosides, amphotericin B, foscarnet, ganciclovir, pentamidine, vancomycin, cidofovir
or interleukin-2 (see section 4.4).

Given that tacrolimus can affect renal function, close monitoring is recommended when it is co-
administered with tenofovir disoproxil fumarate.

Other interactions

Interactions between tenofovir disoproxil fumarate and protease inhibitors and antiretroviral
agents other than protease inhibitors are listed in Table below (increase is indicated as o "
decrease as |, no change as “”, twice daily as “b.i.d.”, and once daily as “q.d.”).

(NS



Table 1: Interactions between tenofovir disoproxil fumarate and other medicinal products

Medicinal product by therapeutic
areas

Effects on drug levels
Mean percent change in

Recommendation concerning co-
administration with 300 mg

(dose in mg) AUC, Caxs Chiin tenofovir disoproxil fumarate

ANTI-INFECTIVES

Antiretrovirals

Protease inhibitors

Atazanavir/Ritonavir Atazanavir: No dose adjustment is recommended.

(300 q.d./100 q.d./300 q.d.) AUC: | 25% The increased exposure of tenofovir
Ciax: | 28% could potentiate tenofovir-associated
Cin: 1 26% adverse events, including renal
Tenofovir: disorders. Renal function should be
AUC: 1 37% closely monitored (see section 4.4).
Cinax: T 34%
Cmin: T 29%

Lopinavir/Ritonavir
(400 b.i.d./100 b.i.d./300 q.d.)

Lopinavir/ritonavir:
No significant effect on
lopinavir/ritonavir PK
parameters.

Tenofovir:

AUC: 132%

Chax: ©

Cmm: T 51%

No dose adjustment is recommended.
The increased exposure of tenofovir
could potentiate tenofovir-associated
adverse events, including renal
disorders. Renal function should be
closely monitored (see section 4.4).

Darunavir/Ritonavir
(300/100 b.i.d./300 q.d.)

Darunavir:

No significant effect on
darunavir/ritonavir PK
parameters.

No dose adjustment is recommended.
The increased exposure of tenofovir

could potentiate tenofovir-associated
adverse events, including renal

disoproxil fumarate and
didanosine results in a 40-60%
increase in systemic exposure
to didanosine that may increase
the risk for didanosine-related
adverse reactions. Rarely,
pancreatitis and lactic acidosis,
sometimes fatal, have been
reported. Co-administration of
tenofovir disoproxil fumarate
and didanosine at a dose of 400
mg daily has been associated
with a significant decrease in
CD4 cell count, possibly due to
an intracellular interaction
increasing phosphorylated (i.e.
active) didanosine. A
decreased dosage of 250 mg
didanosine co-administered
with tenofovir disoproxil
fumarate therapy has been

Tenofovir: disorders. Renal function should be
AUC: 1 22% closely monitored (see section 4.4).
! len: T 37%
NRTIS
Didanosine Co-administration of tenofovir Co-administration of tenofovir

disoproxil fumarate and didanosine is
not recommended (see section 4.4).
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associated with reports of high
rates of virological failure
within several tested
combinations for the treatment
of HIV-1 infection.

Adefovir dipivoxil AUC: & Tenofovir disoproxil fumarate should
Coax: © not be administered concurrently
with adefovir dipivoxil (see section
4.4).
Entecavir AUC: & No clinically significant
Cax. < pharmacokinetic interactions when
tenofovir disoproxil fumarate was co-
administered with entecavir.
Hepatitis C virus antiviral agents
Ledipasvir/Sofosbuvir Ledipasvir: Increased plasma
(90 mg/400 mg q.d.) + AUC: 1 96% concentrations of tenofovir
Atazanavir/Ritonavir Chax: T 68% resulting from coadministration
(300 mg q.d./100 mg q.d.) + Chind T 118% of tenofovir
Emtricitabine/Tenofovir disoproxil disoproxil fumarate,
fumarate Sofosbuvir: ledipasvir/sofosbuvir and
(200 mg/300 mg q.d.)" AUC: & atazanavir/ritonavir may
Chax: < increase adverse reactions
related to tenofovir disoproxil
GS-331007°: fumarate, including renal
AUC: & disorders. The safety of
Cnax: < tenofovir disoproxil fumarate
Ginins T 42% when used with
ledipasvir/sofosbuvir and a
Atazanavir: pharmacokinetic enhancer
AUC: & (e.g. ritonavir or cobicistat)
Cinax: < has not been established.
Chint 163% The combination should be
used with caution with
Ritonavir: frequent renal monitoring, if
AUC: « other alternatives are not
Crnax: & available (see section 4.4).
Cm,‘,,: T 45%
Emtricitabine:
AUC: &
CI]]HX: =2
iy
Tenofovir:
AUC: &
Ciax: T47%
Crin: T47%
Ledipasvir/Sofosbuvir Ledipasvir: Increased plasma
(90 mg/400 mg q.d.) + AUC: & concentrations of tenofovir
Darunavir/Ritonavir il 43 resulting from coadministration
(800 mg q.d./100 mg q.d.) + Chin: © of tenofovir disoproxil fumarate,
Emtricitabine/Tenofovir disoproxil ledipasvir/sofosbuvir and
fumarate Sofosbuvir:

(200 mg/300 mg q.d.)’

AUC: | 27%

darunavir/ritonavir may
increase adverse reactions
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CI]]HX: l 3 7%

5

related to tenofovir disoproxil
fumarate, including renal

GS-331007": disorders. The safety of
AUC: & tenofovir disoproxil fumarate
Crax: & when used with
Chnin: & ledipasvir/sofosbuvir and a
pharmacokinetic enhancer
Darunavir: (e.g. ritonavir or cobicistat)
AUC: & has not been established.
Chax: <
Chin: © The combination should be
used with caution with
Ritonavir: frequent renal monitoring, if
AUC: & other alternatives are not
Cinax: < available (see section 4.4).
Coin: T 48%
Emtricitabine:
AUC: &
Cinax: <
Cmin: =
Tenofovir:
AUC: 1 50%
Ciax: T 64%
Cmin: T 59%
Ledipasvir/Sofosbuvir Ledipasvir: No dose adjustment is recommended.
(90 mg/400 mg q.d.) + AUC: | 34% The
Efavirenz/Emtricitabine/Tenofovir Giaz: 1. 34% increased exposure of
disoproxil fumarate Crint | 34% tenofovir could potentiate
(600 mg/200 mg/300 mg q.d.) adverse reactions
Sofosbuvir: associated with tenofovir
AUC: & disoproxil fumarate,
Ciax: < including renal disorders.
Renal function should be
GS-331007°: closely monitored (see
AUC: & section 4.4).
lel.\: «>
Cmm: =
Efavirenz:
AUC: &
Cmax: «
Cnn’n: A
Emtricitabine:
AUC: &
Cl“ﬂ.\: >
Cmin: =
Tenofovir:
AUC: 1 98%
Caaxs T 79%
Cmin: T ]63%
Ledipasvir/Sofosbuvir Ledipasvir: No dose adjustment is
(90 mg/400 mg q.d.) + AUC: & recommended. The
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E—Imtricitabine/Rilpivirine/Tenofovir
disoproxil fumarate
(200 mg/25 mg/300 mg q.d.)

Cmax: =

Cmin: =

Sofosbuvir:
AUC:

Cmax: o

GS-331007°:
AUC: &
CIIIHX: >

CI"IH: i

Emtricitabine:
AUC: &
Cmax: A

lell: =

Rilpivirine:
AUC: &
Cmax: =

Cmin: =2

Tenofovir:
AUC: 1 40%
Cmax: =

Cmin: T 91 %

increased exposure of
tenofovir could potentiate
adverse reactions
associated with tenofovir
disoproxil fumarate,
including renal disorders.
Renal function should be
closely monitored (see
section 4.4).

Sofosbuvir

(400 mg q.d.) +
Efavirenz/Emtricitabine/Tenofovir
disoproxil fumarate

(600 mg/200 mg/300 mg q.d.)

Sofosbuvir:
AUC: &
CI“ZI,\: l ]9%

GS-331007°:
AUC: &
Cnmx: l 23%

Efavirenz:
AUC: «—
CH!QX: >

Cmin: A<

Emtricitabine:
AUC: <
Cl"il.\: =

len: &2

Tenofovir:
AUC: <
Cmax: T 25%

lel]: =

No dose adjustment is
required.

Data generated from simultaneous dosing  with
administration (12 hours apart) provided

similar results.

5 - . . . . .
“ The predominant circulating metabolite of sofosbuvir.

ledipasvir/sofosbuvir.

Staggered




Studies conducted with other medicinal products

There were no clinically significant pharmacokinetic interactions when tenofovir disoproxil
fumarate was co-administered with emtricitabine, lamivudine, indinavir, efavirenz, nelfinavir,
saquinavir (ritonavir boosted), methadone, ribavirin, rifampicin, tacrolimus, or the hormonal
contraceptive norgestimate/ethinyl oestradiol.

Tenotovir disoproxil fumarate must be taken with food, as food enhances the bioavailability of
tenofovir (see section 5.2).

4.6 Pregnancy and lactation

Pregnancy

A moderate amount of data on pregnant women (between 300-1,000 pregnancy outcomes)
indicate no malformations or foetal/neonatal toxicity associated with tenofovir disoproxil
fumarate. Animal studies do not indicate reproductive toxicity (see section 5.3). The use of
tenofovir disoproxil fumarate may be considered during pregnancy, if necessary.

Breast-feeding

Tenofovir has been shown to be excreted in human milk. There is insufficient information on
the effects of tenofovir in newborns/infants. Therefore tenofovir disoproxil fumarate tablets
should not be used during breast-feeding.

As a general rule, it is recommended that HIV and HBV infected women do not breast-feed
their infants in order to avoid transmission of HIV and HBV to the infant.

There are limited clinical data with respect to the effect of tenofovir disoproxil fumarate on
fertility. Animal studies do not indicate harmful effects of tenofovir disoproxil fumarate on
fertility.

4.7 Effects on ability to drive and use machines

No studies on the effects on the ability to drive and use machines have been performed.
However, patients should be informed that dizziness has been reported during treatment with
tenofovir disoproxil fumarate.

4.8 Undesirable effects

Summary of the safety profile

HIV-1 and hepatitis B: In patients receiving tenofovir disoproxil fumarate, rare events of renal
impairment, renal failure and proximal renal tubulopathy (including Fanconi syndrome)
sometimes leading to bone abnormalities (infrequently contributing to fractures) have been
reported. Monitoring of renal function is recommended for patients receiving tenofovir
disoproxil fumarate tablets (see section 4.4).

HIV-1: Approximately one third of patients can be expected to experience adverse reactions
following treatment with tenofovir disoproxil fumarate in combination with other antiretroviral
agents. These reactions are usually mild to moderate gastrointestinal events. Approximately 1%

of tenofovir disoproxil fumarate-treated adult patients discontinued treatment due to the
gastrointestinal events.
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Co-administration of tenofovir disoproxil fumarate tablets and didanosine is not recommended
as this may result in an increased risk of adverse reactions (see section 4.5). Rarely, pancreatitis
and lactic acidosis, sometimes fatal, have been reported (see section 4.4).

Hepatitis B: Approximately one quarter of patients can be expected to experience adverse
reactions following treatment with tenofovir disoproxil fumarate, most of which are mild. In
clinical trials of HBV infected patients. the most frequently occurring adverse reaction to
tenofovir disoproxil fumarate was nausea (5.4%).

Acute exacerbation of hepatitis has been reported in patients on treatment as well as in patients
who have discontinued hepatitis B therapy (see section 4.4).

Tabulated summary of adverse reactions

Assessment of adverse reactions for tenofovir disoproxil fumarate is based on safety data from
clinical studies and post-marketing experience. All adverse reactions are presented in Table 2.

HIV-1 clinical studies: Assessment of adverse reactions from HIV-1 clinical study data is based
on experience in two studies in 653 treatment-experienced patients receiving treatment with
tenofovir disoproxil fumarate (n = 443) or placebo (n = 210) in combination with other
antiretroviral medicinal products for 24 weeks and also in a double-blind comparative
controlled study in which 600 treatment-naive patients received treatment with tenofovir
Disoproxil fumarate 300 mg (n = 299) or stavudine (n = 301) in combination with lamivudine
and efavirenz for 144 weeks.

Hepatitis B clinical studies: Assessment of adverse reactions from HBV clinical study data is
primarily based on experience in two double-blind comparative controlled studies in which 641
adult patients with chronic hepatitis B and compensated liver disease received treatment with
tenofovir disoproxil fumarate 300 mg daily (n = 426) or adefovir dipivoxil 10 mg daily (n =
215) for 48 weeks. The adverse reactions observed with continued treatment for 384 weeks
were consistent with the safety profile of tenofovir disoproxil fumarate. After an initial decline
of approximately -4.9 ml/min (using Cockeroft-Gault equation) or -3.9 ml/min/1.73 m?’ (using
modification of diet in renal disease [MDRD] equation) after the first 4 weeks of treatment, the
rate of annual decline post baseline of renal function reported in tenofovir disoproxil fumarate
treated patients was -1.41 ml/min per year (using Cockcroft-Gault equation) and -0.74
ml/min/1.73 m* per year (using MDRD equation).

Patients with decompensated liver disease: The safety profile of tenofovir disoproxil fumarate
in patients with decompensated liver disease was assessed in a double-blind active controlled
study (GS-US-174-0108) in which adult patients received treatment with tenofovir disoproxil

fumarate (n = 45) or emtricitabine plus tenofovir disoproxil fumarate (n = 45) or entecavir (n =
22) for 48 weeks.

In the tenofovir disoproxil fumarate treatment arm, 7% of patients discontinued treatment due
to an adverse event; 9% of patients experienced a confirmed increase in serum creatinine of >
0.5 mg/dl or confirmed serum phosphate of < 2 mg/dl through week 48; there were no
statistically significant differences between the combined tenofovir-containing arms and the
entecavir arm. After 168 weeks. 16% (7/45) of the tenofovir disoproxil fumarate group, 4%
(2/45) of the emtricitabine plus tenofovir disoproxil fumarate group, and 14% (3/22) of the
entecavir group experienced tolerability failure. Thirteen percent (6/45) of the tenofovir
disoproxil fumarate group, 13% (6/45) of the emtricitabine plus tenofovir disoproxil fumarate
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group. and 9% (2/22) of the entecavir group had a confirmed increase in serum creatinine > 0.5
mg/dl or confirmed serum phosphate of < 2 mg/dl.

At week 168, in this population of patients with decompensated liver disease, the rate of death
was of 13% (6/453) in the tenofovir disoproxil fumarate group, 11% (5/45) in the emtricitabine
plus tenofovir disoproxil fumarate group and 14% (3/22) in the entecavir group. The rate of
hepatocellular carcinoma was 18% (8/45) in the tenofovir disoproxil fumarate group, 7% (3/45)
in the emtricitabine plus tenofovir disoproxil fumarate group and 9% (2/22) in the entecavir

group.

Subjects with a high baseline CPT score were at higher risk of developing serious adverse
events (see section 4.4).

Patients with lamivudine-resistant chronic hepatitis B: No new adverse reactions to tenofovir
disoproxil fumarate were identified from a randomised., double-blind study (GS-US-174-0121)
in which 280 lamivudine-resistant patients received treatment with tenofovir disoproxil
fumarate (n = 141) or emtricitabine/tenofovir disoproxil fumarate (n = 139) for 240 weeks.

The adverse reactions with suspected (at least possible) relationship to treatment are listed
below by body system organ class and frequency. Within each frequency grouping, undesirable
effects are presented in order of decreasing seriousness. Frequencies are defined as very
common (= 1/10), common (> 1/100 to < 1/10), uncommon (= 171,000 to < 1/100) or rare (>
1/10,000 to < 1/1,000).

Table 2: Tabulated summary of adverse reactions associated with tenofovir disoproxil
fumarate based on clinical study and post-marketing experience

(Frequency ITenofovir disoproxil fumarate
Metabolism and nutrition disorders:

w\/e_ny common: hypophosphataemia'
Uncommon: hypokalaemia'

Rare: lactic acidosis

Nervous system disorders:

Very common: dizziness

Common: headache

Gastrointestinal disorders:

Very common: diarrhoea, vomiting, nausea
Common: abdominal pain, abdominal distension, flatulence
Uncommon: pancreatitis

V}Iepa/obi/iazjv disorders:

Common: increased transaminases

Rare: hepatic steatosis, hepatitis

Skin and subcutaneous tissue disorders:

Very common: rash

Rare: angioedema

Musculoskeletal and connective tissue disorders.

Uncommon: rhabdomyolysis', muscular weakness'

Rare: osteomalacia (manifested as bone pain and infrequently contributing to

fractures)"?, myopathy'
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Renal and urinary disorders.

Uncommon: increased creatinine, proximal renal tubulopathy (including Fanconi
syndrome)
Rare: acute renal failure, renal failure, acute tubular necrosis, nephritis (including

acute interstitial nephritis)’, nephrogenic diabetes insipidus

General disorders and administration site conditions:

Very common: asthenia

Common: fatigue

"This adverse reaction may occur as a consequence of proximal renal tubulopathy. It is not
considered to be causally associated with tenofovir disoproxil fumarate in the absence of this
condition.

* This adverse reaction was identified through post-marketing surveillance but not observed in
randomised controlled clinical trials or the tenofovir disoproxil fumarate expanded access
program. The frequency category was estimated from a statistical calculation based on the total
number of patients exposed to tenofovir disoproxil fumarate in randomised controlled clinical
trials and the expanded access program (n=7,319).

Description of selected adverse reactions
HIV-1 and hepatitis B:
Renal impairment

As tenofovir disoproxil fumarate tablets may cause renal damage monitoring of renal function
is recommended (see sections 4.4 and 4.8 Summary of the safety profile). Proximal renal
tubulopathy generally resolved or improved after tenofovir disoproxil fumarate discontinuation.
However, in some patients, declines in creatinine clearance did not completely resolve despite
tenofovir disoproxil fumarate discontinuation. Patients at risk of renal impairment (such as
patients with baseline renal risk factors, advanced HIV disease. or patients receiving
concomitant nephrotoxic medications) are at increased risk of experiencing incomplete

recovery of renal function despite tenofovir disoproxil fumarate discontinuation (see section
4.4).

HIV-1:
Interaction with didanosine

Co-administration of tenofovir disoproxil fumarate and didanosine is not recommended as it
results in a 40-60% increase in systemic exposure to didanosine that may increase the risk of
didanosine-related adverse reactions (see section 4.5). Rarely, pancreatitis and lactic acidosis,
sometimes fatal, have been reported.

Metabolic parameters

Weight and levels of blood lipids and glucose may increase during antiretroviral therapy (see
section 4.4).

Immune reactivation syndrome

In HIV infected patients with severe immune deficiency at the time of initiation of CART, an
inflammatory reaction to asymptomatic or residual opportunistic infections may arise.
Autoimmune disorders (such as Graves' disease) have also been reported; however, the reported

time to onset is more variable and these cvents can occur many months after initiation of
treatment (see section 4.4).
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Osteonecrosis
Cases of osteonecrosis have been reported, particularly in patients with generally acknowledged

risk factors, advanced HIV disease or long-term exposure to CART. The frequency of this is
unknown (see section 4.4).

Hepatitis B:

Exacerbations of hepatitis during treatment

In studies with nucleoside-naive patients, on-treatment ALT elevations > 10 times ULN (upper
limit of normal) and > 2 times baseline occurred in 2.6% of tenofovir disoproxil fumarate-
treated patients. ALT elevations had a median time to onset of 8 weeks, resolved with
continued treatment, and, in a majority of cases, were associated with a > 2 logjocopies/ml
reduction in viral load that preceded or coincided with the ALT elevation. Periodic monitoring
of hepatic function is recommended during treatment (see section 4.4).

Exacerbations of hepatitis after discontinuation of treatment
In HBV infected patients, clinical and laboratory evidence of exacerbations of hepatitis have
occurred after discontinuation of HBV therapy (see section 4.4).

Paediatric population

HIV-1

Assessment of adverse reactions is based on two randomised trials (studies GS-US-104-0321
and GS-US-104-0352) in 184 HIV-1 infected paediatric patients (aged 2 to < 18 years) who
received treatment with tenofovir disoproxil fumarate (n = 93) or placebo/active comparator (n
= 91) in combination with other antiretroviral agents for 48 weeks (see section 5.1). The
adverse reactions observed in paediatric patients who received treatment with tenofovir
disoproxil fumarate were consistent with those observed in clinical studies of tenofovir
disoproxil fumarate in adults (see section 4.8 Tabulated summary of adverse reactions and 5.1).

Reductions in BMD have been reported in paediatric patients. In HIV-1 infected adolescents,
the BMD Z-scores observed in subjects who received tenofovir disoproxil fumarate were lower
than those observed in subjects who received placebo. In HIV-1 infected children, the BMD Z-
scores observed in subjects who switched to tenofovir disoproxil fumarate were lower than
those observed in subjects who remained on their stavudine- or zidovudine-containing regimen
(see sections 4.4 and 5.1).

In study GS-US-104-0352, 4 out of 89 paediatric patients exposed to tenofovir disoproxil
fumarate (median tenofovir disoproxil fumarate exposure 312 weeks) discontinued due to
adverse reactions consistent with proximal renal tubulopathy. Seven patients had estimated
glomerular filtration rate (GFR) values between 70 and 90 mL/min/1.73 m?. Among them, two
patients experienced a clinically meaningful decline in estimated GFR which improved after
discontinuation of tenofovir disoproxil fumarate.

Chronic hepatitis B

Assessment of adverse reactions is based on one randomised study (study GS-US-174-0115) in
106 adolescent patients (12 to < 18 years of age) with chronic hepatitis B receiving treatment
with tenofovir disoproxil fumarate 300 mg (n = 52) or placebo (n = 54) for 72 weeks. The
adverse reactions observed in adolescent patients who received treatment with tenofovir
disoproxil fumarate were consistent with those observed in clinical studies of tenofovir
disoproxil fumarate in adults (see section 4.8 Tabulated summary of adverse reactions and 5.1 H
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Reductions in BMD have been observed in HBV infected adolescents. The BMD Z-scores
observed in subjects who received tenofovir disoproxil fumarate were lower than those
observed in subjects who received placebo (see sections 4.4 and 5.1).

Other special population(s)

Elderly

Tenofovir disoproxil fumarate has not been studied in patients over the age of 65. Elderly
patients are more likely to have decreased renal function, therefore caution should be exercised
when treating elderly patients with tenofovir disoproxil fumarate (see section 4.4).

Patients with renal impairment

Since tenofovir disoproxil fumarate can cause renal toxicity, close monitoring of renal function
is recommended in adult patients with renal impairment treated with Viread (see sections 4.2.
4.4 and 5.2). The use of tenofovir disoproxil fumarate is not recommended in paediatric
patients with renal impairment (see sections 4.2 and 4.4).

4.9 Overdose

Symptoms
If overdose occurs the patient must be monitored for evidence of toxicity (see sections 4.8 and
5.3). and standard supportive treatment applied as necessary.

Management
Tenofovir can be removed by haemodialysis; the median haemodialysis clearance of tenofovir
is 134 ml/min. It is not known whether tenofovir can be removed by peritoneal dialysis.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antiviral for systemic use; nucleoside and nucleotide reverse
transcriptase inhibitors, ATC code: JOSAF07

Mechanism of action and pharmacodynamic effects

Tenofovir disoproxil fumarate is the fumarate salt of the prodrug tenofovir disoproxil.
Tenofovir disoproxil is absorbed and converted to the active substance tenofovir, which is a
nucleoside monophosphate (nucleotide) analogue. Tenofovir is then converted to the active
metabolite, tenofovir diphosphate, an obligate chain terminator, by constitutively expressed
cellular enzymes. Tenofovir diphosphate has an intracellular half-life of 10 hours in activated
and 50 hours in resting peripheral blood mononuclear cells (PBMCs). Tenofovir diphosphate
inhibits HIV-1 reverse transcriptase and the HBV polymerase by direct binding competition
with the natural deoxyribonucleotide substrate and, after incorporation into DNA, by DNA
chain termination. Tenofovir diphosphate is a weak inhibitor of cellular polymerases o, B, and
Y. At concentrations of up to 300 pmol/l, tenofovir has also shown no effect on the synthesis of
mitochondrial DNA or the production of lactic acid in i Vilro assays.

Data pertaining to HIV

HIV antiviral activity in vitro: The concentration of tenofovir required for 50% inhibition
(ECs0) of the wild-type laboratory strain HIV-15 is 1-6 umol/l in lymphoid cell lines and 1.1
nmol/l against primary HIV-1 subtype B isolates in PBMCs. Tenofovir is also active against
HIV-1 subtypes A, C, D, E. F. G. and O and against HIVg, in primary monocyte/macrophage
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cells. Tenofovir shows activity in vitro against HIV-2, with an ECso of 4.9 pumol/l in MT-4
cells.

Resistance: Strains of HIV-1 with reduced susceptibility to tenofovir and a K65R mutation in
reverse transcriptase have been selected in vitro and in some patients (see Clinical efficacy and
safety). Tenofovir disoproxil fumarate should be avoided in antiretroviral-experienced patients
with strains harbouring the K65R mutation (see section 4.4). In addition, a K70E substitution in
HIV-1 reverse transcriptase has been selected by tenofovir and results in low-level reduced
susceptibility to tenofovir.

Clinical studies in treatment-experienced patients have assessed the anti-HIV activity of
tenofovir disoproxil fumarate 300 mg against strains of HIV-1 with resistance to nucleoside
inhibitors. The results indicate that patients whose HIV expressed 3 or more thymidine-
analogue associated mutations (TAMs) that included either the M411L, or L210W reverse
transcriptase mutation showed reduced response to tenofovir disoproxil fumarate 300 mg
therapy.

Clinical efficacy and safety

The effects of tenofovir disoproxil fumarate in treatment-experienced and treatment-naive HIV-
I infected adults have been demonstrated in trials of 48 weeks and 144 weeks duration,
respectively.

In study GS-99-907, 550 treatment-experienced adult patients were treated with placebo or
tenofovir disoproxil fumarate 300 mg for 24 weeks. The mean baseline CD4 cell count was 427
cells/mm’, the mean baseline plasma HIV-1 RNA was 3.4 logo copies/ml (78% of patients had
a viral load of < 5,000 copies/ml) and the mean duration of prior HIV treatment was 5.4 years.
Baseline genotypic analysis of HIV isolates from 253 patients revealed that 94% of patients had
HIV-1 resistance mutations associated with nucleoside reverse transcriptase inhibitors, 58%
had mutations associated with protease inhibitors and 48% had mutations associated with non-

nucleoside reverse transcriptase inhibitors.

At week 24 the time-weighted average change from baseline in log( plasma HIV-1 RNA levels
(DAVGy4) was -0.03 logjgcopies/ml and -0.61 logig copies/ml for the placebo and tenofovir
disoproxil fumarate 300 mg recipients (p < 0.0001). A statistically significant difference in
favour of tenofovir disoproxil fumarate 300 mg was seen in the time-weighted average change
from baseline at week 24 (DAVGay) for CD4 count (+13 cells/mm’ for tenofovir disoproxil
fumarate 300 mg versus -11 cells/mm® for placebo. p-value = 0.0008). The antiviral response to
tenofovir disoproxil fumarate was durable through 48 weeks (DAVGys was -0.57
logio copies/ml, proportion of patients with HIV-1 RNA below 400 or 50 copies/ml was 41%
and 18% respectively). Eight (2%) tenofovir disoproxil fumarate 300 mg treated patients
developed the K65R mutation within the first 48 weeks.

The 144-week, double-blind, active controlled phase of study GS-99-903 evaluated the efficacy
and safety of tenofovir disoproxil fumarate 300 mg versus stavudine when used in combination
with lamivudine and efavirenz in HIV-1 infected adult patients naive to antiretroviral therapy.
The mean baseline CD4 cell count was 279 cells/mm3, the mean baseline plasma HIV-1 RNA
was 4.91 logo copies/ml, 19% of patients had symptomatic HIV-1 infection and 18% had
AIDS. Patients were stratified by baseline HIV-1 RNA and CD4 count. Forty-three percent of

patients had baseline viral loads > 100.000 copies/ml and 39% had CD4 cell counts < 200
cells/ml.
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By intent to treat analysis (missing data and switch in antiretroviral therapy (ART) considered
as failure), the proportion of patients with HIV-1 RNA below 400 copies/ml and 50 copies/ml
at 48 weeks of treatment was 80% and 76% respectively in the tenofovir disoproxil fumarate
300 mg arm. compared to 84% and 80% in the stavudine arm. At 144 weeks, the proportion of
patients with HIV-1 RNA below 400 copies/ml and 50 copies/ml was 71% and 68%
respectively in the tenofovir disoproxil fumarate 300 mg arm, compared to 64% and 63% in the
stavudine arm.

The average change from baseline for HIV-1 RNA and CD4 count at 48 weeks of treatment
was similar in both treatment groups (-3.09 and -3.09 logo copies/ml; +169 and 167
cells/mm” in the tenofovir disoproxil fumarate 300 mg and stavudine groups, respectively). At
144 weeks of treatment, the average change from baseline remained similar in both treatment
groups (-3.07 and -3.03 logo copies/ml; +263 and +283 cells/mm? in the tenofovir disoproxil
fumarate 300 mg and stavudine groups, respectively). A consistent response to treatment with
tenofovir disoproxil fumarate 300 mg was seen regardless of baseline HIV-1 RNA and CD4
count.

The K65R mutation occurred in a slightly higher percentage of patients in the tenofovir
disoproxil fumarate group than the active control group (2.7% versus 0.7%). Efavirenz or
lamivudine resistance either preceded or was coincident with the development of K65R in all
cases. Eight patients had HIV that expressed K65R in the tenofovir disoproxil fumarate 300 mg
arm, 7 of these occurred during the first 48 weeks of treatment and the last one at week 96. No
further K65R development was observed up to week 144. One patient in the tenofovir
disoproxil (as fumarate) arm developed the K70E substitution in the virus. From both the
genotypic and phenotypic analyses there was no evidence for other pathways of resistance to
tenofovir.

Data pertaining to HBV

HBV antiviral activity in vitro: The in vitro antiviral activity of tenofovir against HBV was
assessed in the HepG2 2.2.15 cell line. The ECs values for tenofovir were in the range of 0.14
to 1.5 umol/l, with CCsg (50% cytotoxicity concentration) values > 100 pmol/I.

Resistance: No HBV mutations associated with tenofovir disoproxil fumarate resistance have
been identified (see Clinical efficacy and safety). In cell based assays, HBV strains expressing
the rtV173L, rt.180M, and rtM2041/V mutations associated with resistance to lamivudine and
telbivudine showed a susceptibility to tenofovir ranging from 0.7- to 3.4-fold that of wild-type
virus. HBV strains expressing the rtl,180M. rtT184G, rtS202G/1, rtM204V and rtM250V
mutations associated with resistance to entecavir showed a susceptibility to tenofovir ranging
from 0.6- to 6.9-fold that of wild-type virus. HBV strains expressing the adefovir-associated
resistance mutations rtA181V and rtN236T showed a susceptibility to tenofovir ranging from
2.9- 10 10-fold that of wild-type virus. Viruses containing the rtA181T mutation remained
susceptible to tenofovir with ECs, values 1.5-fold that of wild-type virus.

Clinical efficacy and safety

The demonstration of benefit of tenofovir disoproxil fumarate in compensated and
decompensated disease is based on virological, biochemical and serological responses in adults
with HBeAg positive and HBeAg negative chronic hepatitis B. Treated patients included those
who were treatment-naive, lamivudine-experienced, adefovir dipivoxil-experienced and
patients with lamivudine and/or adefovir dipivoxil resistance mutations at baseline. Benefit has
also been demonstrated based on histological responses in compensated patients.
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Experience in patients with compensated liver disease at 48 weeks (studies GS-US-174-0102
and GS-US-174-0103)

Results through 48 weeks from two randomised. phase 3 double-blind studies comparing
tenofovir disoproxil fumarate to adefovir dipivoxil in adult patients with compensated liver
discase are presented in Table 3 below. Study GS-US-174-0103 was conducted in 266
(randomised and treated) HBeAg positive patients while study GS-US-174-0102 was conducted
in 375 (randomised and treated) patients negative for HBeAg and positive for HBeAb.

In both of these studies tenofovir disoproxil fumarate was significantly superior to adefovir
dipivoxil for the primary efficacy endpoint of complete response (defined as HBV DNA levels
<400 copies/ml and Knodell necroinflammatory score improvement of at least 2 points without
worsening in Knodell fibrosis). Treatment with tenofovir disoproxil fumarate 300 mg was also
assoclated with significantly greater proportions of patients with HBV DNA < 400 copies/ml,
when compared to adefovir dipivoxil 10 mg treatment. Both treatments produced similar results
with regard to histological response (defined as Knodell necroinflammatory score improvement
of at least 2 points without worsening in Knodell fibrosis) at week 48 (see Table 3 below).

In study GS-US-174-0103 a significantly greater proportion of patients in the tenofovir
disoproxil fumarate group than in the adefovir dipivoxil group had normalised ALT and
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achieved HBsAg loss at week 48 (see Table 3 below).

Table 3: Efficacy parameters in compensated HBeAg negative and HBeAg positive
~ patients at week 48

o Study 174-0102 (HBeAg negative) Study 174-0103 (HBeAg positive)

Parameter Tenofovir disoproxil ~ |Adefovir dipivoxil 10 |Tenofovir disoproxil |Adefovir dipivoxil 10
fumarate 300 mg mg fumarate 300 mg mg

- n =250 n=125 n=176 n =90

Complete T1% 49 67* 12

response(%)"

Histology

Histological response |72 69 74 68

(%)b

Median HBV DNA  |-4.7* -4.0 -6.4% -3.7

reduction from

baseline®

(Iogm copies/ml)

HBYV DNA (%)

<400 copies/ml (< 69 [93* 63 76* 13

[U/ml)

ALT (%)

Normalised ALT 76 77 68* 54

Serology (%)

HBeAg n/a n/a 22/21 18/18

loss/seroconversion

HBsAg 0/0 0/0 3%/] 0/0

loss/seroconversion

* p-value versus adefovir dipivoxil < 0.05.
“ Complete response defined as HBV DNA levels < 400 copies/ml and Knodell

necroinflammatory score improvement of at least

fibrosis.

2 points without worsening in Knodell



o

® Knodell necroinflammatory score improvement of at least 2 points without worsening in
Knodell fibrosis.

“Median change from baseline HBV DNA merely reflects the difference between baseline
HBV DNA and the limit of detection (LOD) of the assay.

 The population used for analysis of ALT normalisation included only patients with ALT
above ULN at baseline.

n/a = not applicable.

Tenofovir disoproxil fumarate was associated with significantly greater proportions of patients
with undetectable HBV DNA (< 169 copies/ml [< 29 TU/ml]; the limit of quantification of the
Roche Cobas Tagman HBV assay), when compared to adefovir dipivoxil (study GS-US-174-
0102; 91%, 56% and study GS-US-174-0103; 69%, 9%), respectively.

Response to treatment with tenofovir disoproxil fumarate was comparable in nucleoside-
experienced (n = 51) and nucleoside-naive (n = 375) patients and in patients with normal ALT
(n = 21) and abnormal ALT (n = 405) at baseline when studies GS-US-174-0102 and GS-US-
174-0103 were combined. Forty-nine of the 51 nucleoside-experienced patients were
previously treated with lamivudine. Seventy-three percent of nucleoside-experienced and 69%
of nucleoside-naive patients achieved complete response to treatment; 90% of nucleoside-
experienced and 88% of nucleoside-naive patients achieved HBV DNA suppression < 400
copies/ml. All patients with normal ALT at baseline and 88% of patients with abnormal ALT at
baseline achieved HBV DNA suppression < 400 copies/ml.

Experience beyond 48 weeks in studies GS-US-174-0102 and GS-US- ] 74-0103

In studies GS-US-174-0102 and GS-US-174-0103, after receiving double-blind treatment for
48 weeks (either tenofovir disoproxil fumarate 300 mg or adefovir dipivoxil 10 mg), patients
rolled over with no interruption in treatment to open-label tenofovir disoproxil fumarate. In
studies GS-US-174-0102 and GS-US-174-0103. 77% and 61% of patients continued in the
study through to 384 weeks, respectively. At weeks 96, 144, 192, 240, 288 and 384, viral
suppression, biochemical and serological responses were maintained with continued tenofovir
disoproxil fumarate treatment (see Tables 4 and 5 below).

Table 4: Efficacy parameters in compensated HBeAg negative patients at week 96, 144,
192, 240, 288 and 384 open-label treatment

Study 174-0102 (HBeAg negative)

Parameter” Tenofovir disoproxil fumarate 300 mg Adefovir dipivoxil 10 mg roll over to
n =250 tenofovir disoproxil fumarate 300 mg
n=125
Week 96° 144° [192¢ [240' [288' [384° [96° [144" [192" a0’ |oss™ [3ga

HBV DNA (%) (90 (87 84 83 80 74 89 88 87 |84 84 76
<400 copies/ml (<
69 1U/ml)

ALT (%) 720367 70 168 64 |68 |70 |77 |76 |14 |69
Normalised ALT

Serology (%)

HBeAg loss/ n/a |n/a na  |nfa  |n/a |n/a n/a n/a n/a  |n/a n/a n/a
seroconversion
HBsAg loss/ 0/0 |0/0 00 10/0 |0/0 {1/1™ |0/0 0/0 0/0 [o/0% |1/1" 1/1"

seroconversion




o
(%)
~

* Based upon Long Term Evaluation algorithm (LTE Analysis) - Patients who discontinued the
study at any time prior to week 384 due to a protocol defined endpoint, as well as those
completing week 384, are included in the denominator.

" 48 weeks of double-blind tenofovir disoproxil fumarate followed by 48 weeks open-label.

48 weeks of double-blind adefovir dipivoxil followed by 48 weeks open-label tenofovir
disoproxil fumarate.

“ The population used for analysis of ALT normalisation included only patients with ALT
above ULN at baseline.

© 48 weeks of double-blind tenofovir disoproxil fumarate followed by 96 weeks open-label.

'48 weeks of double-blind adefovir dipivoxil followed by 96 weeks open-label tenofovir
disoproxil fumarate.

¢ 48 weeks of double-blind tenofovir disoproxil fumarate followed by 144 weeks open-label.
"48 weeks of double-blind adefovir dipivoxil followed by 144 weeks open-label tenofovir
disoproxil fumarate.

' 48 weeks of double-blind tenofovir disoproxil fumarate followed by 192 weeks open-label.
'48 weeks of double-blind adefovir dipivoxil followed by 192 weeks open-label tenofovir
disoproxil fumarate.

* One patient in this group became HBsAg negative for the first time at the 240 week visit and
was ongoing in the study at the time of the data cut-off. However, the subject's HBsAg loss was
ultimately confirmed at the subsequent visit.

' 48 weeks of double-blind tenofovir disoproxil fumarate followed by 240 weeks open-label.
48 weeks of double-blind adefovir dipivoxil followed by 240 weeks open-label tenofovir
disoproxil fumarate.

" Figures presented are cumulative percentages based upon a Kaplan Meier analysis excluding
data collected after the addition of emtricitabine to open-label tenofovir disoproxil fumarate
(KM-TDF).

’ 48 weeks of double-blind tenofovir disoproxil fumarate followed by 336 weeks open-label.

" 48 weeks of double-blind adefovir dipivoxil followed by 336 weeks open-label tenofovir
disoproxil fumarate.

n/a = not applicable.

Table 5: Efficacy parameters in compensated HBeAg positive patients at week 96, 144,
192, 240, 288 and 384 open-label treatment
Study 174-0103 (HBeAg positive)

Parameter” Tenofovir disoproxil fumarate 300 mg Adefovir dipivoxil 10 mg roll over to tenofovii

n=176 disoproxil fumarate 300 mg

n =90

Week 96" [144° 192" 240' 288" [384°  |96° [144' 192 240" |2ss" g
HBV DNA (%) |76 72 168 64 61 56 74 71 72 66 65 61
<400 copies/ml (<
69 1U/ml)
ALT (%) 60 35 56 46 47 147 65 61 59 56 57 56

Normalised ALTY
Serology (%)

HBeAg loss/ 26/23 |29/23 |34/25 |38/30 |37/25 [30/20  |24/20 (33/26 [36/30 [38/31 |40/31 |35/24
seroconversion
HBsAg loss/ 54 18/6° [11/8% 111/8' |12/8' [1512" 6/5  [8/7¢ |8/7® |10/10 17100 [13/11"

seroconversion

* Based upon Long Term Evaluation algorithm (LTE Analysis) - Patients who discontinued the
study at any time prior to week 384 due to a protocol defined endpoint, as well as those
completing week 384, are included in the denominator.




" 48 weeks of double-blind tenofovir disoproxil fumarate followed by 48 weeks open-label.

48 weeks of double-blind adefovir dipivoxil followed by 48 weeks open-label tenofovir
disoproxil fumarate.

4 The population used for analysis of ALT normalisation included only patients with ALT
above ULN at baseline.

© 48 wecks of double-blind tenofovir disoproxil fumarate followed by 96 weeks open-label.

'48 weeks of double-blind adefovir dipivoxil followed by 96 weeks open-label tenofovir
disoproxil fumarate.

® Figures presented are cumulative percentages based upon a Kaplan Meier analysis including
data collected after the addition of emtricitabine to open-label tenofovir disoproxil fumarate
(KM-ITT).

" 48 weeks of double-blind tenofovir disoproxil fumarate followed by 144 weeks open-label.
'48 weeks of double-blind adefovir dipivoxil followed by 144 weeks open-label tenofovir
disoproxil fumarate.

! 48 weeks of double-blind tenofovir disoproxil fumarate followed by 192 weeks open-label.
“48 weeks of double-blind adefovir dipivoxil followed by 192 weeks open-label tenofovir
disoproxil fumarate.

] Figures presented are cumulative percentages based upon a Kaplan Meier analysis excluding
data collected after the addition of emtricitabine to open-label tenofovir disoproxil fumarate
(KM-TDF).

" 48 weeks of double-blind tenofovir disoproxil fumarate followed by 240 weeks open-label.
"48 weeks of double-blind adefovir dipivoxil followed by 240 weeks open-label tenofovir
disoproxil fumarate.

° 48 weeks of double-blind tenofovir disoproxil fumarate followed by 336 weeks open-label.

" 48 weeks of double-blind adefovir dipivoxil followed by 336 weeks open-label tenofovir
disoproxil fumarate.

Paired baseline and week 240 liver biopsy data were available for 331/489 patients who
remained in studies GS-US-174-0102 and GS-US-174-0103 at week 240 (see Table 6 below).
Ninety-five percent (225/237) of patients without cirrhosis at baseline and 99% (93/94) of
patients with cirrhosis at baseline had either no change or an improvement in fibrosis (Ishak
fibrosis score). Of the 94 patients with cirrhosis at baseline (Ishak fibrosis score: § - 6), 26%
(24) experienced no change in Ishak fibrosis score and 72% (68) experienced regression of
cirrhosis by week 240 with a reduction in Ishak fibrosis score of at least 2 points.

Table 6: Histological response (“0) in compensated HBeAg negative and HBeAg positive
subjects at week 240 compared to baseline

o

Study 174-0102 Study 174-0103
(HBeAg negative) (HBeAg positive)
Tenofovir Adefovir dipivoxil 10 |Tenofovir disoproxil|Adefovir dipivoxil 10
disoproxil mg roll over to fumarate 300 mg mg roll over to
fumarate 300 mg |tenofovir disoproxil n=176° tenofovir disoproxil
fi =250 fumarate 300 mg fumarate 300 mg
. n =125 n = 90°
Histological 88 85 90 92 N
response™ (%) [130/148] [63/74] [63/70] [36/39]

" The population used for analysis of histology included only patients with available liver
biopsy data (Missing = Excluded) by week 240. Response after addition of emtricitabine is
excluded (total of 17 subjects across both studies).

Knodell necroinflammatory score improvement of at least 2 points without worsening in
Knodell fibrosis score.



“ 48 weeks double-blind tenofovir disoproxil fumarate followed by up to 192 weeks open-label.
448 weeks double-blind adefovir dipivoxil followed by up to 192 weeks open-label tenofovir
disoproxil fumarate.

Experience in patients with HIV co-infection and prior lamivudine experience

In a randomised, 48-week double-blind, controlled study of tenofovir disoproxil fumarate 300
mg in adult patients co-infected with HIV-1 and chronic hepatitis B with prior lamivudine
experience (study ACTG 5127). the mean serum HBV DNA levels at baseline in patients
randomised to the tenofovir arm were 9.45 logig copies/ml (n = 27). Treatment with tenofovir
disoproxil fumarate 300 mg was associated with a mean change in serum HBV DNA from
baseline, in the patients for whom there was 48-week data, of -5.74 log,, copies/ml (n = 18). In
addition, 61% of patients had normal ALT at week 48.

Experience in patients with persistent viral replication (study GS-US-174-0106)

The efficacy and safety of tenofovir disoproxil fumarate 300 mg or tenofovir disoproxil
fumarate 300 mg plus 200 mg emtricitabine has been evaluated in a randomised, double-blind
study (study GS-US-174-0106), in HBeAg positive and HBeAg negative adult patients who
had persistent viraemia (HBV DNA > 1,000 copies/ml) while receiving adefovir dipivoxil 10
mg for more than 24 weeks. At baseline. 57% of patients randomised to tenofovir disoproxil
fumarate versus 60% of patients randomised to emtricitabine plus tenofovir disoproxil fumarate
treatment group had previously been treated with lamivudine. Overall at week 24, treatment
with tenofovir disoproxil fumarate resulted in 66% (35/53) of patients with HBV DNA < 400
copies/ml (< 69 1U/ml) versus 69% (36/52) of patients treated with emtricitabine plus tenofovir
disoproxil fumarate (p = 0.672). In addition 55% (29/33) of patients treated with tenofovir
disoproxil fumarate had undetectable HBYV DNA (< 169 copies/ml [< 29 1U/ml]; the limit of
quantification of the Roche Cobas TagMan HBV assay) versus 60% (31/52) of patients treated
with emtricitabine plus tenofovir disoproxil fumarate (p = 0.504). Comparisons between
treatment groups beyond week 24 are difficult to interpret since investigators had the option to
intensify treatment to open-label emtricitabine plus tenofovir disoproxil. Long-term studies to
evaluate the benefit/risk of bitherapy with emtricitabine plus tenofovir disoproxil fumarate in
HBV monoinfected patients are ongoing.

Experience in patients with decompensated liver disease at 48 weeks (study GS-US-174-0108)
Study GS-US-174-0108 is a randomised, double-blind, active controlled study evaluating the
safety and efficacy of tenofovir disoproxil fumarate (n = 45), emtricitabine plus tenofovir
disoproxil fumarate (n = 45), and entecavir (n = 22), in patients with decompensated liver
disease. In the tenofovir disoproxil fumarate treatment arm, patients had a mean CPT score of
7.2, mean HBV DNA of 5.8 logjo copies/ml and mean serum ALT of 61 U/ at baseline. Forty-
two percent (19/45) of patients had at least 6 months of prior lamivudine experience, 20%
(9/45) of patients had prior adefovir dipivoxil experience and 9 of 45 patients (20%) had
lamivudine and/or adefovir dipivoxil resistance mutations at baseline. The co-primary safety
endpoints were discontinuation due to an adverse event and confirmed increase in serum
creatinine > 0.5 mg/dl or confirmed serum phosphate of <2 mg/dl.

In patients with CPT scores < 9, 74% (29/39) of tenofovir disoproxil fumarate, and 94% (33/35)
of emtricitabine plus tenofovir disoproxil fumarate treatment groups achieved HBV DNA < 400
copies/ml after 48 weeks of treatment.

Overall, the data derived from this study are too limited to draw any definitive conclusions on
the comparison of emtricitabine plus tenofovir disoproxil fumarate versus tenofovir disoproxil
fumarate, (see Table 7 below).
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Table 7: Safety and efficacy parameters in decompensated patients at week 48
Study 174-0108

Parameter Tenofovir disoproxil  |Emtricitabine 200 mg/ |Entecavir
fumarate 300 mg tenofovir disoproxil (0.5 mgor 1 mg)
(n=45) fumarate 300 mg =22
(n=45)
Tolerability failure 3 (7%) 2 (4%) 2 (9%)
(permanent

discontinuation of study
drug due to a treatment
emergent AE)

n (%)

Confirmed increase in 4 (9%) 3 (7%) 1 (5%)
serum creatinine > (.5
mg/dl from baseline or
confirmed serum
phosphate of <2 mg/dl
n (%)°

HBYV DNA n (%) 31/44 (70%) 36/41 (88%) 16/22 (73%)
<400 copies/ml
n (%)

ALT n (%) 25/44 (57%) 31/41 (76%) 12/22 (55%)
Normal ALT

> 2 point decrease in CPT |7/27 (26%) 12/25 (48%) 5/12 (42%)
from baseline
n (0/0)

Mean change from -0.8 -0.9 -1.3
baseline in CPT score

Mean change from -1.8 -2.3 -2.6
baseline in MELD score

* p-value comparing the combined tenofovir-containing arms versus the entecavir arm = 0.622,
* p-value comparing the combined tenofovir-containing arms versus the entecavir arm = 1.000.

Experience beyond 48 weeks in study GS-US-174-0108
Using a noncompleter/switch = failure analysis, 50% (21/42) of subjects receiving tenofovir
disoproxil fumarate, 76% (28/37) of subjects receiving emtricitabine plus tenofovir disoproxil

fumarate and 52% (11/21) of subjects receiving entecavir achieved HBV DNA < 400 copies/ml
at week 168.

Experience in patients with lamivudine-resistant HBY at 96 weeks (study GS-US-174-012] )

The efficacy and safety of 300 mg tenofovir disoproxil fumarate was evaluated in a
randomised, double-blind study (GS-US-174-0121) in HBeAg positive and HBeAg negative
patients (n = 280) with compensated liver disease, viraemia (HBV DNA > 1,000 IU/ml), and
genotypic evidence of lamivudine resistance (rtM2041/V +/- rtL.180M). Only five had adefovir-
associated resistance mutations at baseline. One hundred forty-one and 139 adult subjects were
randomised to a tenofovir disoproxil fumarate and emtricitabine plus tenofovir disoproxil
fumarate treatment arm, respectively. Baseline demographics were similar between the two
treatment arms: At baseline, 52.5% of subjects were HBeAg negative, 47.5% were HBeAg

positive, mean HBV DNA level was 6.5 logio copies/ml, and mean ALT was 79 U/,
respectively.



After 240 weeks of treatment, 117 of 141 subjects (83%) randomised to tenofovir disoproxil
fumarate had HBV DNA < 400 copies/ml, and 51 of 79 subjects (65%) had ALT normalisation.
After 240 weeks of treatment with emtricitabine plus tenofovir disoproxil fumarate, 115 of 139
subjects (83%) had HBV DNA < 400 copies/ml, and 59 of 83 subjects (71%) had ALT
normalisation. Among the HBeAg positive subjects randomised to tenofovir disoproxil
fumarate, 16 of 65 subjects (25%) experienced HBeAg loss, and 8 of 65 subjects (12%)
experienced anti-HBe seroconversion through week 240. In the HBeAg positive subjects
randomised to emtricitabine plus tenofovir disoproxil fumarate, 13 of 68 subjects (19%)
experienced HBeAg loss, and 7 of 68 subjects (10%) experienced anti-HBe seroconversion
through week 240. Two subjects randomised to tenofovir disoproxil fumarate experienced
HBsAg loss by Week 240, but not seroconversion to anti-HBs. Five subjects randomised to
emtricitabine plus tenofovir disoproxil fumarate experienced HBsAg loss, with 2 of these 5
subjects experiencing seroconversion to anti-HRBs.

Clinical resistance

Four hundred and twenty-six HBeAg negative (GS-US-174-0102, n = 250) and HBeAg
positive (GS-US-174-0103. n = 176) patients initially randomised to double-blind tenofovir
disoproxil fumarate treatment and then switched to open-label tenofovir disoproxil fumarate
treatment were evaluated for genotypic changes in HBV polymerase from baseline. Genotypic
evaluations performed on all patients with HBV DNA > 400 copies/ml at week 48 (n = 39), 96
(n =24), 144 (n = 6), 192 (n = 5), 240 (n =4), 288 (n = 6) and 384 (n = 2) of tenofovir
disoproxil fumarate monotherapy showed that no mutations associated with tenofovir
disoproxil fumarate resistance have developed.

Two hundred and fifteen HBeAg negative (GS-US-174-0102, n = 125) and HBeAg positive
(GS-US-174-0103, n = 90) patients initially randomised to double-blind adefovir dipivoxil
treatment and then switched to open-label tenofovir disoproxil fumarate treatment were
evaluated for genotypic changes in HBV polymerase from baseline. Genotypic evaluations
performed on all patients with HBV DNA > 400 copies/ml at week 48 (n = 16), 96 (n=15), 144
(n=1), 192 (n =2),240 (n = 1), 288 (n = 1) and 384 (n = 2) of tenofovir disoproxil fumarate
monotherapy showed that no mutations associated with tenofovir disoproxil fumarate resistance
have developed.

In study GS-US-174-0108, 45 patients (including 9 patients with lamivudine and/or adefovir
dipivoxil resistance mutations at baseline) received tenofovir disoproxil fumarate for up to 168
weeks. Genotypic data from paired baseline and on treatment HBV isolates were available for
6/8 patients with HBV DNA > 400 copies/ml at week 48. No amino acid substitutions
associated with resistance to tenofovir disoproxil fumarate were identified in these isolates.
Genotypic analysis was conducted for 5 subjects in the tenofovir disoproxil fumarate arm post
week 48. No amino acid substitutions associated with tenofovir disoproxil fumarate resistance
were detected in any subject.

In study GS-US-174-0121, 141 patients with lamivudine resistance substitutions at baseline
received tenofovir disoproxil fumarate for up to 96 weeks. Genotypic data from paired baseline
and on treatment HBV isolates were available for 6 of 9 patients with HBV DNA > 400
copies/ml at their last time point on tenofovir disoproxil fumarate. No amino acid substitutions
associated with resistance to tenofovir disoproxil fumarate were identified in these isolates.

In a paediatric study (GS-US-174-0115), 52 patients (including 6 patients with lamivudine
resistance mutations at baseline) received tenofovir disoproxil fumarate for up to 72 weeks.
Genotypic evaluations were performed on all patients with HBV DNA > 400 copies/ml at week
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48 (n = 6) and week 72 (n = 5). No amino acid substitutions associated with resistance to
tenofovir disoproxil fumarate were identified in these isolates.

Paediatric population

HIV-1:Tn study GS-US-104-0321, 87 HIV-1 infected treatment-experienced patients 12 to < 18
years ol age were treated with tenofovir disoproxil fumarate (n = 45) or placebo (n = 42) in
combination with an optimised background regimen (OBR) for 48 weeks. Due to limitations of
the study. a benefit of tenofovir disoproxil fumarate over placebo was not demonstrated based
on plasma HIV-1 RNA levels at week 24. However. a benefit is expected for the adolescent
population based on extrapolation of adult data and comparative pharmacokinetic data (see
section 5.2).

In patients who received treatment with tenofovir disoproxil fumarate or placebo, mean lumbar
spine BMD Z-score was -1.004 and -0.809, and mean total body BMD Z-score was -0.866 and
-0.584. respectively, at baseline. Mean changes at week 48 (end of double-blind phase) were -
0.215 and -0.165 in lumbar spine BMD Z-score, and -0.254 and -0.179 in total body BMD Z-
score for the tenofovir disoproxil fumarate and placebo groups, respectively. The mean rate of
BMD gain was less in the tenofovir disoproxil fumarate group compared to the placebo group.
At week 48, six adolescents in the tenofovir disoproxil fumarate group and one adolescent in
the placebo group had significant lumbar spine BMD loss (defined as > 4% loss). Among 28
patients receiving 96 weeks of treatment with tenofovir disoproxil fumarate, BMD Z-scores
declined by -0.341 for lumbar spine and -0.458 for total body.

In study GS-US-104-0352, 97 treatment-experienced patients 2 to < 12 years of age with stable,
virologic suppression on stavudine- or zidovudine-containing regimens were randomised to
either replace stavudine or zidovudine with tenofovir disoproxil fumarate (n = 48) or continue
on their original regimen (n = 49) for 48 weeks. At week 48, 83% of patients in the tenofovir
disoproxil fumarate treatment group and 92% of patients in the stavudine or zidovudine
treatment group had HIV-1 RNA concentrations < 400 copies/ml. The difference in the
proportion of patients who maintained < 400 copies/ml at week 48 was mainly influenced by
the higher number of discontinuations in the tenofovir disoproxil fumarate treatment group.
When missing data were excluded. 91% of patients in the tenofovir disoproxil fumarate

treatment group and 94% of patients in the stavudine or zidovudine treatment group had HIV-1
RNA concentrations < 400 copies/ml at week 48.

Reductions in BMD have been reported in paediatric patients. In patients who received
treatment with tenofovir disoproxil fumarate. or stavudine or zidovudine, mean lumbar spine
BMD Z-score was -1.034 and -0.498, and mean total body BMD Z-score was -0.471 and -
0.386, respectively, at baseline. Mean changes at week 48 (end of randomised phase) were
0.032 and 0.087 in lumbar spine BMD Z-score. and -0.184 and -0.027 in total body BMD Z-
score for the tenofovir disoproxil fumarate and stavudine or zidovudine groups, respectively.
The mean rate of lumbar spine bone gain at week 48 was similar between the tenofovir
disoproxil fumarate treatment group and the stavudine or zidovudine treatment group. Total
body bone gain was less in the tenofovir disoproxil fumarate treatment group compared to the
stavudine or zidovudine treatment group. One tenofovir disoproxil fumarate treated subject and
no stavudine or zidovudine treated subjects experienced significant (> 4%) lumbar spine BMD
loss at week 48. BMD Z-scores declined by -0.012 for lumbar spine and by -0.338 for total
body in the 64 subjects who were treated with tenofovir disoproxil fumarate for 96 weeks.
BMD Z-scores were not adjusted for height and weight.
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In study GS-US-104-0352, 4 out of 89 paediatric patients exposed to tenofovir disoproxil
fumarate discontinued due to adverse reactions consistent with proximal renal tubulopathy
(median tenofovir disoproxil fumarate exposure 104 weeks).

Chronic hepatitis B: In study GS-US-174-0115. 106 HBeAg negative and HBeAg positive
patients aged 12 to < 18 years with chronic HBV infection [HBV DNA > 10" copies/ml,
clevated serum ALT (> 2 x ULN) or a history of clevated serum ALT levels in the past 24
months] were treated with tenofovir disoproxil fumarate 300 mg (n = 52) or placebo (n = 54)
for 72 weeks. Subjects must have been naive to tenofovir disoproxil fumarate, but could have
received interferon based regimens (> 6 months prior to screening) or any other non-tenofovir
disoproxil fumarate containing oral anti-HBV nucleoside/nucleotide therapy (> 16 weeks prior
to screening). At week 72, overall 88% (46/52) of patients in the tenofovir disoproxil fumarate
reatment group and 0% (0/54) of patients in the placebo group had HBV DNA < 400
copies/ml. Seventy-four percent (26/35) of patients in the tenofovir disoproxil fumarate group
had normalised ALT at week 72 compared to 31% (13/42) in the placebo group. Response to
treatment with tenofovir disoproxil fumarate was comparable in nucleos(t)ide-naive (n = 20)
and nucleos(t)ide-experienced (n = 32) patients, including lamivudine-resistant patients (n=06).
Ninety-five percent of nucleos(t)ide-naive patients, 84% of nucleos(t)ide-experienced patients,
and 83% of lamivudine-resistant patients achieved HBV DNA < 400 copies/ml at week 72.
Thirty-one of the 32 nucleos(t)ide-experienced patients had prior lamivudine experience. At
week 72, 96% (27/28) of immune-active patients (HBV DNA > 10’ copies/ml, serum ALT >
1.5 x ULN) in the tenofovir disoproxil fumarate treatment group and 0% (0/32) of patients in
the placebo group had HBV DNA < 400 copies/ml. Seventy-five percent (21/28) of immune-
active patients in the tenofovir disoproxil fumarate group had normal ALT at week 72
compared to 34% (11/32) in the placebo group.

No subjects met the primary safety endpoint of a 6% decrease in lumbar spine BMD. In
subjects receiving tenofovir disoproxil fumarate or placebo, mean (SD) lumbar spine BMD Z-
score was -0.43 (0.764) and -0.28 (0.813), and mean total body BMD Z-score was -0.20 (1.126)
and -0.26 (0.878), respectively, at baseline. The mean (SD) change in lumbar spine BMD Z-
score from baseline to week 72 in subjects receiving tenofovir disoproxil fumarate was -0.05
(0.310) and 0.07 (0.377) in those receiving placebo. The mean change in whole body BMD Z-
score in subjects receiving tenofovir disoproxil fumarate was -0.15 (0.379) and 0.06 (0.361) in
those receiving placebo. BMD Z-scores were not adjusted for height and weight. The mean
percentage increase in whole body and lumbar spine BMD from baseline to week 72 was
2.84% and 4.95%, respectively, in subjects receiving tenofovir disoproxil fumarate. These
mean percentage increases in whole body and lumbar spine BMD were 2.53% and 3.19% less,
respectively, when compared to subjects receiving placebo. Three subjects in the tenofovir
disoproxil fumarate group and 2 subjects in the placebo group had a decrease of > 4% in spine
BMD.

The European Medicines Agency has deferred the obligation to submit the results of studies
with tenofovir disoproxil fumarate tablets in one or more subsets of the paediatric population in
HIV and chronic hepatitis B (see section 4.2 for information on paediatric use).

5.2 Pharmacokinetic properties

Tenofovir disoproxil fumarate is a water soluble ester prodrug which is rapidly converted in
vivo to tenofovir and formaldehyde.

Tenofovir is converted intracellularly to tenofovir monophosphate and to the active component,
tenofovir diphosphate.

o
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Absorption

Following oral administration of tenofovir disoproxil fumarate to HIV infected patients,
tenofovir disoproxil fumarate is rapidly absorbed and converted to tenofovir. Administration of
multiple doses of tenofovir disoproxil fumarate with a meal to HIV infected patients resulted in
mean (%CV) tenofovir Cpay, AUC, and C,y, values of 326 (36.6%) ng/ml, 3,324 (41.2%)
ng-h/ml and 64.4 (39.4%) ng/ml, respectively. Maximum tenofovir concentrations are observed
in serum within one hour of dosing in the fasted state and within two hours when taken with
food. The oral bioavailability of tenofovir from tenofovir disoproxil fumarate in fasted patients
was approximately 25%. Administration of tenofovir disoproxil fumarate with a high fat meal
enhanced the oral bioavailability, with an increase in tenofovir AUC by approximately 40% and
Cimax by approximately 14%. Following the first dose of tenofovir disoproxil fumarate in fed
patients, the median Cyay in serum ranged from 213 to 375 ng/ml. However, administration of
tenofovir disoproxil fumarate with a light meal did not have a significant effect on the
pharmacokinetics of tenofovir.

Distribution

Following intravenous administration the steady-state volume of distribution of tenofovir was
estimated to be approximately 800 ml/kg. After oral administration of tenofovir disoproxil
fumarate. tenofovir is distributed to most tissues with the highest concentrations occurring in
the kidney, liver and the intestinal contents (preclinical studies). /n vitro protein binding of
tenofovir to plasma or serum protein was less than 0.7 and 7.2%, respectively, over the
tenofovir concentration range 0.01 to 25 pg/ml.

Biotransformation

In vitro studies have determined that neither tenofovir disoproxil fumarate nor tenofovir are
substrates for the CYP450 enzymes. Moreover, at concentrations substantially higher
(approximately 300-fold) than those observed in vivo, tenofovir did not inhibit in vitro drug
metabolism mediated by any of the major human CYP450 isoforms involved in drug
biotransformation (CYP3A4, CYP2D6, CYP2C9, CYP2EL, or CYPIA1/2). Tenofovir
disoproxil fumarate at a concentration of 100 umol/l had no effect on any of the CYP450
isoforms, except CYPIA1/2, where a small (6%) but statistically significant reduction in
metabolism of CYP1A1/2 substrate was observed. Based on these data, it is unlikely that
clinically significant interactions involving tenofovir disoproxil fumarate and medicinal
products metabolised by CYP450 would occur.

Elimination

Tenofovir is primarily excreted by the kidney by both filtration and an active tubular transport
system with approximately 70-80% of the dose excreted unchanged in urine following
intravenous administration. Total clearance has been estimated to be approximately 230
ml/h/kg (approximately 300 ml/min). Renal clearance has been estimated to be approximately
160 ml/h/kg (approximately 210 ml/min), which is in excess of the glomerular filtration rate.
This indicates that active tubular secretion is an important part of the elimination of tenofovir.

Following oral administration the terminal half-life of tenofovir is approximately 12 to 18
hours.

Studies have established the pathway of active tubular secretion of tenofovir to be influx into

proximal tubule cell by the human organic anion transporters (hOAT) 1 and 3 and efflux into
the urine by the multidrug resistant protein 4 (MRP 4).
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Linearity/non-linearity

The pharmacokinetics of tenofovir were independent of tenofovir disoproxil fumarate dose over
the dose range 75 to 600 mg and were not affected by repeated dosing at any dose level.

Age
Pharmacokinetic studies have not been performed in the elderly (over 65 years of age).

Gender

Limited data on the pharmacokinetics of tenofovir in women indicate no major gender effect.
Ethnicity

Pharmacokinetics have not been specifically studied in different ethnic groups.

Paediatric population

HIV-1: Steady-state pharmacokinetics of tenofovir were evaluated in 8 HIV-1 infected
adolescent patients (aged 12 to < 18 years) with body weight > 35 kg. Mean (+ SD} Cpax and
AUCpy are 0.38 + 0.13 pg/ml and 3.39 + 1.22 ug-h/ml, respectively. Tenofovir exposure
achieved in adolescent patients receiving oral daily doses of tenofovir disoproxil fumarate 300

mg was similar to exposures achieved in adults receiving once-daily doses of tenofovir
disoproxil fumarate 300 mg.

Chronic hepatitis B: Steady-state tenofovir exposure in HBV infected adolescent patients (12 to
< 18 years of age) receiving an oral daily dose of tenofovir disoproxil fumarate 300 mg was
similar to exposures achieved in adults receiving once-daily doses of tenofovir disoproxil
fumarate 300 mg.

Pharmacokinetic studies have not been performed with tenofovir disoproxil fumarate 300 mg
tablets in children under 12 years or with renal impairment.

Renal impairment

Pharmacokinetic parameters of tenofovir were determined following administration of a single
dose of tenofovir disoproxil fumarate 300 mg to 40 non-HIV, non-HBV infected adult patients
with varying degrees of renal impairment defined according to baseline creatinine clearance
(CrCl) (normal renal function when CrCl > 80 ml/min; mild with CrCl = 50-79 ml/min;
moderate with CrCl = 30-49 ml/min and severe with CrCl = 10-29 ml/min). Compared with
patients with normal renal function, the mean (%CV) tenofovir exposure increased from 2,185
(12%) ng-h/ml in subjects with CrCl > 80 ml/min to respectively 3,064 (30%) ng-h/ml, 6,009
(42%) ng-h/ml and 15,985 (45%) ng-h/ml in patients with mild, moderate and severe renal
impairment. The dosing recommendations in patients with renal impairment, with increased
dosing interval, are expected to result in higher peak plasma concentrations and lower
Cunin levels in patients with renal impairment compared with patients with normal renal
function. The clinical implications of this are unknown.

In patients with end-stage renal disease (ESRD) (CrCl < 10 ml/min) requiring haemodialysis,
between dialysis tenofovir concentrations substantially increased over 48 hours achieving a
mean Cy,y of 1,032 ng/ml and a mean AUC (48, 0of 42,857 ng-h/ml.

It is recommended that the dosing interval for tenofovir disoproxil fumarate 300 mg is modified

in adult patients with creatinine clearance < 50 ml/min or in patients who already have ESRD
and require dialysis (see section 4.2).



The pharmacokinetics of tenofovir in non-haemodialysis patients with creatinine clearance < 10
ml/min and in patients with ESRD managed by peritoneal or other forms of dialysis have not
been studied.

The pharmacokinetics of tenofovir in paediatric patients with renal impairment have not been
studied. No data are available to make dose recommendations (see sections 4.2 and 4.4).

Hepatic impairment

A single 300 mg dose of tenofovir disoproxil fumarate was administered to non-HIV, non-HBV
infected adult patients with varying degrees of hepatic impairment defined according to Child-
Pugh-Turcotte (CPT) classification. Tenofovir pharmacokinetics were not substantially altered
in subjects with hepatic impairment suggesting that no dose adjustment is required in these
subjects. The mean (%CV) tenofovir Cmax and AUC.,, values were 223 (34.8%) ng/ml and
2.050 (50.8%) ng-h/ml, respectively. in normal subjects compared with 289 (46.0%) ng/ml and
2.310 (43.5%) ng-h/ml in subjects with moderate hepatic impairment, and 305 (24.8%) ng/ml
and 2,740 (44.0%) ng-h/ml in subjects with severe hepatic impairment.

Intracellular pharmacokinetics
In' non-proliferating human peripheral blood mononuclear cells (PBMCs) the half-life of

tenofovir diphosphate was found to be approximately 50 hours, whereas the half-life in
phytohaemagglutinin-stimulated PBMCs was found to be approximately 10 hours.

5.3 Preclinical safety data

Non-clinical safety pharmacology studies reveal no special hazard for humans. Findings in
repeated dose toxicity studies in rats, dogs and monkeys at exposure levels greater than or equal
to clinical exposure levels and with possible relevance to clinical use include renal and bone
toxicity and a decrease in serum phosphate concentration. Bone toxicity was diagnosed as
osteomalacia (monkeys) and reduced bone mineral density (BMD) (rats and dogs). The bone
toxicity in young adult rats and dogs occurred at exposures > 5-fold the exposure in paediatric
or adult patients; bone toxicity occurred in juvenile infected monkeys at very high exposures
following subcutaneous dosing (> 40-fold the exposure in patients). Findings in the rat and
monkey studies indicated that there was a substance-related decrease in intestinal absorption of
phosphate with potential secondary reduction in BMD.

Genotoxicity studies revealed positive results in the in vizro mouse lymphoma assay, equivocal
results in one of the strains used in the Ames test, and weakly positive results in an UDS test in

primary rat hepatocytes. However, it was negative in anin vivo mouse bone marrow
micronucleus assay.

Oral carcinogenicity studies in rats and mice only revealed a low incidence of duodenal

tumours at an extremely high dose in mice. These tumours are unlikely to be of relevance to
humans.

Reproductive studies in rats and rabbits showed no effects on mating, fertility, pregnancy or
foetal parameters. However, tenofovir disoproxil fumarate reduced the viability index and
weight of pups in peri-postnatal toxicity studies at maternally toxic doses.

The active substance tenofovir disoproxil fumarate and its main transformation products are
persistent in the environment.



6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Tablet core
Lactose monohydrate, microcrystalline cellulose, pregelatinized starch, croscarmellose sodium
and magnesium stearate

Film-coating
Hypromellose, lactose monohydrate, titanium dioxide, triacetin, FD&C Blue #2/Indigo
Carmine AL and FD&C Blue #2/Indigo Carmine Aluminum Lake

6.2 Incompatibilities

Not applicable.

6.3 Shelf life

24 months

6.4 Special precautions for storage

Do not store above 30°C. Store in the original container.

6.5 Nature and contents of container

30’s Count: White opaque 60 cc HDPE bottles filled with Igm silica gel canister, polyester
coil closed with 33 mm child resistant closures.

6.6 Special precautions for disposal and other handling

Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

7. SUPPLIER

Laurus Labs Limited

2nd Floor, Serene Chambers, Road No.-7
Banjara Hills, Hyderabad — 500034.
India

8. DATE OF REVISION OF THE TEXT

June 2017
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Package leafet: Information for the patient

Tenofovir Disoproxil Fumarate Tablets 300 mg
Read all of this leaflet carefully before you start taking this medicine because it contains
important information for you.
Keep this leaflet. You may need to read it again.
It you have any further questions, ask your doctor or pharmacist,
This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.
It you get any side effects, talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet. See section 4.
What is in this leaflet
I. What tenofovir disoproxil fumarate tablets is and what it is used for
2. What you need to know before you take tenofovir disoproxil fumarate tablets
3. How to take tenofovir disoproxil fumarate tablets
4. Possible side effects
5. How to store tenofovir disoproxil fumarate tablets
6. Contents of the pack and other information
[f tenofovir disoproxil fumarate tablets have been prescribed for your child, please note that all
the information in this leaflet is addressed to your child (in this case please read “your child”
instead of “you”).
1. What tenofovir disoproxil fumarate tablets is and what it is used for
Tenofovir disoproxil fumarate tablets contain the active substance tenofovir disoproxil. This
active substance is an antiretroviral or antiviral medicine which is used to treat HIV or HBV
infection or both. tenofovir is a nucleotide reverse transcriptase
inhibitor, generally known as an NRTI and works by interfering with the normal working of
enzymes (in HIV reverse transcriptase; in hepatitis B DNA polymerase) that are essential for the
viruses to reproduce themselves. In HIV tenofovir disoproxil
fumarate tablets should always be used combined with other medicines to treat HIV infection.

Tenofovir disoproxil fumarate tablets are a treatment for HIV (Human Immunodeciency Virus)
infection. The tablets are suitable for:

e adults

* adolescents aged 12 to less than 18 years who have already been treated with other HIV
medicines which are no longer fully effective due to development of resistance, or have
caused side effects.

* Tenofovir disoproxil fumarate tablets are also a treatment for chronic hepatitis B, an
infection with HBV

¢ (hepatitis B virus). The tablets are suitable for:

e adults

* adolescents aged 12 to less than 18 years.

You do not have to have HIV to be treated with tenofovir disoproxil fumarate tablets for HBV.
This medicine is not a cure for HIV infection. While taking tenofovir disoproxil fumarate tablets

you may still develop infections or other illnesses associated with HIV infection. You can also
pass on HIV or HBV to others, so it is important to take

precautions to avoid infecting other people.
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2. What you need to know before you take tenofovir disoproxil fumarate tablets

Do not take tenofovir disoproxil fumarate tablets

If you are allergic to tenofovir, tenofovir disoproxil fumarate or any of the other ingredients of
this medicine listed in section 6.

[t this applies to you, tell your doctor immediately and don’t take tenofovir disoproxil fumarate
tablets.

Warnings and precautions

Talk to your doctor or pharmacist before taking tenofovir disoproxil fumarate tablets.

Take care not to infect other people. You can still pass on HIV when taking this medicine,
although the risk is lowered by effective antiretroviral therapy. Discuss with your doctor the
precautions needed to avoid infecting other people. Tenofovir

disoproxil fumarate tablets do not reduce the risk of passing on HBV to others through sexual
contact or blood contamination. You must continue to take precautions to avoid this.

Talk to your doctor or pharmacist if you have had kidney disease or if tests have shown problems
with your kidneys. Tenofovir disoproxil fumarate tablets should not be given to adolescents with
existing kidney problems. Before starting

treatment, your doctor may order blood tests to assess your kidney function. Tenofovir disoproxil
fumarate tablets may affect your kidneys during treatment. Your doctor may order blood tests
during treatment to monitor how your kidneys work. If

you are an adult, your doctor may advise you to take the tablets less often. Do not reduce the
prescribed dose, unless your doctor has told you to do so.

Tenofovir disoproxil fumarate tablets is not usually taken with other medicines that can damage
your kidneys (see Other medicines and tenofovir disoproxil fumarate tablets). If this is
unavoidable, your doctor will monitor your kidney function

once a week.

Bone problems. Some adult patients with HIV taking combination antiretroviral therapy may
develop a bone disease called osteonecrosis (death of bone tissue caused by loss of blood supply
to the bone). The length of combination antiretroviral

therapy. corticosteroid use, alcohol consumption, severe immunosuppression, higher body mass
index, among others, may be some of the many risk factors for developing this disease. Signs of
osteonecrosis are joint stiffness, aches and pains

(especially of the hip, knee and shoulder) and difCculty in movement. If you notice any of these
symptoms tell your doctor.

Bone problems (sometimes resulting in fractures) may also occur due to damage to kidney tubule
cells (see section 4, Possible side effects).

Talk to your doctor if you have a history of liver disease, including hepatitis. Patients with liver
disease including chronic hepatitis B or C. who are treated with antiretrovirals, have a higher risk
of severe and potentially fatal liver complications. If

you have hepatitis B infection, your doctor will carefully consider the best treatment for you. If
you have a history of liver disease or chronic hepatitis B infection your doctor may conduct
blood tests to monitor your liver function.

Look out for infections. If you have advanced HIV infection (AIDS) and have an infection, you
may develop symptoms of infection and inJammation or worsening of the symptoms of an
existing infection once treatment with tenofovir disoproxil



fumarate tablets is started. These symptoms may indicate that your body’s improved immune
system is fighting infection. Look out for signs of inflammation or infection soon after you start
taking tenofovir disoproxil fumarate tablets. If you notice

signs of inflammation or infection, tell your doctor at once.

[n addition to the opportunistic infections, autoimmune disorders (a condition that occurs when
the immune system attacks healthy body tissue) may also occur after you start taking medicines
for the treatment of your HIV infection. Autoimmune

disorders may occur many months after the start of treatment. If you notice any symptoms of
infection or other symptoms such as muscle weakness, weakness beginning in the hands and feet
and moving up towards the trunk of the body,

palpitations, tremor or hyperactivity, please inform your doctor immediately to seek necessary
treatment.

Talk to your doctor or pharmacist if you are over 65. Tenofovir disoproxil fumarate tablets has
not been studied in patients over 65 years of age. If you are older than this and are prescribed
tenofovir disoproxil fumarate tablets, your doctor will

monitor you carefully.

Children and adolescents

Tenofovir disoproxil fumarate tablets are suitable for:

HIV-1 infected adolescents aged 12 to less than 18 years who weigh at least 35 kg and who have
already been treated with other HIV medicines which are no longer fully effective due to
development of resistance, or have caused side effects

HBV infected adolescents aged 12 to less than 18 years who weigh at least 35 kg.

Tenofovir disoproxil fumarate tablets are not suitable for the following groups:

Not for HIV-1 infected children under 12 years of age

Not for HBV infected children under 12 years of age.

For dosage see section 3, How to take tenofovir disoproxil fumarate tablets.

Other medicines and tenofovir disoproxil fumarate tablets

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other
medicines.

Don’t stop any anti-HIV medicines prescribed by your doctor when you start tenofovir
disoproxil fumarate tablets if you have both HBV and HIV.

Do not take tenofovir disoproxil fumarate tablets if you are already taking other medicines
containing tenofovir disoproxil fumarate. Do not take tenofovir disoproxil fumarate tablets
together with medicines containing adefovir dipivoxil (a medicine

used to treat chronic hepatitis B).

[tis very important to tell your doctor if you are taking other medicines that may damage your
kidneys.

These include:

aminoglycosides, pentamidine or vancomycin (for bacterial infection),

amphotericin B (for fungal infection),

foscarnet, ganciclovir, or cidofovir (for viral infection),

interleukin-2 (to treat cancer),

adefovir dipivoxil (for HBV),

tacrolimus (for suppression of the immune system),

non-steroidal anti-infammatory drugs (NSAIDs, to relieve bone or muscle pains).
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Other medicines containing didanosine (for HIV infection): Taking tenofovir disoproxil fumarate
tablets with other antiviral medicines that contain didanosine can raise the levels of didanosine in
your blood and may reduce CD4 cell counts.

Rarely. inflammation of the pancreas and lactic acidosis (excess lactic acid in the blood), which
sometimes caused death, have been reported when medicines containing tenofovir disoproxil
fumarate and didanosine were taken together. Your

doctor will carefully consider whether to treat you with combinations of tenofovir and
didanosine.

Itis also important to tell your doctor if you are taking ledipasvir/sofosbuvir to treat hepatitis C
infection.

Tenofovir disoproxil fumarate tablets with food and drink

Take tenofovir disoproxil fumarate tablets with food (for example, a meal or a snack).
Pregnancy and breast-feeding

[f you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby
ask your doctor or pharmacist for advice before taking this medicine.

You must not take tenofovir disoproxil fumarate tablets during pregnancy unless specifically
discussed with your doctor. Although there are limited clinical data on the use of tenofovir
disoproxil fumarate tablets in pregnant women, it is not

usually used unless absolutely necessary.

Try to avoid getting pregnant during treatment with tenofovir disoproxil fumarate tablets. You
must use an effective method of contraception to avoid becoming pregnant.

[f you become pregnant, or plan to become pregnant, ask your doctor about the potential bene[Jts
and risks of your antiretroviral therapy to you and your child.

[f you have taken tenofovir disoproxil fumarate tablets during your pregnancy, your doctor may
request regular blood tests and other diagnostic tests to monitor the development of your child.

In children whose mothers took medicines like

tenofovir disoproxil fumarate tablets (NRTIs) during pregnancy, the benefit from the protection
against the virus outweighed the risk of side effects.

Do not breast-feed during treatment with tenofovir disoproxil fumarate tablets. This is because
the active substance in this medicine passes into human breast milk.

[f you are a woman with HIV or HBV do not breast-feed, to avoid passing the virus to the baby
in breast milk.

L]

Driving and using machines

Tenofovir disoproxil fumarate tablets can cause dizziness. If you feel dizzy while taking
tenofovir disoproxil fumarate tablets, do not drive or ride a bicycle and do not use any tools or
machines.

Tenofovir disoproxil fumarate tablets contains lactose

Tell your doctor before taking tenofovir disoproxil fumarate tablets if you cannot tolerate lactose
or if you have an intolerance to any other sugars.

3. How to take tenofovir disoproxil fumarate tablets

Always take this medicine exactly as your doctor or pharmacist has told you. Check with your
doctor or pharmacist if you are not sure.

The recommended dose is:

Adults: 1 tablet each day with food (for example, a meal or a snack).

Adolescents aged 12 to less than 18 years who weigh at least 35 kg: 1 tablet each day with food
(for example, a meal or a snack).
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If you have particular difficulty swallowing, you can use the tip of a spoon to crush the tablet.
Then mix the powder with about 100 ml (half a glass) of water, orange juice or grape juice and
drink immediately.

Always take the dose recommended by your doctor. This is to make sure that your medicine is
fully effective. and to reduce the risk of developing resistance to the treatment. Do not change
the dose unless your doctor tells you to.

[f you are an adult and have problems with your kidneys, your doctor may advise you to take
tenofovir disoproxil fumarate tablets less frequently.

[t you have HBV your doctor may offer you an HIV test to see if you have both HBV and HIV.
Refer to the patient information leaflets of the other antiretrovirals for guidance on how to take
those medicines.

[f you take more tenofovir disoproxil fumarate tablets than you should

[f you accidentally take too many tenofovir disoproxil fumarate tablets, you may be at increased
risk of experiencing possible side effects with this medicine (see section 4, Possible side effects).
Contact your doctor or nearest emergency

department for advice. Keep the tablet bottle with you so that you can easily describe what you
have taken.

If you forget to take tenofovir disoproxil fumarate tablets

[t is important not to miss a dose of tenofovir disoproxil fumarate tablets. If you miss a dose,
work out how long since you should have taken it.

[fitis less than 12 hours after it is usually taken, take it as soon as you can, and then take your
next dose at its regular time.

[f'it is more than 12 hours since you should have taken it, forget about the missed dose. Wait and
take the next dose at the regular time. Do not take a double dose to make up for a forgotten
tablet.

[f you throw up less than 1 hour after taking tenofovir disoproxil fumarate tablets, take another
tablet. You do not need to take another tablet if you were sick more than 1 hour after taking
tenofovir disoproxil fumarate tablets.

[f you stop taking tenofovir disoproxil fumarate tablets

Don’t stop taking tenofovir disoproxil fumarate tablets without your doctor’s advice. Stopping
treatment with tenofovir disoproxil fumarate tablets may reduce the effectiveness of the
treatment recommended by your doctor.

[f you have hepatitis B or HIV and hepatitis B together (co-infection), it is very important not to
stop your tenofovir disoproxil fumarate tablets treatment without talking to your doctor first.
Some patients have had blood tests or symptoms

indicating that their hepatitis has got worse after stopping tenofovir disoproxil fumarate tablets.
You may require blood tests for several months after stopping treatment. In some patients with
advanced liver disease or cirrhosis, stopping treatment is

not recommended as this may lead to worsening of your hepatitis.

Talk to your doctor before you stop taking tenofovir disoproxil fumarate tablets for any reason,
particularly if you are experiencing any side effects or you have another illness.

Tell your doctor immediately about new or unusual symptoms after you stop treatment,
particularly symptoms you associate with hepatitis B infection.

Contact your doctor before you restart taking tenofovir disoproxil fumarate tablets.

[f you have any further questions on the use of this medicine, ask your doctor or pharmacist.



4. Possible side effects

During HIV therapy there may be an increase in weight and in levels of blood lipids and glucose.
This is partly linked to restored health and life style, and in the case of blood lipids sometimes to
the HIV medicines themselves. Your doctor will test for

these changes.

Like all medicines, this medicine can cause side effects, although not everybody gets them.
Possible serious side effects: tell your doctor immediately

Lactic acidosis (excess lactic acid in the blood) is a rare (can affect up to 1 in every 1,000
patients) but serious side effect that can be fatal. The following side effects may be signs of
lactic acidosis:

deep. rapid breathing

drowsiness

feeling sick (nausea), being sick (vomiting) and stomach pain

[f you think that you may have lactic acidosis. contact your doctor immediately.

Other possible serious side effects

The following side effects are uncommon (this can affect up to 1 in every 100 patients):

pain in the tummy (abdomen) caused by inJammation of the pancreas

damage to kidney tubule cells

The following side effects are rare (these can affect up to 1 in every 1,000 patients):
inflammation of the kidney, passing a lot of urine and feeling thirsty

changes to your urine and back pain caused by kidney problems, including kidney failure
softening of the bones (with bone pain and sometimes resulting in fractures), which may occur
due to damage to kidney tubule cells

fatty liver

[f you think that you may have any of these serious side effects, talk to your doctor.

Most frequent side effects

The following side effects are very common (these can affect at least 10 in every 100 patients):
diarrhoea, being sick (vomiting), feeling sick (nausea). dizziness, rash, feeling weak

Tests may also show:

decreases in phosphate in the blood

Other possible side effects

The following side effects are common (these can affect up to 10 in every 100 patients):
headache, stomach pain, feeling tired, feeling bloated, flatulence

Tests may also show:

liver problems

The following side effects are uncommon (these can affect up to 1 in every 100 patients):
breakdown of muscle, muscle pain or weakness

Tests may also show:

decreases in potassium in the blood

increased creatinine in your blood

pancreas problems

The breakdown of muscle, softening of the bones (with bone pain and sometimes resulting in
fractures), muscle pain, muscle weakness and decreases in potassium or phosphate in the blood
may occur due to damage to kidney tubule cells.

The following side effects are rare (these can affect up to 1 in every 1,000 patients):

pain in the tummy (abdomen) caused by inflammation of the liver
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swelling of the face, lips. tongue or throat

Reporting of side effects

If'you get any side effects, talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet.

5. How to store tenofovir disoproxil fumarate tablets

Do not store above 30°C. Store in the original container.

Do not use this medicine after the expiry date which is stated on the bottle and carton after
{Exp.}. The expiry date refers to the last day of that month.

Keep out the reach and sight of children.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how
to throw away medicines you no longer use. These measures will help protect the environment.
6. Contents of the pack and other information

What tenofovir disoproxil fumarate tablets contains

The active substance is tenofovir. Each film-coated tablet contains tenofovir disoproxil fumarate
300 mg (equivalent to tenofovir disoproxil 245 mg).

The other ingredients are lactose monohydrate, microcrystalline cellulose, pregelatinized starch,
croscarmellose sodium and magnesium stearate which make up the tablet core, and
Hypromellose, lactose monohydrate, titanium dioxide,

triacetin, FD&C Blue #2/Indigo Carmine AL and FD&C Blue #2/Indigo Carmine Aluminum
Lake which make up the tablet coating. Refer to section 2 “tenofovir disoproxil fumarate tablets
contains lactose”.

What tenofovir disoproxil fumarate tablets looks like and contents of the pack

Tenofovir disoproxil fumarate tablets are blue colored, oval shaped, film-coated tablets, with
“"LA16” debossed on one side and plain on the other. Tenofovir disoproxil fumarate tablets are
supplied in bottles containing 30 tablets.

30’s Count: White opaque 60 cc HDPE bottles filled with lgm silica gel canister, polyester coil
closed with 33 mm child resistant closures.

Marketing Authorisation Holder and Manufacturer

Marketing Authorisation Holder:

Laurus Labs Limited,

2nd Floor. Serene Chambers, Road No.-7,

Banjara Hills, Hyderabad, Telangana — 500034.

[ndia.

Manufacturer:

Laurus Labs Limited, (Unit-2),

Plot No:19, 20 & 21,Western Sector, APSEZ,

Atchutapuram Mandal,

Visakhapatnam-District-531011,

Andhra Pradesh, India.

This leaflet was last revised in 06/2017.
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Ilepexiian 3 MoBH Ha

TIJIBKH 3A PEHHEIITOM

TEHO®OBIPY JU30ITPOKCHUITY ®YMAPAT
TABJIETKH 110 300 MI'

1. HA3BA JIIKAPCBKOI'O 3ACOBY
Tenodosipy nuzonpoxcuny pymapar.
Tabnerku o 300 mr

2. SKICHUH I KIJTbKICHUHM CKJIAIL:

Koxna tabneTka, BKpUTa MJIIBKOBOI 000JIOHKOIO, MICTHTB:

TeHodoBipy auzonpokcury dymapar 300 mr (exBiBaseHTHO 245 Mr TeHO(OBIPY TU30TIPOKCHITY).
[1eit mikapchbKuii mpenapar MiCTUTB JTAKTO3H MOHOT1JIpaT.

IToBHMI CIIMCOK AOTIOMIXKHUX PEYOBHH IUB. Y pOo31ifi 6.1.

3. JIKAPCBKA ®OPMA

TabneTku, BKPUTI IUTIBKOBOIO 000JIOHKOFO.

CHHBOr0 KOJBOPY OBaIbHI TabJIeTKH, BKPUTI ILTIBKOBOKO 000JI0OHKOIO, 3 TpaBipyBaHusam « LA16»
3 OJIHIE] CTOPOHHU 1 TJIaJKi 3 1HIIOI CTOPOHH.

4. KJITHIYHI TAHI

4.1 TepaneBTHYHI NOKa3aHHS

BIJI-1 ingpexyia

Tabnerkn TenodoBipy IU30HMPOKCHITY GyMmMaparT MpU3HAYAIOTBCS B KOMOIHALIl 3 iHIIMMU
aHTHPETPOBIPYCHUMM JIIKAPCHKUMH MpernapataMu s JikyBands BIJI-1-indikoBaHux marieHTiB
JIOPOCIIOTO BIKY.

[lepeBary nikyBaHHs cepell JOPOCIMX MAIli€HTIB TeHO(OBIPY IM3OMPOKCUIY (ByMapaToM IpH
BIJI-1-indexuii 3acHoBaHi Ha pe3ynbTatax OMHOTO NOCTIIKEHHs cepel MNAllieHTiB, SKi He
OTPUMYBAJIH TIOIEPEAHBOrO JIIKYBAaHHSA, BKIIOYAIOYHM [AIIEHTIB 3 BHCOKMM BipyCHHM
HapaHTaXeHHsM (> 100 000 xomiit / M) i IOCTIIKEHHS, B SKHX TEHO(OBIpY AM30MPOKCHITY
dymapar nonaaBcss 10 cTabinbHOI (OHOBOI Tepamii (TOJOBHHUM HHHOM, IO TpUTEparii) y
MALICHTIB, sK1 OTPUMYBaJIM aHTUPCTPOBIPYCHI NIPCIapaTH, AKi IEPEHECIN PAHHIO BIpyCOJIOTiYHY
HenocTatHicTs (<10000 komiit / M, mpH 1boMy OLIbIIiCTS NanienTiB Mamm <5000 xomiit / mi).

Tabnerxku TeHoQoOBipy AM3OMPOKCHITY QymaparT TaKoX NMpU3HAUEHi JUIS JIIKYBAHHS IIiUTITKIB,
inpikoBauux BIJI-1, 3 pesucrentictio no NRTI a6o TOKCHYHICTIO, 110 BHUKJIIOYAE
BUKOPMCTAHHsI areHTIB NEPIIOi JIiHIT BikoM Bia 12 mo <18 pokis.

Bubip rtabnerox Tenodosipy musonpokcuiry ¢ymapary s nikyaHHS XBopux Ha BIJI-1, i
NPOHLILIM aHTUPETPOBIPYCHY TEpPAIlito, HOBUHEH IPYHTYBATHCS Ha iHIMBIyalbHOMY TECTYBAHH]
Ha BIpyCHY CTilKicTh Ta / a0 aHaMHe3y NiKyBaHHS MaLli€HTIB.

Ingexyin cenamumy B

Tabnerku TeHOGOBIpY mu3OMpOKCHIy dyMapaT mpu3HAYeHi s JIKYBaHHS XPOHIYHOIO
renatuty B y namieHTiB 10pocnioro Biky 3:

® KOMIICHCOBaHMM 3aXBOPIOBaHHSAM IICYIHKHM, 3 O3HAKaMH aKTHBHOI perutikawii Bipycy,
MOCTIHHO TIABHINEHUX pIBHIB CHPOBATKOBOI ananinaminoTpanchepasu (ALT) Ta
riCTONOrIYHUMH 03HAKAMHK aKTUBHOTO 3amalienHs Ta / a6o $i6po3y (JIHB po3min 5.1).
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e JIOBCACHOIO HASBHICTIO iH(MEKIii pe3UCTEHTHHM [0 JIaMiBYIMHY BipycoM rematuty B
(mmB. po3ninu 4.815.1).
e JIeKOMIIEHCOBAHMM 3aXBOPIOBAHHAM TeUiHKY (IuB. po3ninu 4.4, 4.815.1).

Tabnetkn TeHO(OBIPY OM3ONPOKCHIY (ymapaT MpU3HAYEHl I8 JIKyBaHHs xpoquoro
renatuty By miamiTkis Big 12 1o <18 pokiB 3:

e KOMIIEHCOBAaHHUM 3aXBOPIOBAHHSM II€YIHKM Ta O3HaKaMM aKTHBHOIO 3aXBOPIOBAHHS
IMYHHOI CHMCTEMH, TOOTO AKTHMBHOIO pEIUNKAII€r Bipycy, MOCTIHHO IiJIBHIIEHUMH
piBusmu ALT y cuposarii Ta ricTOJIOrYHMME O3HAKaMH aKTHBHOTIO 3amajieHHs Ta / abo
¢$16po3y (auB. po3ninu 4.4, 4.8 Ta 5.1).

4.2 Cnocid npu3HayeHHs Ta 1031
Tepanis noBuHHa OyTH IpH3HaUeHa JiKapeM, aocBiquennm y mikyBaHHi BIJI-indexuii Ta / abo
JIKYBaHHI XPOHIYHOI'O TenaTtuTy B.

Losu

Lopocni

PexoMeHI0BaHa 103a MpUiioMy TablIeTOK TeHO(OBIpY AM30NPOKCHITY hymapary AJs JTiKyBaHHS
BIJI abo st mikyBaHHsS XpoHiuHOro renatuTy B cranoBuTh 300 Mr TeHO(OBIpY AM30IMPOKCUITY
dymapaty (ogHa TabieTka) OQUH pa3 Ha 100y NPUHMAETHCS IEPOPAIBHO 3 1KEIO.

Xponiunuu cenamum B

OnTtumabHa TPHUBATIICTH JIIKYBaHHS HeBigoma. [IpUnMHEHHSs JIIKyBaHHS MOJXE pPO3TJISIaTHUCH
HACTYIHUM YHHOM:

e VYV HBeAg-mo3uTHBHMX Mali€HTIB 0e3 IHMpOo3y, JIKYBaHHS CIIA MpHU3HAYaTH MPOTATOM
moHamenme 6-12 micsuiB micns cepokonBepeil HBe (Brpatn HBeAg ta BTpatn JIHK
HBV 3 BusBiiennsim antu-HBe) abo 10 cepoxonsepcii HBs abo 1o BTpaT eeKTHBHOCTI
(maB. Po3min 4.4). 3a piBasmu ALT ta HBV JIHK y cupoBatui KpoBi CIil peryispHO
CIIOCTepiraTd Ticjs NPUITHHEHHS JIKYBaHHS, 100 BUSBUTH OyJIb-SKMH M3HIN
BIPYCOJIOTIYHHH PEIUIUB.

e V HBeAg-HeraTuBHUX TNalieHTIB 0e3 UUPO3y CIiJ NpU3HAYATH J1iKYBaHHS, IpUHANMHI,
no cepoxoHBepcii HBs abo no mostBu o3Hak BTpaTd edekTUBHOCTI. [Ipu TpuBamomy
NiKyBaHHI Olyblne 2 pPOKIB PEKOMEHJYETHCS PEryJSIPHO IIPOBOJMTH IIOBTOPHY OLIHKY,
mo6 MiATBEPAWTH, L0 MPOJOBXKEHHs 00paHOl Tepalil 3allMiuaeThbesl BIIIIOBIIHUM JIIS
nani€eHTa.

Jlimu

BUI-1: YV nigmitkiB y Biui Big 12 go <18 pokiB i Baroro > 35 Kr peKOMeHJOBaHa J03a
TeHodoBipy nu3onpokcuiay dymapaty cranoBuTh 300 Mr (oaHa TabieTka) OAMH pa3 Ha JEHb,
IIPUIAMAETHCA NIEPOPaAIBLHO 3 1Keto (auB. Pozinm)

4.815.1).

besnexa Ta eekTUBHICTE TeHO(DOBIPY AM30NPOKCHITY hymapary y aitei, xBopux Ha BIJI-1, ski
He JIOCATTIM 2-pIYHOrO BiKy He BCTaHOBJIEHI. Hemae nanux.

Xponiunuti zenamum B: 'Y miuniTkiB y Biui Bijx 12 10 <18 pokiB i Baroto > 35 Kr peKoMeHI0BaHa
no3a TeHopoBipy au3onpokcuiy ¢ymapary craHoBuTh 300 mr (oaHa TabjeTka) OIMH pa3 Ha
JIeHb, MPUUMAETLCS MEpopanbHo 3 ke (auB. Posninm 4.8 1 5.1). OntumansHa TpPHBAIiCThH
JIKYBAHHS B JlAHUH yac HeBijoma.

besneka Ta edexTuBHiCTE TeHO(OBIpY AM3OMpOKCHIY (yMapary y AiTell 3 XPOHIYHHM
reratutoM By Biui Bix 2 10 <12 pokiB abo Baroro <35 Kr He BcTaHOBIeHO. Hemae nanux.
Hponyu;ena 003a

Sxmo naumienT mpomyctuB 103y TeHODOBIpY AM30MPOKCUITY (byMapazuy npo sirom 127 ronus 3
MOMEHTY WOTO NPUHUHATTS, NALIEHT IOBUHEH NPUIHSITH TeHO(OBIpY I(H CHHy (pyMapaT 3
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DKCI0 IKOMOTa LIBMIITE | BiZHOBHTH CBiif 3BUYAHHUN peXuMM 103yBaHHS. SIKINO mamient
TpOIyCKae 103y TeHO(OBipy nu3ompokcuty bymapary Ginem Hixk na 12 F'OJIMH, 1 BiKe Maiixe
! HACTaB Hac JUIs IPUHOMY HACTYIIHOI 1103M, MAUIEHT He MOBUHEH IPUAMATH MpPOIYIIEHy 103y,
IOBMHEH NPOCTO BiAHOBUTH 3BUYAHHUI PeKHM JI03yBaHHS.

SIkmo y nauienTa GnoBaHHs npotsrom 1 roguuu micias npuitomy TeHO(OBIPY IAU30MpOKCHITY
dbymapary, crin B3aru HIIy Tabnetky. ko Yy MallieHTa BUHUKAE GITIOBOTA GiIbIN Hiv yepe3 1
FOMMHY micis npuiioMy TeHohOBipy AM3OIPOKCUTY (ymapaTy, HoMy He MOTPiGHO puitMaTu

( 1HIY 7103y.

i Ocobnusi epynu nacenenns
Jhoou noxunozo eixy
Hemae nanux, 3a sxumu moxna cknactu PEKOMEHIaNIT 1010 103M JUIS Talli€HTIB Yy Billl cTapie
65 pokiB (auB. Po3nin 4.4).
Hupkosa neoocmamuicme
Tenodosip BUBoMTECS HAPKaMU, a BIUMB TeHO(DOBIPY 301IbLUIYETHCS Y IALiCHTIB 3 HHUPKOBOIO
JMCcyHKII€rO.
[lopocni
Hani mono 6Gesmexu Ta edexkTuBHOCTI TeHO(DOBipy AU3ONIPOKCHITY (ymapaTy y Hopociux
; NAUIEHTIB 3 HOPYIICHH M (YHKIIT HHPOK MOMIPHOTO Ta TSKKOrO CTyNeHs (KIipeHe KpeaTHHiHy
<50 M1/ XB) € oBMexeHnMH, a JOBTOCTPOKOBI JIaHi IIpo Ge3NeKy He oLiHIoBaIHCS JUIS JIETKOTO
| NopyweHHs GyHKLIT HUpok (KiipeHc kpeatuHiny 50-80 mu / xB). Takuwm YUHOM, Yy JOPOCIIUX
MAalUiEHTIB 3 TOPYIICHHSM ynkuii  Hupok, TEHO(OBIPY IH30IpPOKCHITY bymapar moxua
34CTOCOBYBATH TUILKM B TOMY BHIAJKY, KO BBAXAETHCA, 1O NOTEHIINHA KOPUCTE JiKyBaHHS
[IepeBakae MOTEHNIIHHI PHU3HKH.
Jlezxe nopywenns gynxyii HUPOK (knipenc kpeamuniny 50-80 mn / x8)
OOMmexeni  nami  wmiHigHHX JOCIIDKEHb  MIATPUMYIOTH npuioMm 300 wmr TEHO(OBIpY
AM3OLPOKCUITY yMapaTy IOAEHHO Y NAIi€HTIB 3 TerKin NOPYIIEHHAM (YHKIIIT HUPOK.
Tomipue nopywenns PyHrYii Hupok (knipenc kpeamuniny 30-49 mn / xe)
Jng nauientis, sxi He MOXYTb IPHAMATH TeHO(OBipy AU30TpPOKCUITY ymapar B hopmi rpany,
MOXHa BUKOPHUCTOBYBAaTH HPOJIOHTOBAHI IHTEpBAIN 103yBaHHS 3 BUKOPUCTaHHAM TabJIETOK 3
! IUIBKOBUM TIOKPUTTSM 300 M. 3actocyBanns 300 mr TEHO(DOBIPY IM30MpPOKCHITY pymapaty
| KOXHI 48 romun Moxe GyTu BHKOPHCTAHO Ha OCHOBI MOZIETIOBAHHA (hapMaKoOKiHeTHIHIX JTAaHUX
100 01HOpa3oBOl /1034 y BlJI-HeraTWBHUX Ta He-BI'B-inpikoBanux ocif 3 PI3HHUM CTyIEeHeM
HUPKOBOI HEJOCTATHOCTI, BKJIIOYAIOYH KIHIIEBY CTajito 3aXBOPIOBaHHA HHUPOK, MO TOTpebye
reMojianizy, ajnge He MATBEP/DKEHO B KIIHIYHUX JOCITIJUKEHHSX. Tomy cnin perensuo
KOHTPOTIOBATH KIIIHIYHY BiANOBigL Ha JIKYBaHHS Ta (GyHKIiO HHPOK y IMX NALI€HTIB (IuB.
Posnimn 4.4 15.2).
Baoiexi nopywenns pymuxyii nupox (knipenc kpeamuniny <30 ma / xX6) ma nayienmu 3
2emooianizom
[TanienTty, sxi He B 3M03i NpuiiMaT TeHooBipy AU30NPOKCUITY ymapar y dopmi TPaHyn i 6e3
AIETEPHATHBHOTO  JIKYBaHHSA, MOXYTh BUKOPDHCTaTH TpUBajli iHTepBaju JIO3YBaHHA 3
BUKOPUCTAHHSIM TaOJETOK 3 MITiBKOBUM MOKPUTTSM 300 MT, HACTYITHHM YHHOM:
*  Taxxi nopymenus (ynkuii Hupok: 300 mr TEHOQOBIpyY AM3OTIPOKCHITY pyMapaTy MoxHa
[ BBOZIUTH KOXHI 72-96 TonH (103yBaHHs 1BiYi Ha THXKJICHB ).
4 * lamientn 3 remomiamizom: 300 wmr TeHO(DOBipy AM3OTIPOKCUITY  (hyMapaty MosxHa
BBOJIUTH KOXKHI 7 AHIB Tic/is 3aBEPIICHHSA CeaHCy reMoiamizy*.
i xopekmii IHTepBANTy 103M He MATBEPIDKEHI B KITiHigHMX NOCIIKEHHSIX.  CUMy i
NOKa3yl0Th, IO TpUBaIMii IHTEpBAl 103YBaHHA 3 BUKOPUCTAHHIM TablleToK TeHO(DOBIpyY
AU3OTIpOKCUIy dymapary 300 Mr me e ONTUMAIILHUM 1 MOXKE HPH3BECTH 10 1JIBUIIIEHH ST
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TOKCHUHOCT] i, MOXTMBO, HeanekBaTHO! peaxitii. ToMy KiliHIiYHa BIANOBIE HA NiKyBaHHA Ta
dyHKILi10 HUPOK CJIiJl PETEIbHO KOHTPO/IIoBaTH (1B Posminu 4.4 15.2).

* SIx TpaBMIIO, OJIMH a3 B TUXKJIEHb, 32 YMOBM TPbOX CEAHCIB TEMOMIANI3Y B THACHD, KOKCH
TpUBANiCTIO NIPUOIH3HO 4 roauuy abo micis 12 roxuHl KyMyIATHBHOTO reMoJianiay.
HeMouuBO JIATH PEKOMEH 1allll o010 JO3YBaHHS s nanieHTiB 0e3 reMojiaizy 3 KIpeHCoM
kpeatiHiny <10 mi1 / XB.

Limu

3acTocyBaHHS TEeHO(DOBIpY [IH30NPOKCHIY (ymapaTy HE PEKOMEHAYETHCA Y miTed 3
nopymresHaM ¢yHkiii Hupok (auB. Posuin 4.4).

Ileuinkosa HeOOCMAMHICMb

V IHauieHTiB 3 MOpyIIeHHsM (yHKIIT MeUiHKKM He OTPIOHO KOPUTYBAaTH 1103y (nuB. Posminu 4.4 1
3.2}

SIkmo mpuiHoM TaGIeTOK TEHOGMOBIpY AM30NPOKCHIY (ymapaTy TPUIMHAETHCA Y HanieHTiB 3
XpoHiuHMM renmatutoM B 3 abo Ge3 ko-imdexmii BUIL  mux NAIieHTIB  CIIJI  PETENBHO
KOHTPOTIOBATH Ha MPEIMET HASBHOCTI 3arOCTPEHHs reraThTy (JIUB. Po3nin 4.4).

Cnocid npusnavenns

Ta6neTkn TeHO(OBIPY AM3OMPOKCUITY (hyMapary CiIijl NpUHMaTH OJMH pa3 Ha JeHb, IEPOPATLHO
3 DKerO.

V BHHATKOBHX BHIAzkax TaGinerku TeHodoBipy mmzompokcumny dymapaty 300 mr moxHa
NIpUItMATH TiciIs PO3vMHEeHHs TabneTku moHaitMenmte B 100 M1 BoM, are/lbcHHOBOTO COKY abo
BHHOTPAIHOTO COKY.

4.3 IIporunoxkazaHus

I[TigBuieHa 4YyTJIMBICTH N0 aKTUBHOI pedoBMHM abo 10 OyIb-sKOi 3 JIOTIOMDKHHX PEYOBHH,
nepenideHux y po3au 6.1.

4.4 CreniajibHi MonepekeHHs Ta creiaJbHi 3axX0a1 (e3nexu

3azanvui

Bceim marienTaM, iHpikoBaHMM Bipycom rematuTy B, ciix 3ampornonysatu TecTyBanHs Ha BLJL
Tep HiXK TTOUMHATH Tepariio TeHo(poBipy AU3ONPOKCHITY GymMapaToM (IMB. HUKIE KO-iHpeKyis
3 BUJI-1 i 2enamumom B).

BIJI-1

Xoya noBeneHo, 10 e(eKTHUBHE iHTiIOYBaHHS BipyCy aHTHPETPOBIPYCHOIO Teparielo 3HaYHO
3HMKYE PU3MK CTATEBOI Mepejadi, 3aJMIIKOBHN PU3UK He MOke OyTH BUKIIOUEHUH. 3amobixHi
3aX0JIM JUIA 3a100iranis nepejiadi cJiiji IprUifMaTy BiIIOBIIHO 0 HAIliOHAIBHUX PEKOMEHIALLIH.
Xpouiunuii cenamum B

[TamicHTiB clig MomepeauTH, IO He JOBEIEHO, IO TeHO(OBIpY AM3ONPOKCHIY (GyMapaT
sanobirae pusuky nepenadi BI'B iHmMM IrOASM TIpH CcTaTeBOMY KOHTakTi abo 3apakeHHI
KpoB't0. Biamosiani 3amo6ixHi 3aX0a1 MOBUHHI SIK 1 paHillle BAKOPUCTOBYBATHCA.

ChninbHe NPUHAYEHHA THUUX NIKAPCLKUX 3ac00i6

Tenodosipy auszonpokcuiry gymapar He CITi IpU3HAYATH OJHOYACHO 3 IHIIUMMU JIKAPCHKUMH
3acobaMH, 10 MICTITH TeHODOBIPY AU3ONPOKCUITY dymapart.

TenohoBupy AM30MPOKCHIIY (GyMapaT He CJIiJ NpH3HA4aTH OJHOYACHO 3 anedoBipoM
JIUTIIBOKCHIIOM.

He pexkomeHayeThCsl OJHOYACHE 3acTOCYBaHHs TeHO(OBIpY AM30Mpokcuiry dymapary Ta
auaHo3uHy. OIHOYAcHe 3aCTOCYBaHHS TeHO(OBIpY AHU30IPOKCHIY (GymapaTy Ta JAMIAHO3UHY
IPU3BOAMTE 10 30UIBIICHHS CHCTEMHOTO BIUIMBY JuAaHo3uHY Ha 40-60%, 1m0 Moxe 30iabIuTH
pU3MK MOOIYHUX peakilii, MoB'si3aHuX 3 auaaHo3uHoM (muB. Poznin 4.5). Pinko crocrepiranucs
BUIIAJIKM TIAHKPEATHTY 1 JaKTallMJI03y, 1HOJAI cMepTeibHl. CHUIbHE 3acTOCYBAaHHA TEHO(OBIPY
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AW30MpoKcuIy ¢ymapary ta auaaHo3uny B 1031 400 mMr Ha no6y Oy7o MOB'A3aHO 31 3HAUHUM
3HIKEHHSIM KinmbkocTi KkIiTHH CD4, MoXIHMBO, uepe3 BHYTPIITHBOKIITHHHY B3aEMOII0, M0
36inbiye  dochopunboBanuil  (TOGTO aKTUBHMI) JUJIAHO3WH. 3HIDKEHHS J103W 250 wmr
JMIAHO3MHY, TIPM3HAYEHOTO OIHOYACHO 3 TeHOMOBIPY MH30NPOKCHITY (yMapaToM, GYIO
TI0B'SI3aHO 3 MOBIIOMJIEHHSMH TIPO BUCOKI MOKA3HUKH BIpYCOJOTIYHOT HEJIOCTaTHOCTI B pamMKax
JIeK1IbKOX TeCTOBAHUX KOMOIHANIH i nikysanns indexuii BIJI-1.

ITompiiina mepanis 3 nyxkieozudamu / Hykieomuoamu

[ToBitomnanocss Mpo BHCOKY HACTOTYy BIPYCONOMIYHOI HEJOCTATHOCTI Ta BHHMKHEHHS
PE3MCTEHTHOCTI Ha paHHi# cranii y mamientis 3 BIJI, ko TeHodoBipy aAu3onpokcuiy dpymapar
MOEHYBABC 3 JaMiBYIMHOM i abakaBipoM, a TaKOX 3 JaMIBYAMHOM 1 IMJAHO3MHOM y PeXHUMI
0JIHOPA30BOT0 3aCTOCYBAHHS.

Bnnue na nupku i kicmku y oopocnux

Bnaus na nupru

Tenodosip 3a3Buuall BHBOAMTBCS dYepe3 HUPKH. 3 TPHBOIY 3acTOCYBaHHA TeHO(OBIpY
AU30IPOKCHITY (ymapaTy y KIIHIYHIH TpaKTHI[ MOBIIOMIANIOCS TpO MOpPYUIEHHS (YHKIi
HUPOK, HUPKOBOI HEIOCTATHOCTI, Mi/IBUIIEHOI0 KpeaTHHIHY, rimodocdareMii Ta MpoKCUMaIbHOT
TyOynonarii (Bkmovatoun cunapom dankoni) (aus. Poszin 4.8).

Koumponw 3a ¢pynryicio nupok

PexoMenIyeThes pospaxoByBaTH KIipeHC KpeaTHHIHY y BCIX Nali€HTiB A0 TMOYATKY Tepamii
TeHO(pOBIpY ausompokeumy dymaparoM I GyHKUIO HHPoK (KilipeHc KpeaTHHiHy i docdar
CHPOBATKH) TaKOX KOHTPOTIOBATM ITCIs JBOX-YOTMPBOX THXKHIB JIIKYBAaHHS, IHCIS TPHOX
MICAIIB JiKyBaHHs i wepe3 KOXHI TPU-LIICTh Yepe3 KilbKa MicAIB y MalieHTIiB Ge3 daxTopiB
HHPKOBOTO DPU3UKY. VY MAUli€HTIB 3 PU3MKOM PO3BUTKY HHUPKOBOI HEIOCTATHOCTI HEOOXimHO
OUIBLI YaCTO CIIOCTEPIraTH 3a (GyHKITEI0 HUPOK.

Haznao 3a ¢hymryiero nupox

SIkmo pisens pocdary y cuposatii kposi <1,5Mr/mi (0,48Mmomn/m) abo KIipeHC KpeaTHHIiHY
3HM3MBCA 10 <SO0MI/XB, y Oymb-sKOTO Malli€HTa, AKHH OTPHMYE TEHO(DOBIPY AUBOMPOKCHITY
(ymapar, cniji mpoBecTH MOBTOPHY OUIHKY (YHKIL HUPOK MPOTATOM | THIKHSA, BKIIFOYAIOUU
BU3HAYCHHS PIBHS [IIIOKO3U B KPOBI, KaJlilo B KPOBi Ta KOHIEHTpaLli IJIFOKO3H B cedi (B.po3min

4.8, npokcumanbHa TyOysonatis). ITOTpiGHO TaKOX POTNAHYTH HEOBXIMHICTE RimMinu
JIKYBaHHA TEHO(MOBIPY IM30NPOKCHIY (ymMapaToM U MAIli€HTIB 3 KJIIPEHCOM KpeaTHHiHY

<50M/xB abo piBHeM Qocdary B cuposatii kposi <1,0Mr/m (0,32mmonn/). 1lepepuBanns
JIKYBaHHA TeHO(MOBIPOM IH30MPOKCHIOM (bymapaToM TaKoX CIiI po3rismaTH y BUNAJIKY
IIPOrpecyr0voro 3HIKEHHs yHKIIT HUPOK, KOJIM He GyJI0 BUSBICHO JKOIHOI iHIIOT IIPUYUHH.
Oodnouacne sacmocysanns ma pusux HUpko6oi mokcuyHocmi

HeobxinmHo yHMKaTH 3acTocyBaHHS TEHO(OBIPY AU30MPOKCHITY (yMmapaTy OJHOYACHO abo 3
HEZABHO ~ BUKOPHCTaHUM  HE(QPOTOKCHYHMM  JHKAapChKUM  IperapaToM (Hanpukam,
aMIHOTJTIKO3H/IH, ambporepunun B, ¢ockapreT, raHUMKIOBIp, NEHTAaMUIWH, BaHKOMHIIMH,
unaoposup abo iHTepreiikin-2). ko oaHoYacHOro 3aCTOCYBAHHS TEHO(OBIPY AM30NMPOKCUITY
dymapary i HedpoTOKCHYHHMX NPEMapaTiB He MOXHA YHUKHYTH, (YHKIIO HUPOK  CJIIJI
KOHTPOJIFOBATH LIOTHKHS.

Businieni Bumazku rocTpoi HMPKOBOI HEAOCTATHOCTI Ticiis NOYaTKy JIKYBaHHS BHUCOKHMHU
M03aMM ab0 AEeKiIbKOMa HECTEPOITHUMMU TIPOTH3ANALHIMH npenapatamu (HIT3IT) y nanienTis,
SIKI OTPUMYBAJIH TeHOpOBIpy AU30NPOKCHITY Gymapar i 3 GakTOpPOM PU3MKY HOPYLIEHHS bynKIil
HUPOK. SIKIO oaHOYACHO nNpHU3HaYaTH TeHo(hoBipy amsonpokcuiny ¢ymapar 3 HII3IL, crix
PETENLHO KOHTPOIIFOBATH (HDYHKIII10 HUPOK.
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Y nauieHTiB, 9Ki OTPUMYBATH TEHO(DOBIPY IU30NPOKCHIY GyMmapar y MOeIHaHHI 3 IHTI0ITOPOM
MpOTEa3n 3 MPUCKOPEHUM PUTOHABIPOM 200 KOOIIMCTATOM, MOBIIOMIISIIOCS PO O1TBIN BUCOKMM
pU3MK TOpyIIEHHS (YHKII HUPOK. Y LHMX TNaUIlEHTIB HEOOXIAHO TPOBOAMTH pETEIbHUN
MOHITOPMHT (yHKLII HUpOK (IuB. po3ain 4.5). Y nauieHTiB 3 QakropaMyd HUPKOBOIO PU3UKY
HCOOXITHO OJHOYAaCHO NpHU3HA4YaTH TECHOMOBIPY MAM30HPOKCHIY (ymapar 3 IHribOiTopoM
I IBUILEHOI TPOTEasu.

He Oyno npoBeneHo KIIHIYHUX OLIHOK T€HO(OBIPY AM30MPOKCHIY (ymapary y NalieHTiB, sKi
OTPUMYFOThH JIIKAPChKI 3aCO0M, 11O BUBOISTHCS TUM CAMUM LUIIXOM — HUPKaMH, BKIIOUAIOYH
TPaHCIIOPTHI OUIKM TpaHcnopTepiB opraHigHux ioHiB moguau (hOAT) 1 ta 3 a6o MRP4
(Hanpuknan uunodosip — Bigomui HedpOTOKCHYHUI Jikapchbkuil 3acif). 1li HupKoBI
TPAHCTIOPTHI OITKM MOXYTh OyTH IPHYHHOK TyOYJISpHOI CEKpelil Ta YacTKOBO HMPKOBOIO
BUBeJEeHHA TeHodoBipy 1 umapodosipy. Tomy dapmakokiHeTHKa TiKapchbKMX 3aco0iB, sIKi
BUBOJIITHCS. THM CAMUM HUPKOBUM IIJISIXOM, BKJIIOYaro4yu TpaHcnoptHi 6inku hOATI ta 3 abo
MRP4, Moxe 3MiHIOBAaTHCS Y pa3i OJHOYACHOTO BBEJEHHS. SIKINO TUIBKM HEMAaE€ HarajbHOI
HeOoOX1IHOCTI, OJHOYACHE 3aCTOCYBAHHS JKAPCHKUX 3ac06iB, IO BHMBOAATHECS TaK CaMo
HUPKOBHM IIIJIAIXOM, HE PEKOMEHIYEThCA. SIKINO TAKOro 3aCTOCYBAHHS YHUKHYTH HEMOXKIIMBO,
CJILI IMOTHXKHEBO MEPEBIPATH QYHKIIIO HUPOK (IUB. po3min 4.5).

Hupkoea neoocmammnicmo

Hocmipkennst 3 Ge3neku JUll HUPOK M0N0 HpHItoMy TeHOGOBipy AM30NpOKcHIy dymapaTy
BUBYAJacs JIMLIC B AyKe 0OMEkKEHIN Mipi y JOpOCIHX 3 HOPYIIEHHM (YHKIII HUPOK (KIipeHc
KkpeaTuHiHy <80 M1 / XB).

Hayienmu 3 xnipencom kpeamuniny <50mn/xe, y momy wucni nayicnmu, sxi nompeoyromsp
2emooianis.

Jlani mipo Gesneky Ta epeKTHBHICTB Ail TeHODOBIPY AM30MPOKCHIY hyMapaTy IS NAI€EHTIB 3
TMOPYIIEHOI0 (YHKILEI HUPOK oOMexeHi. 3 i€l mpuuuHu TeHo(OBIpY AM30TIPOKCHIY (ymapaT
CII 3aCTOCOBYBATH, TIMBKM SIKIIO IHOTEHUIHHA KOPHCTH JIKYBAHHS BBAXKAECTHCS TaKoro, II10
MEepeBAKAE Hall PU3MKOM. 3aCTOCYBAaHHS TEHO(OBIPY AM30NPOKCHITY (yMmMapaTy MallicHTAMH 3
TSDKKOIO  HUPKOBOIO HENOCTATHICTIO (KJipeHC KpeaTwHiHy <30MII/XB) Ta malli€eHTamu, ski
NOTPeOyIOTh TeMomiali3, He peKOMEHIYeThCs. SIKIIO KOMIHE aJIbTEPHATHBHE JIIKYBaHHS
HEJIOCTYIIHE, CIIA KOpEryBaTH IHTepBAl JO3YBAHHA Ta YBaKHO CIIOCTEpIraTH 3a (QYHKINEO
HUPOK (IUB. po3ainm 4.2 ta 5.2).

Bnnue na xicmxu

Y Bll-inpixoBanux mnauieHTiB mix uac 144-TH>XHEBOro KOHTPOJILOBAHOTO  KJIIHIYHOTO
JOCIIJDKEHHS, B IKOMY MTOPIBHIOBATH IO TeHO(OBipy AM30MpOKcHITy (ymapaty i3 cTaBy IHHOM
y KomOlHamii 3 jamiBynZuHOM Ta e]aBipeHIOM y NalieHTiB, ki paHillle He UpURMan
AHTHPETPOBIPYCHI TIpenapaT, B 000X eKCIEPUMEHTANLHEX Tpylax CIIOCTEpITAId HEBEIUKE
3MEHIIEHHs MIHepalbHOi WIMBHOCTI KiCTKM cTerHa Ta xpeGra. 3a 144 TIKHI 3MeHIICHHS
MiHepanbHOi minkHOCT KicTkn (MILK) xpebra Ta 3minu OioMapkepiB KicTKH OyIM 3HAYHO
OLTBIMMK B Tpymi, sika OTpHUMyBana TeHO(OBipy JTU30TIPOKCUITY  (pymMapaT. 3MeHINeHHS
MIHEPANbHOT IMLTBHOCTI KiCTOK cTerHa 6yITH 3HAYHO GiTBIIAMHU B Iiiii rpymi 1o 96 TwxHis. [TpoTe
micis 144 TYOKHIB He CIIOCTepiraiau IiIBUIEHOTO PHU3UKY IEepeIoMiB abo CBiAYEHb KIIHIYHO
ICTOTHMX BIJIXMJICHB BiJl HOPMH CTaHy KiCTOK.

B iHmmx pocnimukeHHSX (mepcrneKTUBHEX i TNONEPEeYHNX ) HalOiNbIT BHpakeHe 3uukenHs MIIIK
cuocteplralocs y TMamieHTiB, AKi OTpHMyBay TEHO(MOBIPY AM30IPOKCHIY (GyMapaT B SKOCTI
JAaCTHHH CXEMH, IO MiCTUTh MiABHINEHHH IHTIGITOp MpoTeas . AJIbTEpHATHBHI CXEMH JIIKYBaHHS

NOBHHHI OYyTH pO3MIAHYTI U TAIIEHTIB 3 OCTEONOPO30M, SKI MalOTh BHCOKHH pH3HK
IIEPETIOMIB.
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KicTkoBi anomalii (0 HeYacTo Gy OJHIEI0 3 IPHYNH NEPETOMIB) MOXKYTH OyTH noB’s3ani 3
[POKCUMAIILHOK HUPKOBOIO TyOYJIONATIel0 (B, po3ain 4. 8)

SIKII0 BUHUKAE M03pa Ha KiCTKOBI aHOMATIT, CIIiJL OTPUMATH BiJUTOBIIHI KOHCYIBTALLIi.

Bniue na nupkogy i Kicmkosy mxkanuty y oimeu

€ HeBM3HAYEHOCTI, TOB'M3aHi 3 JOBFOCTPOKOBMMHM e(eKTamMM KiCTKOBOI Ta HHUPKOBOI
TOKCHYHOCTI. Biibl TOro, 0oBGOPOTHICTH HMPKOBOI TOKCHYHOCTI He MoOike OyTH IOBHICTIO
BCTaHOBJIEHA. TOMY, PeKOMEHAYETHCS MPOBOJMTH MDKIMCIMIUTIHAPHUE MiAXIA Ta aJeKBaTHO
3BAKYBATH KOXHHH OKPEMUH BHNAJOK, OalaHC KOPMCTI / pH3MKY JiKyBaHHs, 0OMpaTH
BIAMOBiAHHN MOHITOPMHI MiJ 4Yac IJiKyBaHHS (BKTIOYAOYM PIMIEHHS MPO HPUITMHEHHS
JNiKYBaHHS) 1 PO3MIISHYTH HEOOXiAHICTh 3aCTOCYBaHHS 100aBOK.

Bnnus Ha Hupku

[ToBiZOMJISUTHCS TIPO MOGIYHI peakiii Ha HUPKH, BIAMOBIIHI IIPOKCHMAaNIbHIM TyOy10maTil HUPOK
y BIJI-1 indixoBaHuX MAlienTiB, AiTell BikoM Bia 2 10 12 pokis y Kiiniunux pocimikernsx GS-
US-104-0352 (muB. Po3minu 4.815.1).

Koumponw 3a ¢pyHryi€o Hupox

OyHKIII0 HEPOK (KITipeHe KpeaTuHiny 1 pocdar y CHpoBaTIi KPOBi) CIIJI OUIHIOBATH J0 IOYATKY
JIIKYBAaHHS | KOHTPOIIOBATH IIiJ Yac JIKYBaHHS, K Y J0POCIUX (IUB. BUILE).

Haenso 3a ¢hynkyicro Hupoxk

SIKIIO MinTBEpIKEHO, MO cHpoBaTKOBUH docdar cranoButh <3,0 Mr / a1 (0,96 mmonb / 1) y
OYIb-KOTO MAaIlicHTa JUTAYOrO BiKy, SKHil OTpUMye TeHO]OBipy JW30mpoOKcHIy (ymapar,
HUPKOBa (PYHKIlis TMOBMHHA OyTH IOBTOPHO OIHEHA MPOTATOM OJHOIO THXHS, BKIIHOYAIOUH
BUMIPIOBAHHS KOHIIEHTpAllil TJIFOKO3H B KPOBI, KaJifo B KPOBI i TIIIOKO3M B cedl. (JuB. po3ain 4.8,
TIpoKcUMabHa TyOyjonatis). SIKIO HHUPKOBI TOpPYIIEHHs MiT03pIOIOTHCS ab0 BHSBIIOTHCS,
CIJ TPOKOHCYNBTYBAaTHCS 3 HedponoroM, ol pO3TISHYTH MOKIHMBICTE II€PEPUBAHHS
nikyBaHHS TeHO(MOBipy IM30TMpoKcHIy (GymaparoM. IlepepuBaHHs JiKyBaHHS TeHOQOBIpY
JIM30TIPOKCHITY (hyMapaToM TaKOX CJIiJl pO3JIsIaTH B pasi MPOrpecylodoro 3HMXKeHHs (QyHKIil
HUPOK, KOJIU He OYJI0 BUSIBJIEHO YOJIHOT 1HIIOT TPUYHHH.

OonouacHe 3acmoCy8anHs ma pusux HUPKOEOI MOKCUYHOCIIL

Taxi ) pexoMeHalil 3aCTOCOBYIOTBCS SIK Y JOPOCIUX (JIMB. BUILE).

Hupxoea nHeoocmammuicmo

3acTocyBaHHs TeHO(OBIPY IU30MPOKCUIY GymapaTy HE PEKOMEHIYETHCS MIiTSIM 3 MOPYIIEHHIM
bynkuil Hupox (auB. po3ain 4.2). Tenodosipy nuzonpokcuwiry ¢ymapar He CIiI HOpU3HAdaTH
JUTSAM 3 OPYIIEHHSIM (QYHKIIT HUPOK 1 HOTO CJIIJI MPUITMHUTH Y TMAIIEHTIB TUTIYOr0 BIKY, Y SKHX
PO3BHUBAETHCS HUPKOBA HEJOCTATHICTS I11J1 yac Tepamnii TeHO(pOBIpY IM30NPOKCUITY (yMapaToM.
Bnnus na kicmxu

Tabnetkn TenodoBipy auzonpokcmry Gymapary MoxyTh BUKIUKATH 3HWkeHHs MIIK. Brmus
TeHO(OBIPY IU30NpoKcHITy Gpymapaty moB's3anuit 31 MILIK Ha 10BrocTpokoBe 310pOB's KiCTOK i
MaiOyTHIN pU3UK NepesIoMiB B TaHU Yac HeBigomui (aus. Posmin 5.1).

Sxmo BuUABNAIOTBCS a0b0 MIZO3PIOIOTBCS aHOMAMIl KICTKH Yy JiTeidl, HeOOXITHO OTpUMAaTH
KOHCYJIBTAIIIO 3 €HJIOKPHHOJIOrOM Ta / ab0 HedpoJIoroMm.

Xeopobu nevinxu.

Jani crocoBHO Oe3nexku Ta eGEeKTHBHOCTI JUIs MAIIEHTIB 3 TepecajyKeHOK IMEYiHKOI IyXkKe
oOMexeHI.

Jani 3 6e3nexu Ta eeKTUBHOCTI NpuitomMy TeHO(OBIPY AM30TPOKCHITY hyMapaTy JUls NaIli€HTIB,
1H(IKOBAaHUX TenmaTUTOM B, 3 1eKoMIencoBaHuUM 3aXBOPIOBAHHAM | nequH Ta CTyHCHeM >9 3a
knacudikaniero Yatnna—I1 ro—Typkorra (UIIT), o6mexeni. ’ /

r‘A
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Taxi MaLienTH MaloTh GiIBII BUCOKHIl PH3MK CepiO3HUX MOGIUHMX peakiliii 3 GOKy NedIHKM Ta
uupok. Tomy B wHilf momymauii nauientis remarobiniaphi Ta HUPKOBI MapamMeTpu NOTPiOHO
KOHTPOIIOBATH O1IbII YBAKHO.

3azocmpenns cenamumy

3azocmpenns npu nikyeanui: CIOHTAHHI 3arOCTPEHHS IPM XPOHITHOMY renaTuTi B BigHOCHO
YaCTO 3yCTPIYAIOTHCS | XapaKTEpH3yIOThes KopoTKodacHumy 30impmentsvun ALT y CHpPOBATII
kpoBi. [Ticis moyaTky NpoTHBipycHoi Tepanii y Aeskux nauieHTiB ALT y cupoBarii KpoBi MOXKe
s6impumTiess (uB. Posmin 4.8). Y mami€HTiB 3 KOMIIGHCOBAHOK XBOPOGOIO TMEYiHKH Iie
36impmennst AJIT y cupoBaTHi KpoBi 3a3Buuail He CYNPOBOJUKYETHCS —IiABHILECHHSIM
KOHIeHTpalii Oinipy6iHy B cupoBarui abo jaexoMmmeHcanicro medinku. [lamieHTH 3 HHPO3OM
MOXYTh 3HAXOJMTHCS B TiJBUUIEHOMY PH3MKY JEKOMIEHCAIii IEYiHKM Micisl 3aroCTpeHHs
renaTuTy, TOMY iX CJIiJ peTeIbHO KOHTPOJIOBATH T1ijl 4ac Teparii.

3azocmpenna nicis npununenns aikyeanus: Taxox OyJ0 MOBIIOMIEHO PO FOCTPE 3arOCTPEHHS
renaTuTy Y MaIieHTiB, AKi TPUIHHAIN TEpartiio remaTuToM B. 3arocTpenHs Mmicist JTiKyBaHHS, K
npasuio, mos's3ani 3 migsmmennsym JJHK HBV, i GiapmmicTs BUABISIOTHCS CaMOOOMEKEHUMA.
[IpoTe, IOBIIOMIISIIOCS TIPO CEPHO3HI 3arOCTPEHHS, BKIIFOYAIOYH CMEPTENbHI BUIIA/IKH.
ITeuinkoBa (YHKIIS TOBMHHA KOHTPOJIFOBATHCS TP ITIOBTOPHHUX iHTEpBajlaxX KIIHIYHOTO Ta
J1a6OPaTOPHOTO CIOCTEPEKEHHS POTATOM IOHAMMeHIIe 6 MiCSILIB MicNs TPUIMHEHHS Teparii
renmatutom B. Ko 1e gopedno, BiAHOBIEHHs Tepalil rematuTom B moxe OyTH BUIpaBIaHUM.
V namieHTiB 3 PO3BMHEHOIO XBOPOOOIO MEYiHKM abo LHPO30M, NMPHUIMHEHHS JIKYyBaHHA HE
PEKOMEHIYETHCA, OCKIJIBKH 3arOCTPEHHs! TelaTUTy Iicis JIKyBaHHS MOKe NPU3BECTH N0
JEeKOMIIEHC Al TeUiHKH.

V XBOpHX 3 JEKOMIICHCOBAHOIO XBOPOOOIO MEUIHKU CIanaXu MeYiHKH 0COOIUBO cepHo3Hi, 1HOII
CMEPTENBHI.

Ko-ingexuisn_sipycamu_zenamumy C abo D: Hemae manux mnpo eheKTHBHICTH TeHODOBIpY y
Mali€HTIB, KOIH(IKOBaHMX BipycoM renatuty C ado D.

Ko-ingexyia BI/I-1 ma séipycom 2enamumy B: Y 3B'S3Ky 3 PH3UKOM PO3BHTKY PE3HMCTEHTHOCTI
no BIJI, TenodoBipy muzonpokcuiny dymapar MoOXHa 3aCTOCOBYBATH JMIIE SK YaCTHHY
BIATIOBIIHOT aHTHPETPOBipycHOT KoMOiHaI1 y manieHTiB 3 koinpekuiero BIJI/ HBV.

[TamieHTH 3 HAsSIBHOIO AMCQYHKIIEIO IEYIHKH, BKJIIOYAIOYM XPOHIUHMN aKTHMBHUHI TI'€NaTHUT,
MarTh IIABUIIEHY YacTOTy TOpYyIIeHb (yHKIII NediHKH TMix  vyac KOMOiHOBaHO1
antuperpoBipycHol Teparii (KAPT) i moBHWHHI KOHTpPOJIIOBATHUCS BIANOBIAHO OO0 CTaHIapTHOL
NIPaKTUKU. SIKIMO y TakWX TMAaIl€HTIB € O3HaKW IIOTIPIIEHHS 3aXBOPIOBAHHS IEYIHKH, CIIIJ
PO3IIIAHYTH MOKIIMBICTD IIEpepUBaHHs ab0 MPUMUHEHHS JiKyBaHHSI. OQHAK CITiJ 3a3HAYUTH, 1110
miasumenHs ALT moxe Oytu wactunoro kinipency HBV mig uwac Tepamii TeHodoBipoM, IuB.
BHILE 3a20CmMpeH s 2enamumy.

Bukopucmanna 3 nesnumu anmugipycHumu 3acobvamu npomu gipycy cenamumy C

[Tokazano, 10 ogHOYAacHE 3aCTOCYBaHHS TEHO(DOBIPY AM30IPOKCHIY GymapaTy 3 JeIUIacBipom
/ coocOyBipoM MiABHUINYE TIA3MOBI KOHIEHTpallii TeHO(hOBIpY, 0COBIMBO MPH 3aCTOCYBAHHI
pazoMm 31 cxemoro mikyBaHHs BIJI, mo MictuTe TeHO(OBIpY aU3OMpOKCHITY (GyMapaT i
(papmakokiHeTMUHMH  eHXaHcep (puToHaBip abo koOimmcTar). bBesneka TeHO(OBIpY
IM30IpOKCHIy  ¢ymapaTy  TIpM  BCTAHOBJIEHHI  JeaimacBipy /  codocOyBipy Ta
(apMaKOKIHETUYHOTO €HXaHCcepa He BCTAHOBJICHA.

[ToTpiOHO BpaxoBYBaTH IOTEHLIHHI pPU3UKH Ta T[epeBard, IOB'I3aHi 3 OJHOYACHUM
3aCTOCYBANIAM Jicainaceipy / copocOyBipy 3 TeHOQOBipY uu30UpOKCHILy (HyMapaToM Y
noeaHanHi 3 inribiTopom mpoteasn BIJI (Hanmpuknan, atazaHaBip aGo napyHaBip) 0COOIMBO Y
NALIEHTIB 3 MABUILEHUM PU3UKOM TOPYIIEHHs (QYHKIIT HUPOK.
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[TanienTaM, siKi OTPUMYIOTH NefinacBip / coocOyBip 0JIHOYACHO 3 TeHOGMOBIPY AM3ONPOKCHIIY
dymaparom i iHri6iTOpoM MpoTteasu BIJI, HeoOXiAHO KOHTpOIIOBATH MOOIYHI peaklil, MoB's3aHi
3 TeHO(OBIPY AM3ONPOKCUITY HyMapaToM.

Baea i memaboniuni napamempu

I[lin "yac aHTHPeTPOBIPYCHOI Tepamil MOXe CHocTepiraTucs 301NIbIICHHS Bard Ta 301IbIICHHS
PIBHS JUIIAIB i TIIOKO3H B KpoBl. Taki 3MiHH 4acTKOBO MOXKYThb OyTH 1OB's13aHi 3 00poTE0010 3

XBOPOOOIO Ta ClIOCOOOM KHUTTS.

[1{o cTocyeThes NMimiAiB, TO B ACSKHX BUIIAAKaX € JaHi Mpo JIKyBalbHHU edeKT, B TOH yac sK ULl
30IBIIEHHST BarM HeMae MEPeKOHJIMBMX JOKa3iB, [0 BIIAHOCATHCH IO ILLOrO KOHKPETHOIO
JiKyBaHHs. [l MOHITOPMHIY BMICTY JIIIZIB 1 IJIFOKO3W B KPOBI POOHMTHCS IOCHIIAHHS Ha
BCTAQHOBIICHI KepiBHI NpuHUMIN JiKyBaHHs BIJI. JlimigHi posnaan ciaig JKyBaTd sK KIIHIYHO
JIOIIUIBHI.

Mimoxonopianena oucehynryis nicis eniugy 6HympiutHb0ympo6oHo

Hyxneosuani abo HYKIEOTHIHI aHATOTH MOXYTh BIIMBATH HA MITOXOHApIaNbHY (QYHKIIIO B
pi3HIH Mipi, MmO HaHOILIBII BHpaXeHO MPH CTABYAMHI, JWIAHO3MHI Ta 3WAOBYAUHI. ICHYIOTH
TIOBIZIOMJIEHHST TIpO  TopylleHHs: QyHKUil Mitoxouapid y BlJI-HeratuBHUX miTei, sKi
MiJAaBaIuCs BHYTPIIIHBOYTPOOHO Ta / abo TOCTHATATLHO aHajgoraM HYyKIEO3MIIB, BOHU
[IEPEBAXKHO CTOCYIOTHCS JIKYBAHHS PEXUMAaMHU, 1110 MICTATH 3UI0BYIHH.

OcHoBHMMM TIOOIYHMMM peakUisMH € TeMaToJIOTiYHI MOpYIIeHHs (aHeMis, HeWTpomenis) Ta
MOpYIICHHS OOMIHY Ppe4yoBMH (TimeprakrarteMmis, rinmepiimacemis). Ili momii wacto Oynm
TUMYacOBMMH. HeBellMKi HEBPOJIOTIUHI NMOPYUIEHHS Mi3HBOTO IOYATKYy CIOCTEpiraiMcs piiko
(rimepToHiA, CyIOMM, TIATONOTiYHA MOBeAiHKa). UM € Taki HEBPOJOTIUHI IIOPYIICHHS
TUMYACOBUMHM a0 MOCTIHHUMH, Hapa3sl HEBiIOMO.

Ili naui crmin BpaxoByBaTH Juist Oyab-sKoi AMTHHH, sKa 3a3Hala BIUIMBY HYKICO3HIHHX abo
HYKJICOTHIHHX aHAJIOTIB BHYTPINTHROYTPOOHO, SKi MarOTh Ba)KKi KJIHIUHI JaHi 3 HEBIIOMOIO
€TIOJIOTIEI0, 30KpeMa, HeBPOJIOTiuHi HaHi. L[i pe3ybTaTH He BIIMBAIOTH Ha MIOTOYHI HALlIOHAIBHI
PEKOMEHJALIl 1I0ZI0 BMKOPUCTAHHS aHTHPETPOBIPYCHOI Tepamil y BariTHHX JKIHOK s
3am00iranHs BepTUKAILHOT epenadi BIJI.

Cunopom imynnoi peaxmusayii

Y BlJI-indikoBaHuX TamieHTIB 3 BaXXKOIO IMyHHOIO HEOCTATHICTIO i 4ac BBejeHHs KAPT
MOXKE BUHUKHYTH 3amajbHa peakuis Ha Oe3cHMMNTOMHI abo 3alMINKOBI OMOPTYHicTHYHI
MaTOTeH! 1 BUKJIMKATH CepHO3HI KIHIYHI cTaHU ab0 3aroCTPEeHHs] CUMITOMIB. SIK IIpaBUJIO, TaKi
peaxwii crocTepiramues IpoTAroM NEPIIMX KiIbKOX THKHIB a60 MicsIiB Mmics novyatky KAPT.
BianositHuMu MpuKIagaMu € LUTOMETranoBipyCHII PeTHHIT, reHepajizonani i / abo BorHMIIEB]
MikoOaKkTepianbHi iHpekuil Ta mNHEBMOHis Pneumocystis Jirovecii. Bynb-ski cHUMITOMH
3aTaNeH st ¢l OUIHIOBATH i, IPH HEOOXIAHOCTI, IPU3HAYNTH JTiKyBAHHSL.

Tako>x TOBIIOMIISITOCS, 110 ayTOIMYHHI TTOPYIIEHHs (TaKi Sk XBopoba ['pelica) BiOyBaroThCS B
YMOBaxX IMYHHOI peakTHBallii; OJHAK, 3a3HAYEeHUH yac JI0 TIOSBU € OUIBIN 3MIiHHMM 1 i Mol
MOXYTh BIZOyBaTHCA Yepe3 GaraTto MicsuiB Mic/s MOYaTKy JTiKyBaHHS.

Ocmeonexpos

Xo4a eTioJNoris BBAKAEThCS 6AraTohaKTOpHOO (BKIIOYAIOUH 3aCTOCYBAHHA KOPTHUKOCTEPOIiB,
CHOXMBAHHS AJKOTOJIIO, BaXKKY IMYHOCYNpecito, GiIbll BHCOKMHA iHmekc Macu Tina), Oy
3apeecTpOBaHI BUNIAJIKK OCTEOHEKPO3y, OCOOIMBO Y MAIEHTIB 3 PO3BHHEHUM 3aXBOPIOBAHHIM
BlJI ta / abo tpuBanmum srmsom Ha KAPT. [ManienTtam ciiix 3BEPHYTHCS 10 JIiKaps, SIKIIO0 BOHH

BLI'TYBAIOTL GiTL y cyrno6ax Ta 6ilb, TYropyxJIMBicTh cyrnobis abo prI{HULIll B pyci.
Hayienmu noxunozo ixy
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Tenodoripy nuzonpoxcuiy ¢pymapaT He JOCHIDKYyBaBCS y HAIiEHTIB BIKOM cTapuie 65 pokis,
TOMY TEHO(OBIpY JM3OMPOKCHIY (GyMapar cllifi mpH3HadaTH 3 O0EpekHICTIO NMPH JIIKyBaHHI
NALIEHTIB TOXUIIOTO BIKY.

Tabnerkn Tenodoripy nuzonpokcuny dymapaty 300 Mr MicTaTh MoHOTiApaT nakTosu. OTxe,
MAlicHTH 3 PIAKICHAMH CHAJKOBHMM INpo0jeMaMy HernepeHOCHMOCTI TallaKTO3M, JaKTa3HOl
HEJIOCTaTHOCTI ad0 IIIIOKO30IalakTo3H01 MaibabcopOuii He NOBHHHI IpHHMAaTH el JiKapchbKuii
npenapar.

4.5 B3zaemooia 3 inmiumu 1iKapcoKuMu 3aco0amu ma iHuii 6UOU 63AEMOOIL

Jlocii ke HHsT B3aEMO/IIT TPOBEJICHO TIIBKH Y A0POCTIHX.

bepyuu 1o yBaru pesyiabTaTi eKCIIEPUMEHTIB i1 Vitro Ta BIIOMMI LIISX BUBEAEHHS TeHODOBIpY,
MOHa 3pOOMTH BHUCHOBOK, II0 HMOBIPHICTBH B3a€MOJIiH, 1m0 onocepenkoBytoTecss CYP450, 3a
YUacTIO TEHO(DOBIPY Ta IHIIUX JIKAPCHKUX 3aCO01B HU3bKA.

He pexomenoyemvcs oonouacHe 3acmocyéanns

[Ipenapar He cilif 3aCTOCOBYBATH 3 iHINMMH JIIKAPCHKAMM 3ac00aMH, 10 MICTATH TeHOPOBIpY
JU30TIpoKcHTy Gymapar.

IIpenapat He ciIiJI 3aCTOCOBYBATH OJHOYACHO 3 a1e(OBIpy AUITIBOKCHIIOM.

Jluoanosun. OHOYACHE 3aCTOCYBaHHS TeHO(OBIPY AH3OTPOKCHITY hymapaTy Ta IWJAHO3UHY He
peKoMeHyeThes (IUB. po3ain 4.4 Ta tabmuio 1).

Jlikapcoki npenapamu, o 6uB00AMbCA HUPKAMU

Ockinbkn Te€HO(MOBIp TONOBHMM YHHOM BHBOJHMTBECS HHPKAMH, OJHOYACHE 3aCTOCYBAaHHS
TeHO(POBIPY IM30NPOKCHITYy (ymMapaTy 3 TiKapCHKHMH IIperapaTtaMy, 10 3MEHIIYIOTh HHUPKOBY
(binpTpaniro abo KOHKYPYIOTh 3a aKTHBHY KaHAJIBIEBY CEKPEIIi0 MUIIXOM TPAHCTIOPTHHUX GiNKiB
hOATI, hOAT3 a6o MRP4 (manmpukian 3 unaodoBipoMm), MOKe MiIABHILYBATH KOHIEHTPAIIiIO
TEHO(OBIPY B cHpoBaTHi KpoBi Ta (ab0) IIKAapCHKUX TIpenapariB, IO 3aCTOCOBYIOTHCS
OJIHOYACHO.

3acTocyBaHHS TeHO(OBIpY JM30MPOKCHIY dymapary ciIifl YHMKATH y pas3i 0OJHOYACHOTrO abo
HEJIABHBOI'O  3aCTOCYBaHHS  He()POTOKCHYHMX JIKAapchkuX 3acobis. Ile, Hampuxan,
amiHormikosuam, amborepuiuH B, (ockapHeT, TraHUMKIOBIp, NEHTAMIINWH, BaHKOMIIUH,
unaoGosip Ta iHTepnelkin-2 (nuB. Posin 4.4).

BpaxoByroun, mo TakposniM Moxe BIUIHBATH Ha (QYHKIIO HHPOK, PEKOMEHIYETHCS OCOBIMBUIL
HaTJIA1, AKIIO0 HOTO 3aCTOCOBYIOTH 3 TEHO(OBIPY AMZ0NPOKCHIY (yMapaToOM.

Tnuti 63aemooir

Bzaemonii  Mix  TeHodoBipy amzompokcmmy  (ymaparom, iHridiTopaMu  mpoTeasu Ta
aHTHPETPOBIPYCHUMH 3ac00aMH, IO He € iHri6iTopaMH MpoTeasH, MOJAHO HEXYe B Tabmui 1
(301IBLIEHHS TTO3HAYEHO «T», 3MEHIIEHHS — «|», BIJICYTHICTB 3MiH — ««>», IBi4i Ha 100y —
«b.i.d.», onun pa3z Ha 106y — «q.d.»).

Tabmuus 1: B3aemonii misk Tenodogipy AM30MPOKCHJIY (yMapaToM Ta IHIIUMH
JIKapChbKUMH 32c00aMu

Jlikapcewknii 3aci6 Bniiue Ha piBHi npenapary, Pexomennauis
cepeHs BiACOTKOBA 3MiHa CTOCOBHO

AUC, Cmax, Cmin 0/THOYACHOI' 0
BBe/ICHHS 3
TeHo(oBipy
JAU30MPOKCHITY
tymaparom 300mr

IPOTUIHOEKLIHI

AHTHpeTpOBipycHI

Iuriditopu nporeasu

ArasaHaBip/puTOHaBIp ATazaHaBip: ] KopuryBanus nosu
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- BB 4 AU tn

(300q.d./100q.d./300q.d.)

AUC: [25%
Cmax: |28 %
Cmin: |26 %
Tenodogip:
AUC: 137 %
Cmax: 134 %
Cmin:T 29 %

He
PEKOMEHIYETHCS.
30u1bLIeHA
CKCIO3UILIS
TeHO(DOBIpY MOXKeE
MOCUITFOBATH

OB’ sI3aH1 3
TeHOOBIpOM
HECIPUSITINBI
SBUIIIA,
BKJTIOYAIO41
HUPKOBI
nopymenns.  Ciijg
YBaXXHO
CrIocTepiratu 3a
GyHKIIEIO  HUPOK
(muB.po3nia 4.4).

it
1
i
bl
|
|

JloniuaBip/puToHaBIp
(400b.1.d./100b.1.d./300q.d.)

JloniHaBip/pUTOHABID.

Hemae icTtoTHOro BIIMBY Ha
bapmaKokiHeTHYHI

napaMmeTpH JIOMIHABIPY/pUTOHABI
py.

Tenodosip:

AUC:132 %

Cmax: <

Cmin: 151 %

Kopurysanss 1o3u
He

PEKOMEHIy EThCA.
30inpIeHa
EKCITO3MIIIS
TeHO(DOBIpPY MOXKeE
[IOCUJTFOBATH

OB’ s3aHi 3
TeHO(OBIpOM
HECIPHUATIIUBI
SIBUIIIA,
BKJIFOYAIOUH
HUPKOBI
nopywmenss. Crixg
YBaXXHO
CIIOCTEpIraTH 3a
(OYHKITIEIO HUPOK
(muB.po3min 4.4).

HapyHnaBip/putonasip
(300 /100b.1.d./300q.d.)

Hapynasgip.

Hemae icroTHOro BmMBy Ha
(GapmakoKkiHETHUHI  TapameTpu
JlapyHaBipy/pUTOHABIpY.
Tenodosip:

AUC: 122 %

Cmin: 137 %

KopuryBanus nosu
HE
PEKOMEHIYEThCA.
30inbIeHa
€KCIIO3HUILis
TeHO(DOBIpY MOXKe
IIOCUITIOBATH

OB’ s13aHi 3
TEHO(ORBIpOM
HECIIPUSTIIUBI
SBHIIA,
BKJIFOUYAFOYN
HUPKORI
nopymenHs. Crig
YBa)XXHO
criocTepiraty 3a
pyHKIi€I0 HUPOK
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|

| (muB.posmin 4.4).

Hyxk1eo3u/aHi iHri0ITOpH 3BOPOTHOT T

AHCKPHIITA3H

Jlnnano3un

OnHouyacHe BBEJCHHS
TeHO(DOBIPY AU30IIPOKCHITY
bymapary Ta qunaHo3uny Ha 40—
60% miABUILYE CUCTEMHY
€KCITO3ULIIO IUaHO3UHY, 110
301NIBIITY€E PU3UK TOB’ SI3aHUX 3
JUIaHO3UHOM HECHPUSTIUBUX
sButll. [loBinomIsiocs mpo
HEYacTi, 1HOI JIeTalbH1, BUIaIKK
MaHKPEATHTY Ta JaKTOAIH103Yy.
OpHovacHe BBEJACHHS
TeHO(OBIPY TU30TIPOKCHITY
dbymapaTy Ta IMIaHO3WHY B J1031
400mr na noOy OyIo 1moB’s3aHe 31
3HAYHUM 3MCHIICHHSAM KIJIBKOCTI
kiituH CD4, MOXIHBO y 3B’ S3KY
3 MDDKKJIITHHHOIO B3aEMOJIETO, 110
niasumye GochopruIbOBaHUM
(TOOTO aKTUBHUIA) TMTAHO3HH.
3meneHa go3a 250Mr
IUAAHO3UHY, SIKUH BBOJIUIN
pazoM 3 TeHOOBIpY
IM30IpOKCHIy pyMapaTom, Oyia
OB’ s13aHa 3 BUCOKOIO YacTOTOKO
BIpYCOJIOTIYHO HEBIAIOTO
JKyBaHHS IIPH 3aCTOCYBaHHI
KUIBKOX JOCHIDKEHUX
koMOiHamii st nikyBanus BIJI-
1-1Hdexii.

OnnouacHe
BBCICHHSI
TeHODOBIpY
JI30IPOKCHITY
bymapary Ta
JIMIAHO3UHY He
PEKOMEHTY ETHCS
(muB.po3nin 4.4).

Ane(oBipy TUITIBOKCHII

AUC: &
Cmax: <

Tenodogsipy
JTA30TIPOKCHITY
dbymapat we cming
BBOJUTH
OJIHOYAaCHO 3
anedoBipy
JIIBOKCHIIOM
(muB.po3nin 4.4).

Entexanip

IO e W
EAVER) M 1/

i

He 6yno xiiHiuHO
3HAYYIIUX
(bapMakoOKiHETHYHU
X B3aEMOJIIH, AKIIO
TeHO(OBipYy
JIM30IPOKCHITY
bymapat BBOAMIN
OAHOYACHO 3

CHTEKaBIpOM.
AHTHBIpYycHI arenTH Bipycy renatuty C
Jleninaceip/Cogoc6ysip Jleninacsip: 301IbLICHHS
(90 Mr/400 mr q.d.) + AUC: 7 96% KOHLEHTpaLll

Artasanasip/Puronagip

Cmax: T 68%

TEHO(OBIpY B
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(300 mr q.d./100 mr q.d.) + C:1118% maasMi  KpoBl B
EmMTpuiradin / Tenodosipy pe3ynbTari
amsonpokeuny  ¢ymapar 1 (200 | Puronasip: CIIBHOTO
mr/300 mr q.d.)1 ALICE NpU3HAYEHHS
Cmax: < TeHOOBIpY
C:145% JTM30TIPOKCUITY
dymapary,
CodocOyBip: JeinacBipy /
AUC: « codocOyBipy 1
C:e aTasaHaBipy ¢
PHTOHABIPY  MOXKeE
Emtpunuradin: MIOCUITIOBATH
AUC: & mo6ivHi peaxiiii,
Cmax: < TOB'A3aH1 3
C: e TeHO(DOBIpY
JI30TPOKCUITY
GS-3310072: dbymapaTom,
AUC: & BKJIIOUAIOUN
Cmax: < MOPYIIEHHS
C:142% GyHKIIT HUPOK.
besneka
ATazaHaBip: TeHO(OBIpY
AUC: & JTIM30TTPOKCUITY
Cmax: < bymapaty pH
C:163% 3aCTOCYBaHHI 3
JeIinacBipoM /
Tenodosip: codocOyBipomM 1
AUC: « (bapMaKOKIHETHYHU
Cmax: T 47% M €HXaHCEPOM
C:147% (Hamp.
putoHaBipoM  abo
KoOIMCTAaTOM) He
BCTaHOBJICHA.
Kombinaris
npernaparie
IIOBUHHA
BHKOPHUCTOBYBATHC
g 3 00epexHICTIO
pu JacTOMY
HUPKOBOMY
CIIOCTEPEIKEHHI,
SIKIIO 1HIII
QIbTEpHATHBH  He
JOCTYIIHI (uB.
Poznin 4.4).
JleninacBip/CodocOyBip Jlepinacgip: 301IBIICHHS
(90 Mr/400 Mr q.d.) + AUC: & KOHIICHTpaIlil
Hapynagip/Putonasip Cmax; < TerodoRripy B
(800 wmr q.d/100 wmMr qd) +|C:e I1asMi  KpoBi B
Emrpunurabin / Tenodosipy pe3ynbTaTi
auzonpokcuiy  ¢ymapatr 1 (200 | PutoHasip: CIIJIBHOI'O
mr/300 mr q.d.)1 AUC: & PU3HAYEHHS
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Cmax: < TeHO(OBIPY
Cmin: 7 48% JM30TIPOKCHITY
(bymapary.,
Codochysip: JeIinacBipy /
AUC: | 27% codocOyBipy 1
C:137% aTazaHaBlpy /
pPUTOHABIPY  MOXe
EMTpummradin: MIOCHJIIOBATH
AUC: & nobiuni  peaxuii,
‘ Cmax: < OB'sI3aHi 3
C:e TeHO(OBIPY
g JIM30TIPOKCUITY
| GS-3310072: dymaparom,
AUC: & BKITIOUAIOUN
Cmax: < TIOpPYLIEHHS
} C: o (GYHKITT HUPOK.
i besneka
i Tenodosip: TeHODOBIPY
o AUC: 1 50% JIM30MPOKCHITY
Cmax: T 64% bymapaty npu
C:159%% 3aCTOCYBaHHI 3
JIeIiacBipoM /
JlapyHasip: codocObyBipom 1
AUC: < (apMaKOKIHETHYHHI
Cmax: < M €HXaHCEepOM
C: & (mamp.
puToHaBipoM  abo
KOOIIMCTAaTOM) HE
BCTaHOBJICHA.
Kombinamis
mpernaparis
IIOBUHHA
BHKOPUCTOBYBATHC
1 3 00epexHICTIO
IpH 4acToOMy
HUPKOBOMY
CIIOCTEPEIKEHHI,
SIKIIO 1HIII
aTbTepHATHBH  HE
JOCTYTIHI (mmB.
Po3zmin 4.4).
JleminacBip/CodocOyBip Jlepinacgip: 301IbIIEHHS
(90 mr/400 mr q.d.) + Edasipenu / | AUC: | 34% KOHIIEHTpallil
Emtpunurabin / Tenodosipy Cmax: | 34%[IEPEK NA . .|, reHoOBipy B
JIM30MPOKCHITY hyMapar C: | 34% o . ‘vimmasmi  kpoBi B
(600 mr /200 mr/ 300 mr q.d.) 2L (] pesybTaTi
Edasipenir: NPE hm}?%mmoro
AUC: < U npusnavenns
Cmax: < TeHOOBIpY
1 G o JTA30TIPOKCHITY
| ymapary,
3 Codochysip: JeinacBipy ¢
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AUC: — copocOyBipy 1
C: e aTazaHaBipy /
pPUTOHABIPY  MOXe
EmTpunurabdin: IIOCUJIIOBATH
AUC: « noblyHl  peakuii,
Cmax: < noB's13aHi 3
e TeHO(OBIpY
JIM30NPOKCUITY
GS-3310072: hbymapatom,
AUC: & BKJIIOYAIOYHN
Cmax: <« IOPYIIEHHS
=% GbyHKIIT HUPOK.
besnexa
Tenodosgip: TeHodOBipy
AUC: 1 98% JTU30TIPOKCHITY
Cmax: 1 79% bymapaty IIpH
C:1163% 3aCTOCYBaHHI 3
JeinacBipom /
cohocOyBipom 1
(bapMaKOKIHETHYHH
M EHXaHCEepOM
(mamp.
pUTOHABIpoM  abo
KoOluucTaToM) He
BCTAaHOBJICHA.
Kombinartis
Ipenaparis
IIOBUHHA
BUKOPHUCTOBYBATHC
4 3 00epexHiCTIO
pu JacTOMY
HUPKOBOMY
CIIOCTEPEIKEHHI,
AKIIO 1HIITI
AIILTEPHATUBH  He
JIOCTYTIHI (muB.
Poznin 4.4).
JleninacBip/CodocOysip Jleninacsip: KopuryBanus nosu
(90 Mr/400 mr g.d.) + AUC: & HE
Emtpuiurabin/Punmnisipun/Tenogposi | Cmax: < PEKOMEHIYE€ThCS.
Py IM30IPOKCHITY hymMapat g 30UIBIIEHHS 103U
(200 mr/25 Mr/300 mr q.d.) TeHO(DOBIpY MoOXke
EMTpunmratin: MOCHIIUTH  TOOIYHI
AUC: & peakiii, mos's3ani 3
Cmax: < TeHO(DOBIpY
SR JM30TIPOKCHITY
bymaparom,
Codocbysip: BKJTFOHAKOYN
AUC: & YPaXEHHS  HHUPOK.
Clws DyHKIIO  HUPOK

CJIL I PETEJIBLHO

vs.
" |"'KOHTPOJIIOBATU
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(auB. posnin 4.4).
Punnisipus:
AUC: &
Cmax: <
Ce

GS-3310072:
AU C: e
Cmax: <
Ce

Tenodosip:
AUC: 1 40%
Cmax: <
C:7191%

Codocbysip CodochOysip: KopuryBanus mo3u
(400 mr g.d.) + AUC: & HE
Edasipent/Emtpunutabdin/Tenodosi | C: | 19% PEKOMEHTY EThCH.
py am3onpokcuiny ¢ymapar (600
mr/200 mr/300 mr q.d.) EmTpunurabin:
AUC: &
Cmax: <
Cmin: <

GS-3310072:
AUC: <
C:|23%

Tenodosip:
AUC: &

C: 1 25% max
C:e

Edagipen:
AUC: &
Cmax: <«
C: e

1 Jlani, oTpuMaHi pu 0JHOYACHOMY 103yBaHHI neninaceipy / codocOysipy. Hanano nosysanms
BiJIcTpoUeHe y waci (12 roaun).

2 Ananoriusi pesynsratu. [lepeBakaroumnii UUPKYTIOIOYHN MeTaboiT codochysipy.
JocnikeHHs MPoBOAM/IMES 3 IHINMME JTIKAPCHKUMH 32c06aMu

He Oyno migkux xiiHiuHO 3HaYymmx (apMakoKiHeTHYHNX B3a€EMOJIIH TIIPH  OJHOYACHOMY
3aCTOCYBaHHI  TeHO(OBipY musonpokcmny dymapary 3 EeMTPUIIMTA0IHOM, JaMIiBYIHMHOM,
IHAIHABIpOM, edaBipeHnOM, HeliHaBipom, CaKBIHABIPOM  (IIPMCKOPEHHM PHTOHABipoM),
METAZOHOM,  pHOABIPHHOM,  pU(AMIIIMHOM,  TaKpoXiMycoM  a6o rOPMOHATTbHUMHU
KOHTpAlENITUBAMM HOPreCTUMATY / eTHHIIIeCTpaiony.

Tenodosipy musonpokcuny ¢dymapar cin MPUAMATH 3 TKE, OCKIIBKM iXKa IiIBHIIye
GionoctynHicTs TeHoGOBIpY (1HB. po3uin 5.2).

4.6 3acrocyBanns y nepiox BaritHoeTi 260 TFOXYBAHHS I'PYIIIO
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Bazimnicmo

Jlesiki nani mpo 3acTocysanus npenapary sarithumu (300-1000 Bunazakis BariTHOCTI) BKa3y€e Ha
BifcyTHICTE Manbhopmalii a6o TOKCHYHOCTI s eMOpiOHa/HOBOHAPOIKEHOTO, MOB’I3aHOI 3
Teno(oBipy ausonpokcuiay dymaparom. I1ix yac H0CHUKEHb Ha TBapuHAX HE OyJ10 BUSIBIEHO
TOKCHYHOTO BIUIMBY Ha PeNpoIyKTHBHY GyHKIilo (auB.po3ain 5.3). Ilin wac BariTHOCTI
MO>KITHBE 3aCTOCYBaHHS TeHO(MOBIPY AU30MPOKCHIY hymMapaTy, KoM KOPUCTh B/l 3aCTOCYBAaHHS
TepeBUILY € PUSHK JUIA IUI0JA.

Tooysanns 2pydoro

byno BusBIEHO, IO TeHO(MOBIp MPOHMKAE B MOJOKO JKIHOK. ICHYe HENOCTaTHsS KiIbKIiCTh
indopManii 1010 BIVIMBY TEHO(OBIpY Ha HOBOHAPOKEHWX/HEMOBIIAT. ToMy Npenapar He ciiz
3aCTOCOBYBATH IiJ] 4ac TOAYBAaHHS IPYJUIIO.

3aranoMm, sk npasuio, BIJI- ta HBV-iHdikoBaHMM »XiHKaM He PEKOMEHIYETbCA TOXYyBaTH
IPYUIIO 3 METOIO YHUKHeHHs nepenadi BIJI- abo HBV-indexuii autumi.

DepmunvHicmo

KinpkicTh KIHIYHMX JaHUX IIOJ0 BIUIMBY TeHO(MOBIpY IH30MpPOKCHIy GyMmapary Ha
GeprunbHicTs oOMexeHa. [limx 9ac JOCHiIKEeHb Ha TBapWHaX HECTIPUSTIMBOTO BIIIHMBY
3aCTOCYBaHHS TeHO(OBIpPY AM3OMPOKCHITY pymapary Ha HepTUILHICTE BUABJIEHO HE OyII0.

4.7 3paTHiCTH BIUIMBATH HA IIBHAKICTH peakuii MpH KepyBaHHI aBTOTpaHcHopToM abo
IHIMAMU MexaHi3MaMH.

He 6yno mpoBeneHO MOCHIIKEHb CTOCOBHO BIUIMBY Ha 3JaTHICTh KepyBaTH aBTOMOOiIeM Ta
BUKOPMCTOBYBATH MexaHi3mu. [laiieHTH MaroTh OyTH MOiHGOPMOBaHI, 11O TiJ Yac JIKyBaHHS
TeHO(OBIPY AU30NPOKCUITY hyMapaToM MOKJIMBE 3allaMOPOYECHHS.

4.8 IToOiuni peakuii

Pesiome npoghinio besnexu _

BIJI-1 ma 2enamum B. Pigko TOBIAOMIISAIOCS TPO BUIAIKA HUPKOBUX MNOPYIIEHb, HUPKOBOI
HEJOCTATHOCTI Ta MPOKCUMANILHOI HUPKOBOI TyOyonartii (B ToMy uucii cuHapoM DaHKoHI), 1110
1HO/I IPU3BOAWIN 0 KICTKOBMX aHOMaii (piaKo — 0 TepesoMiB) y TAIEHTIB, SKi npuitMamu
TeHOOBIpY  mm3ompokcwity  dymapar. Jlns  mamieHTiB, sKI  [NpUEMarOThH  IIpenapar,
PEKOMEHTYETBCS CITOCTEPEXKEHH HUPKOBOI QYHKIIT (IUB. po3ain 4.4).

BL/I-1. TTo6iuni peakuii JikyBaHHS TeHOGOBIpY IHM30IPOKCHIY GymapaToM Yy TO€IHaHHI 3
IHITMMU  aHTHPETPOBIPYCHUMH IIperniapaTaMd MOXYTh BHMHHMKATH HPUOJIH3HO Yy TPETUHH
nanienTis. Ile 3a3Buvail sABHINA y HUIYHKOBO-KHIIKOBOMY TpaKTl JICTKOro abo CepeaHBOIO
crynens. [IpubmzHo 1% mnaumieHTIB, SKI OTPUMYBAJIU JIIKYBaHHS TEHO(MOBIPY IU3ONPOKCUITY
bymapaTtom, IPUITHHUIIK JTIIKYBaHHS Yepe3 sIBUIIA Y IUTYHKOBO-KUIIKOBOMY TPaKTI.

He pexomMeHayeThcs OAHOYACHE BBEIEHHsS TEHO(MOBIpY AW3ONPOKCHIY (ymapary Ta
JIUIAHO3UHY, OCKIIBKHM Ile IIJABUIIYE PH3UK MOOIYHWUX peakuid (muB. posnain 4.5). Pigko
HOBIIOMJISIIOCST TIPO  BHIIAJKM 3aXBOPIOBAHHS MAHKPEATHTOM Ta JIAKTOAUMIO30M, IHOMI 3
JeTaIbHUM HACHIJIKOM (AUB.po31it 4.4).

I'enamum B. I1o014ni peakuii JiKyBaHHS TeHO(OBIPY AU3OMPOKCHIY dymapaToM (31e6iTbIIoro
HE3HAYHI) MOXYTh BHHHKATH Yy YBEPTI MALI€HTIB, OIMBIICTL 3 SKUX € Jerkumu. Ilim yac
KJIIHIYHUX JIOCIIDKEHD 33 YYacTIO TAILIEHTIB, 1HGIKOBAHHX BIpyCOM TenaTuTy B, HaiuacTimoro
OOIYHOIO peakIliero Ha TeHo(OBipy au3onpokcuy gymapat Oyna HyaoTta (5,4%).
[ToBigoMIIsI0CS PO BUIAIKH CHIILHOTO 3arOCTPEHHs TEMATHUTY y MAIi€HTiB, SKi OTPUMYBAIH
Tepariro, a TAKOX Mali€HTIB, sIKi MPUITMHAIIN JTIKYBaHHs renatuty B (uB. posnin 4.4).

lani npo nobiuni peaxyir

Ouinka 1moOIYHMX peakuiii Ha TeHO(OBIpY AM3ONMPOKCHIY (ymapaT 3acHOBaHA Ha JaHMX
Oesneku, 10 OynHM OTpUMaHi B XOIi KJIIHIYHMX TOCIIDKEHb Ta MOCTMapKETHMHTOBOIO aHali3y.
Bei noGiyui peaxuii Bkazani B Tabnmii 2.
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Kniniuni  docnioocenns  BIJT-1: Ouinka moGiYHMX —peakmiif 3a JaHUMH  KIIHIYHMX
nociimkens BIJI-1 rpyHTyeThcs Ha pe3ynbTaTaX IBOX HOCHIUKEHb, y MeXax AKHX 653
NAIi€HTH, SKi OTPUMYBAIM JIKYBaHHS, IpUiiMany TeHOMOBIpy Au30npokcuiy dgymapar (n=443)
abo mrane6o (n=210) y mocaAHAHHI 3 IHIIMMM aHTUPETPOBIPYCHAMH TIperiapaTaMy IpoTaroMm 24
THXKHIB, @ TAKOX FPYHTYIOYUCH Ha JaHWX MOABIHHOIO CIINOr0 NOPIBHMILHOTO KOHTPOIHOBAHOTO
JOCTiKEH S, B MeXkax skoro 600 mauieHTiB, sKi He OTPHMYBaJIH J1iKyBaHHs, npuiiMann 300 mr
Tenodosipy ausonpokcuny (sk (ymapar) (n=299) abo craBymuH (n=301) y noeaHaHHI 3
JaMiBYIMHOM Ta €(haBipeHIIOM MPOTATOM 144 THKHIB.

Kniniuni  0ocniosicennss 2enamumy B. OliHka MOOIYHUX peakUid 3a JaHUMM KJIIHIYHUX
JOCIIJDKEHD TenaTuTy B rolloBHUM YHHOM ITPYHTYEThCS Ha pe3ybTaTaX IBOX MOJBIMHHMX CIIITHMX
MOPIBHSIIBHUX KOHTPOJBOBAHUX JIOCIIDKEHb, Y MeXaX SKHX 641 mnamieHT i3 XpOHIYHUM
renaTHTOM B Ta KOMIIEHCOBAaHMM 3aXBOPIOBaHHsM IMediHKH oTpuMmyBaB 300 Mr tenodosipy
JM30IIpOKeHIly (ymapary 1oaeHHo (n=426) abo azmedosipy numiBoxcuiay 10 Mr mojeHHO
(n=215) npotsrom 48 THXHIB.

[To6iyHi peakiii, O CIIOCTEPIranucst TPH TPUBAIOMY JIKyBaHHI HpoTsroM 384 THXHIB,
BIMOBIAamH Tipodinto Gesrmekn TeHO(hOBipy nu3onpokcumty ¢ymapary. Ilicias modarkoBoro
3HWKEHHS pUOIU3HO Ha -4,92 Mt / XB (3a goromororo piBHsHHSA Kokpodra-I'onta) ado -3,9 min
/ xB /1,73 M (3 BUKOpUCTAHHIM MOAM]IKaNil TETH MPH PIBHSIHHI HHUPKOBOTO 3aXBOPIOBAHHS
[MDRD]) micns nepmux 4 THXHIB JTIKYBaHHS, IMOPIYHHUN PIBEHb 3HIDKCHHS IICNs 2-X POKIB
1o4aTtkoBol (QYHKIIT HUPOK, MOBLIOMIISIIOCS Y XBOPHX, SIKI OTPUMYBAJIU JIIKYBaHHS TEHO(OBIPY
IU30IpOKCUIy (ymaparoMm, cTaHoBUB -1,41 mu / XB Ha pik (3 BHUKOPUCTAHHSM pIBHSIHHS
Kokpodra-T'onra) i -0,74 mu / xB/ 1,73 M Ha pik (3 BUKopucTaHHsM piBHsHHES MDRD) .
Tayienmu 3 0eKOMNEeHCOBAHUM 3aX80PIOEAHHAM NEYIHKU

[Ipodins Ge3nexku TeHO(OBIPY AU3OMpPOKCHITY (GyMapaTy Ul MAIli€HTIB 3 JEKOMIIEHCOBAHUM
3aXBOPIOBAHHSM TI€UiHKH OIIIHIOBABCS T Yac TMOJBIHHOTO CIIMOr0 aKTHBHO KOHTPOJILOBAHOTO
nocnipkenns (GS-US-174-0108), B Mexxax sSIKOTO MallieHTH OTPUMYBAJTH JIIKYBaHHS TeHO(OBIpY
ausonpokcuity  Gymaparom (n=45) abo xomOiHamiero eMTpPUUUTaOiH TUTIOC TEeHO(OBIpY
Ju3onpokcuity dymapar (n=45), abo entexaBipom (n=22) nmpotsrom 48 THKHIB.

V' rpymi jikyBaHHsS TeHOGOBIpy au3ompokcuwiry dymapatroM 7% Mali€HTIB TPUITHHUIN
JIKyBaHHs dYepe3 mnoOiyHi momil; 9% maiieHTiB BigyyBamu MiATBEpIOKeHe 30iILIIEHHS
CHPOBATKOBOTO KpeaTuHiny > 0,5 Mr / aim abo miaTBepIkKeHOTo CUPOBATKOBOTO (GochaTy <2 mr /
A1 mpotsarom 48 TIKHIB; He OyJ0 CTATHCTHYHO 3HAYYIIHX BIAMIHHOCTEH MIX TIpynoro
KOMOIHOBAHOTO IPUHOMY OJIHOYACHO TEHO(OBIPY i eHTEKaBIpPy.

Hepes 168 twxnis, 16% (7/45) rpymn TeHodoBipy amuzonpokcuiy Gpymapary, 4% (2/45) rpymu
EMTPHIMTA0IHY TUIHOC TeHO(OBIpY au3ompokcuIy ¢ymapary i 14% (3/22) rpynu enrtexaBipy
BIJMyBaJM HENOCTATHICTh IepeHOCHMMOcTi. TpHHANUATH BincoTKiB (6/45) rpymu TeHO(hOBipy
nu3onpokcuity ¢ymapary, 13% (6/45) rpynu eMTpUIUTa0iHy TUFOC TeHODOBIPY AU3OMPOKCHITY
dbymapary i 9% (2/22) rpymu eHTeKaBipy Mald TiATBEpIKEHE 30iIbINEHHS CHPOBATKH
kpeartuniny > 0,5 Mr / 11 abo miATBepUKEHOT0 CHPOBATKOBOrO hocdarty <2 mr / juI.

Ha 168-My TvoxHi y 1ilt rpyni namieHTiB 3 IeKOMIICHCOBAHOKO XBOPOOOIO MEUiHKHU, PiBEHL CMEpTi
craHoBUB 13% (6/45) y rpymi TeHodoBipy muszonpokcuny ¢ymapary, 11% (5/45) y rpymi
eMTpuIUTaliHy oc TeHohoBipy am3onpokenny Gymapary i 14% (3/22) y rpymi entekasipy.
Yacrora renaronesonspHoi kapunHoMu ckiaa 18% (8/45) y rpymi TeHo(bOBipy AM30MpPOKCHITY
(ymapary, 7% (3/45) y rpyni emTpunmuTabiny mioc TeHo(OBIpY IM30IpOKCHITy hymMapaTy i 9%
(2/22) y rpymi enrtexasipy.

[Tosinomusiocst po Te, mo cy6’extn 3 Brucoknm nokasuukom CPT (3a xmacubixariero Yaitn-

[I'ro-TypkoTa) Ha 104YaTKOBOMY piBHI Mamu OifbII BHCOKHH pH3HK pO3BHTKy cepio3HuX
noOIYHNX peakuiit (AuB. posmin 4.4). :
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[ayienmu 3 XxpoHiyHum 2enamumom B, pesucmenmni 00 1amicyOuny:

He 6yno BUABIEHO HOBHX MOGIYHMX peakiliii Ha TeHO(OBIPY AM30NPOKCUILY Gymapar 3
paHIoMi30BaHOro MoiBiiiHoro cmimoro gociimkenns (GS-US-174-0121), B sxomy 280
PE3UCTEHTHUX JIO JAMiBYIMHY NAII€HTIB OTPUMYBAIM TiKYBaHHS TEHO(OBIPY AM3OIPOKCHIY
dymaparom (n = 141) a6o sMTpunmrabinom / reHopoBipy musonpoxcuny gpymaparom (n = 139)
npotsarom 240 THXHIB.

[To6iyni peaxitii, cripuunHeni (IpMHANMHI MOXIIMBO) JIIKYBaHHAM, 3a3HaueH1 HIKUE 33 KIacaMu
CHCTEM OpTraHiB Ta YaCTOTOIO. B Mekax KOXHOI Pyl 3a 4acTOTOR HebGakaHI sBHIIA HaBeJIeHI B
MOPSIKY 3MeHIIIeHHs cepiio3HocTi. [1o0iuni peakili 3a 4acTOTOO BU3HAYAIOTHCS AK: JyXkKe 9acTo
(>1/10), yacto (Bixz >1/100 g0 <1/10), vewacto (Bix >1/1000 mo <1/100) Ta pimko (six >1/10 000
1o <1/1000).

Tabauna 2: Ilo6iunmi peakmii, nos’s3ani 3 npuiloMoM TeHo(}OBIpY AU3ONPOKCHITY
dymapary, 32 JTaHUMH KJIIHIYHOr0 JOCTIUKEHHS Ta MicspeecTpaliiiHoro aHaisy

Yacrora | Tenodoripy aAuzonpokcuay Gymapar
Llopywienns 06Miny peHo8uH i Xap4y68aHHs

Jlyxe yacto Timopocdaremis’

HeuacTo Tinokamiemis’

Pinxo JlakTOanua03"

Tlopywenns 3 60Ky Hep8060i cucmemu

Jyxe gacto 3aniaMOpOYEHHs

Yacto ["ooBHHIt 01116

Tlopywenns 3 60Ky mpasroi cucmemu

Jyxe yacto Jliapes, 6)1r0BaHHS, HY10Ta

Yacro Binb y KUBOTI, 3AYTTs )KUBOTA, METEOPU3M
Hewacto [TaHKpeaTHT

Ilopywenns 3 boky eenamobiniapnoi cucmemu

Yacro [TigBuIIeHHI piBEHb TPaHCAMIHA3H
Pinxo OKHpoBa JereHepartist eUiHKu®, renaTuT
Topyuwenns 3 60Ky wKipu ma niOUKIpHUX MKAHUH

Jly>xe gacro Bucunanus

Pinko AHT10HEBPOTUYHUHN HAOPSIK

Tlopyuienns 3 60Ky M '3060-CkeemHOT cucmemu ma CnoyyHol MmKaHUHU

Heuacto Pa6)10Mioni31, M’5130Ba CIIa0KiCTh'

Piaxo Octeomansuis (OposBASETbCS K OLTb Y

KICTKaX Ta HEYacTo € OJHIEI0 3 MPHYHH
S "
nepesoMiB) * °, mionartis |

Iopywenns 3 60Ky ce408uUdiNbHOI cucmemu

Hewacro [linBummenu piBeHb KpeaTuHiHy,
NpOKCUMaJIbHAa HUpPKOBa TyOysomnartis (y ToMy
e cuHapoM DaHKoHI)

Pinxo ['ocTpa HMpKOBa HEIOCTaTHICTh, HHPKOBA
HEJIOCTAaTHICTh, TOCTPUH TYOYIsIpHUH HEKPO3,
Hehppur  (y  TOMY  uHCH rOCTpui

g - ) 2 &
IHTEPCTULIANILHUN  HEDPUT)", HePporeHHMH
HELUYKpORWH miaber

Jly>xe yacto AcTeHis

Yacto Broma

NEPEKNAS
1/
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1 TloGiyna peakiiss MOKe€ BUHHUKHYTH 3K HACTIZOK MPOKCHMAJIBHOI HUPKOBOI TyOysIonarii.
HeBBaskaeTbesl, M0 BOHA MPUYMHHO IIOB’S3aHA 3 TeHODOBIpY MU30IPOKCHITY (QymapaToM 3a
BiZICYTHOCTI IILOTO 3aXBOPIOBAHHS.

2 TloGiyna peaxiis Oyna BCTaHOBJIEHA MIJ Yac MOCTMApPKETMHTOBOIO JOCTIIKEHHs, ane He
criocTepiranacs mij 4ac paHJIoMi30BaHUX KOHTPOJIBOBAHMX TOoCTiKeHb a00 MiJl 4ac TPOBEICHHS
IporpaMu po3MHUPEHOro J0CTYITy 0 TeHOo(OBIPY AM30NIPOKCHITY hymapary.

YacroTa Oyna BCTaHOBJIEHA 31 CTaTUCTHYHHMX pO3paxyHKIiB Ha OCHOBI 3arajJbHOl KiIBKOCTI
MalieHTiB, SKi NpUiiMaid TeHO(QOBIPY AU3ONPOKCHILY dymapar y Mekax PaHIOMI30BaHHX
KOHTPOJILOBAHMX JOCIiIKEHB, Ta IPOrPaMU PO3IIHPEHOTO AOCTYILY (n=7319).

Omuc 06paHuX MOOIYHHMX peaKuii

BIJI-1 ma zenamum B:

Hupxrosa Heoocmammicme

Ockinbku TeHODOBipy —IM30MPOKCHITY (ymapar MoXKe BUKIMKATH yPAKCHHA HUPOK,
PEKOMEHIYEThCS [IPOBOIMTH MOHITOPHHT dymkiil Hupok (muB. Posmima 4.4 i 4.8. pesrome
npodinto Oe3nexH).

[IpokcumanbHas HHpKOBa TyOymomaris 3a3BMY¥All  TIPOXOAHMTH ab0 TOJNIMIIYETHCS micis
ckacyBaHHs TeHODOBipy ausompokcuty dymapary. Ilpote, y AEAKUX HAIIEHTIB 3HUKEHHS
KJIpeHCY KpeaTHHiHy He YCYBAaeThes MOBHICTIO, HE3BAXAIOWH Ha MPHITAHCHHA 3aCTOCYBAHHS
TerodoBipy muzonpokcuiy Gymapary. IlamieHTn 3 pusuKoM HUPKOBOI HEJIOCTATHOCTI (TaKl fK
[allicHTH 3 BUXiAHAMH HUPKOBMMHU (aKTOpaMH PU3UKY, IPOTPECYIOUHM 3aXBOPIOBAHHIM BIJI
a60 TAIIEHTH, SKi OTPUMYIOTH CYIyTHI HE(DPOTOKCHUHI mpenaparti) MaroTh MiIBUIICHUH pU3KMK
HEeIIOBHOTO BIAHOBJICHHS QYHKIIi HHPOK, HE3BaXaroyd Ha TPUIIAHCHHS 3aCTOCYBAHHI
TeHO(OBIpY AU3ONPOKCUITY pymapary (IHB. po3ain 4.4).

BUI-1:

B3aemodis 3 OuOaHO3UHOM

He pexOMEHIYETHCS OJHOYACHE 3aCTOCYBAHHA TeHO(OBIpY IM30NIpOKcHIy (ymapary Ta
JMIAHO3MHY, OCKIJIbKM 1€ IPU3BOIUTE IO 301IbIICHHA CHCTEMHOTO BIUIMBY JUIIAHO3MHY Ha 40-
60%, 10 MOYe 3GUIBIIMTH PU3MK PO3BATKY MOGIYHMX peakiliii, NOB'I3aHMX 3 JIMIAHOSHHOM
(qmB. Po3zin 4.5). Pinko criocTepiraeThes NaHKpeaTHT 1 IaKTallu103, 1HOJII CMEPTEJILHUIA.
Memaboniuni napamempu

Bara i piBHi NiMifiB i [JIOKO3M B KPOBi MOXYTb 30LTBIIYBaTHCA mij yac aHTHPETPOBIPYCHOI
Tepamnii (1uB. Po3nin 4.4).

Cunopom imyHHOI peakmueayii

V BlI-indikoBaHuX TNaUi€HTIB 3 TSKKOKO IMYHHOIO HEJOCTATHICTIO Ha dYac BBEICHHS
KOMGIHOBaHOI aHTHPETPOBipycHoi Tepamnii (combination antiretroviral therapy — CART) moxe
BHHUKHYTH 3allajlbHa peakilisi Ha acCHMITOMATHYHi ab0 3aMIIKOBI ONOPTYHICTHYHI MAaTOr€HH.
Takok TOBIIOMISIOCS PO ayTOiMyHHI mopymuenHs (Taki sk XBopoOa I'peiiBca); onHak,
3a3HAYCHMI Yac J0 TI0YaTKy 3aXBOPIOBAHHS € OLIBII 3MiHHMM i Ii TOAIT MOXYTh BiOyBaTucs
uepes Kilbka MicAIUiB MICIIs [I0YATKY JIKYBaHHS (JIUB. PO3/LI 4.4).

Ocmeonexpos

BUIMaKH 0CTEOHEKPO3Y YacTille CroCTepirames y NalieHTiB 3 3araTbHOBU3HAHUMH (aKTopaMy
pu3uKy, 3 po3suHeHuM BIJI-3axBoproBanHsM Ta ab0 TPUBAIUM BITMBOM KOMOiIHOBaHOI
anTipeTpoBipycHoi Teparii (CART). YacToTa BUHMKHEHHS HeBloMa (JIUB. posnin 4.4).
T'enamum B

3azocmpeniis cenamumy npomAZomM NKy6aHHs

B Meskax M0CIi/UKeHb 3 YYacTIO MALi€HTIB, AKi paHile He MPHIMaI HyKICO3UIH, NiIBHIICHH
pieas ALT npoTarom JiKyBaHHS 3 NEPEBHIICHHSM BEPXHLOI MEXI HOPMH B 10 pasiB Ta
NEepEBUILEHHAM TT09aTKOBOT'O PIBHS B 2 pa3u cnomepiranoc:ﬂ ?”2{6% .g%u/iyeg"g?g,:ﬁ}f{j’;ngnMyBanu
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JIKYBaHHs TeHODOBipy ausonpokcuny Gpymaparom. Iligsumenns pisus ALT maio CepeaHiN yac
NposiBy 8 THXKHIB, KOpPEryBajoCsi TPHBalIMM JIiKyBaHHSM. Y OUIBIIOCTI BHIAJKIB Take
niasuinenns ALT nos’s3yBanu 3i sMeHIIeHHsM BipycHOTo HaBaHTaxeHHs >2]log 1 0komiit/mi, mo
nepeaysano abo 3biranocs 3 miasumennsM ALT. Tlporsrom JiKyBaHHS pPEKOMEHIYETBCS
CIIOCTepIraTu 3a (yHKIIEIO NeUiHKH (1B, po3ain 4.4).

3acocmpenns 2enamumy nicis NPUNUHENHS. IIKYGAHHS

IMicns mpununenns Tepanii rematuty B y nauieHtis, iHgikoBaHHX BipycoM rernatuty B,
BUHHUKAJIM KIIHIYHI Ta 1a60paTopHi 03HAKH 3aroCTpeHHs remaTuty (1us. Po3xin 4.4).

Iimu

BUI-1:

Owinka no6ivHnx peakuiii 6asyeThcs Ha JBOX PaHIOMI30BAHMX JIOCTIKEHHSX (mocmiJKeHHS
GS-US-104-0321 i GS-US-104-0352) y 184 BIJI-1 indikoBaHMX NAIEHTIB JMTIIOrO BIKY
(BikoM Bijt 2 10 <18 poKiB), SKi OTPUMYBATH JTiKyBaHHS TeHO(OBIPY IM30NPOKCUIY (hymMapaTom
(n = 93) abo mnmaneGo / axkTWBHMI KommapaTop (n = 91) y xomOinmamii 3 IHIIUMH
@HTHPETPOBIPYCHUMH MpeliapaTaMy IpOTSIroM 48 THXKHIB (TUB. po3min 5.1).

[To6iuni peakuii, mo crocrepiraoTecs y miTeit, ski OTPUMYBAIlM JIIKYBaHHA TEHO(OBipy
AM3ONPOKCHIY  dymMapaToMm, BilMOBIZaZM TaKWM, sKi CIOCTEPIrarOTBCS B KIIHITHHX
JIOCTIKEHHSAX TEHODOBIPY JM30MPOKCHIY (yMapaToM y I0POCIHX (muB. Hoznin 4.8. Tabnuys
nobiunux peaxyiti 1 5.1).

byno Busnaueno sumwxenns MUK y niteit. Y BIJI-1-indikoBanux miaiiTkis Z-6amm MIIK, sxi
CIIOCTEPIraloThesl Y CyG'eKTiB, SKI OTPUMYBAIH TeHO(DOBipy au3ompoKcuiy (ymapar, Gy
HIKYE, HIK y Cy0'eKTIB, sIKi OTpUMyBamy miane6o. Y BIJI-1-indikoBanux miteit Z-6amm MIIK,
SIKI CIIOCTEPIraloThes y cy6'eKTiB, AKi mepeiuuy Ha TEHO(OBIPY AM30MpPOKCHITY Gymapar, 6yiu
HIDKYE, HDK y Cy6'eKTIB, SIKI 3aIHIIanues B peskuMi NPHHOMY CTaBYIMHY a0 3UIOBYIAMHY (1MB.
posautn 4.415.1).

Y mocnimxenni GS-US-104-0352 4 3 89 nitedt, ski IPOXOJUIH JIIKyBaHHS TeHO(DOBIpy
JM30IIPOKCHIly GymMapaToMm (cepeiHs eKCIIO3MIis TeHO(OBIpY AM30NpoKcHIy (ymapary 312
THXKHL), TIPUITMHAINCS Yepe3 MoGiUHI peakiii, Mo BiATIOBIiIAOTH MPOKCUMAJIbHOI TyOyJonatii
HUPOK. ¥ ceMM Malli€HTIB MIBHAKICTH KIyGOYKOBOT ectpauii (GFR) ouimmmu mixxk 70 i 90
MI/xB/1,73 M2. Cepent HUX y IBOX TAli€HTIB criocTepiranocs KIiHIYHO 3Hauyie 3umkentas GFR,
11O TOJINIIUIOCS MicTs IPUIIMHEHHS 3aCTOCY BAHHS TeHOOBIPY IU30NpOKCHITY Bymapary.

Tnwii epynu nacenenns

JIoou noxunoeo sixy

Tenodosipy musonpoxcuiy dymapar He JOCIIUKYBABCs Y NALi€HTIB BiKOM cTapure 65 pokis.
[latienTn moXmioro Biky wacTime MaroTh 3HIDKCHY (YHKIIIO HHPOK, TOMY CIiJ 06epexHo
JIIKYBATH TIALI€HTIB TITHBOTO BiKy 3 TeHO(OBIpY IM30TIPOKCHITY GyMapaToM (JIHB. pozmin 4.4).
Hayicnmu 3 nopywennsmu gynxyii HUDOK

Ockinpkn TeHOGOBIpY AM30TIPOKCUITY (hyMapaT MOXe BHKINKATH HHUPKOBY TOKCHYHICTB, TO
PCKOMEHAYETLCA  PETENILHO  KOHTPOIOBATH  (hYHKIIIO HUPOK Yy JIOPOCIMX TAIIECHTIB 3
NOPYIIEHHAM (QYHKIIT HUPOK, sKi OTpUMYyBaH npenapat Bipean (muB. posninu 4.2, 4.4 i 5.2).
3acrocyBanus  TeHO(OBIpY AM3OTIPOKCHIY  QymMapaTy He peKOMEHIYeThes YV  miTelf 3
NOpyUeHHsM QyHKIIT HUpok (B, po3ninu 4.2 Ta 4.4).

4.9 Ilepenozysanns

Cumnmomu

Y pasi mepenosypamms, mamieHTa ciin IICPCBIPUTH HA HASBHICTH O3HAK TOKCHYHOCT] (uus.

posnimu 4.8 1 5.3), a npu HeoOXigHOCTI 3aCTOCOBYBATH CTAHAAPTHY IMiATPUMYIOUY Teparilo.
Haenso
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Tenodosip Moxke GyTH BUBEJEHHH remMoiianizoM; cepemHidl KIpeHe reHojianizy TeHodoBIpy
cranoBuTh 134 mi/xB. Hesizmomo, un Moxke TeHO(OBIp OyTH BUBEIEHHH NEPUTOHEATBHUM
J1ali30M.

5. DPAPMAKOJIOI'TYHI BJJACTUBOCTI
5.1 ®apmakoauHaAMiYHI BJACTHBOCTI
dapMakoTepaneBTHUHA IpyTa: NPOTHBIPYCHI JUIS CHCTEMHOTO 3acTOCYBAHHS; HYKJICO3UAHI Ta
HYKJIEOTH/IH1 1HT101TOPY 3BOPOTHOI TPAHCKPHIITA3H,

koax ATX (ATC): JOSAF07

MexaHi3m il Ta dapMakoauHamiuHi eheKTH

Tenodosipy mu3onpokcuiy ¢ymapar — ue (ymapaTHa Cilk Tponpenapary TEHO(OBIPY
nausonpokcuny. TeHooBipy IH30IPOKCHI BCMOKTYEThCS Ta MEPETBOPIOETHCS Ha aKTHBHY
peYOBHHY TeHO(OBIp, IO € aHATOTOM HyKJIe03ua MoHodocdary (Hykneotun). ITotiM Tenodosip
TIepeTBOPIOEThCS HA aKTHBHMET MeTaGomit, TeHodoBipy audocdar, mo € 000B’A3KOBUM
3aKiHYCHHAM JTaHII0KKA, 3a J0MOMOT0K0 KOHCTPYKTUBHO €KCIIPECOBAHUX KIITUHHUX (EPMEHTIB.
Tenogosipy mudocdaT Mae BHYTPIIHBOKIITHHHHHA Tepiof HamiBBHBedeHHA 10 romuH B
aKTHBOBAHOMY cTaHi Ta 50 roJMH B CTaHi CIOKOIO B MOHOHYKJIEApHMX KJITHHAX nepudepiinol
kposi (MKIIK). Tenodosipy mubocoar inriye BIJI-1 3BopotHy Tpanckpuntazy ta HBV
nojiMepasy IUISXOM KOHKYPEHINI MpsMOro 3B’SI3yBaHHS 3 MPUPOJHMM  CyOCTpaToM
neokcuprboHyKiIeotuay ta oopusom JJHK-nanmoxka micns npueasanus 1o JHK. Terodosipy
mupocdhar €  crnabkum  IHTIOITOPOM — KJIITHHHHX — mojimepas o, [ Ta vy. B
aHanizax in vitro teHodoBip 3a koHneHTparii 10 300 MKMOJIB/IT TaKOX HE BIUIMBAB Ha CHHTE3
mitoxonapiansHoi JJTHK abo yTBopeHHS MOJIOYHOI KMCIIOTH.

Hani, wo cmocyromvca eipycy BIJIL

IIpomusipycna akmusHicmv gionocno BIJI in vitro. Konnentpauis TeHodoBipy, HeoOXiaHA 11
50 % iunri6ysanns (ECsg) maGopatopHoro mramy aukoro tumy BIJI-1yp, ctanoButh 1-6
MKMOJB/JI B JiHISIX TIMGOITHUX KIITHH Ta 1,1 MKMonbs/n npotu ocHoBHoro BIJI-1 mintumy B
13051TiB B PBMCs. Tenodosip Takox € aktuBHuM npotu BIJI-1 migrunis A, C, D, E, F, G ta O
ta npotu BlJlg, B ocHOBHMX MoHoIMTax/mMakpodarax. TeHo(OBIp NpOsBIsSE aKTUBHICTE in
vitro npotu BIJI-2 3 ECs¢ 4,9 MxMomaw/n1 B kimiTuHax MT-4.

Pesucmenmuicme. tamu BIJI-1 31 3MeHIIEHOIO CIPUHHATIMBICTIO 10 TeHO(OBIPY Ta MyTallis
K65R B 380poTHIN TpaHcKpuiiTasi Oyiu BiniGpani in virro Ta y aeskux nauieHTiB (auB. Kiriniuna
edexTuBHICTD 1 Oesneka). Cil YHUKAaTH 3aCTOCYBaHHs TCHO(OBIPY AM30MPOKCHIY (ymapaTy
nanieHTaMm, sSKMX BXe JIKYBalM aHTHPETPOBIPYCHUMH TIperapartaMu, 31 IITaMaMH, IO MarTh
myTanito K65R (nuB. posnin 4.4). Kpim toro, nis teHodoBipy Ha 3amimenns K70E y BIJI-1
3BOPOTHIN TPAHCKPUNTA3i NPU3BOIUTE 10 HU3BKOTO PiBHS 3HIKEHOI YYTIHBOCTI 10 TEHO(OBIPY.
B KJIHIYHUX DOCHIDKEHHSX Y MALEHTIB, SKI BXKe JIIKyBanucs, olninroBand anTH-BIJI akTuBHiCTH
TeHo(oBipy ausonpokcuiy (pymapary) B mo3i 300 mr npotu mramis BIJI-1 3 pe3ucrenTHicTIO
110 HYKJIEO3UIHUX 1HTi6iTOpiB. OTpHMaHi pe3yIbTaTH BKa3yrOTh Ha Te, IO MallieHTH, y skux BIJI
npoimos 3 abo Oumeme MyTamiif, mMoB’sA3aHUX 3 THMiAMH-aHaroroM (thymidine-analogue
associated mutations — TAMs), mo Bxmouamn abo M41L, a6o L210W wmyTanioo 3B0poTHOI
TPAHCKPHIITA3M, TOKA3yBalM 3MEHIIEHY peakllilo Ha JIKyBaHHs 3a IOMNOMOIoO TeHO(OBipy
Jusonpokcuity (y BUTIsiai ¢dymapaty) B 103i 300 mr.

Kuiiniuna eekTUBHICTE i Ge3neka

Brums TcHOQOBipy musonmpokcmny dymapary Ha AOpOCIHUX, SKi OTpUMYBamM TiKyBaHHS i Ha
THX, SIKI He OTpuMYyBasy JikyBanHs BIJI-1, GyB mokaszanuil B BUNpoOyBaHHAX TpUBajicTiO 48 i
144 TiKHIB, BIAMOBIAHO.
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Y nocnimxenni GS-99-907, 550 nauieHTiB Z0pOCIOTo BIKY, SKi paHille OTPUMYBalU JIKyBaHHS
nnane6o abo TeHodoBipy AM30MPOKCHIY (ymaparoM 300 Mr mpotsaroM 24 TwxHIB. CepelHe
BuxiHe Kinbkicts CD4 xinitun cknano 427 kniTuH / MM 3, cepeliHe 6azore 3nauenns PHK BIJI-
| B mwnasmi ckiano 3,4 logl0 xomiii / Myt (78% mnauieHTiB May BipyCHE HaBaHTaKCHHS <5000
KOMi#t / MJI) i cepelHsl TPUBAICTh MONEPEIHBOTO nikyanas BUI Gymo S, 4 poku. Buxinaui
reHOTHIHUeCKHH anami3 izonstis BUI Bix 253 mauieHTiB mokasas, mo y 94% nanieHTiB OyaH
MyTanii pesucrentHocti mo BUI-1, NoB's3aHi 3 HYKJIEO3WIHUMH IHTIOITOpaMH 3BOPOTHOI
TpanckpunTasd, y 58% Oynam myrauii, mop's3adi 3 iHriGiTopamm mporeasn, iy 48% Oynu
MyTallil, TTOB's3aHi 3 HEHYKJICO3UHUMU iHriGiTopamM# 3BOPOTHOI TPAHCKPHUIITA3H.

Ha 24-My THXHI CepeIHbO3BaKEHa 3@ YacOM 3MiHa B NOpIBHAHHI 3 BUXiAHMM piBHeM B log 10
PHK BIJI-1 B mnasmi (DAVG24) ckinana -0,03 logl0 xomiit / Mt i -0,61 log 10 xomi#t / M1 AJIst
peLunienTis rane6o i TeHoQoBIpy AM30MPOKCHITY dymapary 300 mr (p <0,0001). CratucTH4HO
3HAYYIIA BiMIHHICTH Ha KOPHCTH TEHO(OBIPY AU30IPOKCHITY dymapary 300 Mr Oyia nomiueHa
B CepeIHbO3BAKEHUN 3a 9acoM 3MiHi BiJl 3 BUXIZHHX 3HA4YCHb Ha 24 tuxui (DAVG24) nns
kinpkoeti CD4 (+13 kimitue / MM3 11 TeHODOBIpY AH30MPOKCHITY dymapaty 300 mr mpotu -11
KITiTHE / MM Juis Toiane6o, p -3Hadenns = 0,0008). ITpotusipycHa BiZIMOBiAL Ha TeHOQOBIPY
JM30TPOKCHITY Gymapar Oyia CTifikolo mpoTsroM 48 tuxHiB (DAVG24 cranosus -0,57 logl0
Komiit / i1, uactka nanienTis 3 PHK BIJI-1 mmkae 400 abo 50 xomiit / Mit crasoBuita 41% 1 18%
BinmoBinHO). Y BockMH (2%) Malli€HTIB, IO TPUAMAIN TeHO(hOBipy AU3ONPOKCHIY dymapar B
1031 300 Mr, po3srBanacs MyTanis K65R mpotarom meprunx 48 THOKHIB.

|44-THxKHeBa, TOABIiHA cJiNa, aKTUBHO-KOHTpOMbOBaHa (asa nocmimkennst  GS-99-903
omiHoBama eeKTUBHICTH 1 Oe3leKy TeHOQOBIPY AM3OMPOKCHITY dymapary 300 mMr mnporu
CTaByJIMHY TNpU BHKOPUCTaHHI B KoMmOiHalii 3 IaMiByIMHOM Ta epaBipeHIIOM Y TIAIli€HTIB
n0pocIioro Biky, indikoBarnx BIJI-1, sxi paHie He TPOXOIWIH JiKyBaHHS aHTHPETPOBIPYCHOIO
tepamicto. Cepens BuXinHa KinpkicTs CD4 KIiTHH cKIana 279 kmiTHH / MM3, cepeJHe BUXiIHE
smauenns PHK BIJI-1 B masmi ckimano 4,91 loglO xomiit / mu, 19% nauieHtiB Mamu
cummromatnyny indekmito BUI-1, a 18% wmama CHIJI. Tlauientn Oymm crpatudikoBaHl 110
Brximmii kimexoceri PHK BUI-1 i kimskocti CD4. Copok TpH BiICOTKHM TALIEHTIB May BUXIJIHI
Bipychi HaanTaxkenns> 100 000 xomiit / M, a 39% Mamm KiIBKICTh CD4-xnitun <200 xitiTuH /
ML

BiMoBiHO 0 TMOYATKOBO NPU3HAYEHOTO JIKYBaHHs (BIICYTHICTh JaHHX I mepexil Ha
aHTHpeTpoBipycHy Tepanito (APT), sxuil BBaXkKaeTbCA HEBJATNM), JaCTKA namienTis 2 PHK BIJI-
| mmxge 400 xomift / mu i 50 xomiit / Mi uepes 48 TwkHIB HikyBaHHs cknana 80% 1 76%
Bi/NOBIAHO B rpymi 3 TeHOMOBIPY AM3ONPOKCHIY (yMmapaToM, B TOpPiBHIHHI 3 84% 1 80% B
TpyIIi 31 CTaByAMHOM.

Ha 144 tuxni, yactka namiedtis 3 PHK BIJI-1 niokue 400 komiit / M 1 50 KOIII# / MJI cKiaja
71% i 68% BimmoBiaHO B rpymi 3 TeHOhOBipy Au3onpokcuiy pymaparom 300 Mr, B IIOPIBHSHHI 3
64% 1 63% B rpy1i 31 CTaBY AMHOM.

CepenHst 3MiHa B TIOPIBHAHHI 3 BUXiXHEM piBHeM ams kimpkocti PHK BIJI-1 i CD4 uepes 48
THKHIB J1iKyBaHHs GYJI0 OJTHAKOBMM B 000X rpymax jikysanns (-3,09 i -3,09 logl0 KOTIi# / Mt
+169 i 167 xuitua / MM3 B rpynax 3 TeHodosipy ausompokcuiry dymaparom 300 mr i
CTaByAMHOM BiamoBimHo). Ha 144 Twxkui NikyBaHHS CepelHs 3MiHA BiJ BUXIIHOIO piBHS
3aMIIAnacs CXokoro B 060X rpynax nikysanus (-3,07 Ta -3,03 log10 xomii / mur; +263 1 +283
KTTHH / MM3 y rpymax 3 TeHodosipy au3zonpokcuiny (ymapartom 300 Mr 1 CTaByIMHOM
Bigmosiago). ITocmioBHa BiMOBIAE Ha MiKyBaHHs 1eHOPOBIPY ausoupokerity gymaparom 300
M CriocTepiranacs He3anexHo Bin BuxigHoro nokasuuka PHK BUI-1 ta kinmbkocti CD4.
Mytauis K65R cranacst y TpoXu Gilbll BHCOKOrO BIACOTKA MAlL€HTiB B rpymni TeHOQOBIpY
JM30MPOKCHITY (yMaparty, HiK B IPYI aKTUBHOTO KOHTpoio (2,7% npotu 0,7%). CTifKicTh 110
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edpasipenny abo snamiByauHy abo mepemysana, abo 30iranacs 3 pPO3BUTKOM K65R y BCix
BUIIAKAX.

Bicim manientis manu BIJI, sxuit npossus Myraiito K65R B rpymi TeHodoBIpYy AX30MPOKCHITY
dymapary 300 Mr, 7 3 HUX MaJT¥ MyTallil0 IPOTSArOM NMepIUX 48 THKHIB JIKyBaHHS, OCTaHHIH -
Ha 96 Twkai. Ionansmoro possutky KG65R me cmoctepiranocs no 144 TwkHS. Y 0IHOrO
nmanienTa 3 rpynM TeHoGOBIpy AM30mpoKCHTY (Y BUTTISAL (yMapaTy) po3BUHYTIacs 3aMiHa Bipycy
na K70E. Sk 3 reHOTHIIMHOrO, TaK i 3 QEHOTHIIYHOTO aHali3y He Gyi10 BUABIEHO iHIIMX LULIXIB
CTI#KOCTI 10 TeHO(OBIPY.

Hani, wyo cmocyromwcs gipycy cenamumy B (HBV).

Ipomusipycna — axkmuenicme — 6ionocno HBV —in  vitro. AHTUBIpyCHa aKTHBHICTB in
vitro Teno¢osipy npotn HBV onintoBamace B kimituaHi# nimii HepG2 2.2.15. Iloka3HuKH
ECso anst tenodosipy Oymm y mexax Bim 0,14 mo 1,5 mxmons/n, a mokasHuku CCso (50 %
KOHLIEHTpALlist IUTOTOKCHUHOCTI) > 100 MKMOJIB/II.

Pesucmenmuicmy. He  O6yno  imentudikoBano Hisknx Myranii HBV, mnow’ssanux 3
PE3UCTENTHICTIO 10 TeHo(oBipy m3onpokcuny ¢ymapary (muB. KiiniuHa epeKTHBHICTH I
Gesnexa). Y KITHHHMX aHanmizax mramu HBV, ski symosmorots MyTanii rtV173L, rtL180M i
rtM2041/V i noB’s3aHi 3 pe3UCTEHTHICTIO JI0 JIAMIBYIMHY Ta TeJIOIBYIUHY, TOKa3alM Ty TIUBICTh
710 TeHo(OBIpY, sKa 3MiHIOBaNach KpaTHO 0,7-3,4 y MOPIBHSHHI 3 Yy TJIIMBICTIO «IMKOIO» BIpyCY.
Itamu HBV, ski symoBmoroTs MmyTamii rtL180M, rtT184G, rtS202G/1, rtM204V i rtM250V,
MOB’SI3aHI 3 PE3UCTEHTHICTIO 10 EHTEeKaBipy, MOKa3ald YYTJIMBICTH 1O TEHO(OBIpY, sKa
3MiHIOBanack kpaTHo 0,6—6,9 y TOpiBHAHHI 3 4yTauBicTIO «auKkoro» Bipycy. Hltamn HBV, sxi
3YMOBJIIOIOTE OB’ A3aH1 3 Pe3UCTEHTHICTIO 10 aaedoBipy MyTamii rtA181V i rtN236T, moxasanu
YyTIMBICTE 10 TeHo(OBipy, ska 3MiHIOBajlack KpaTtHo 2,9—10 y NHOpIBHAHHI 3 YYTIHMBICTIO
«aMKoro» Bipycy. Bipycn, mo Mawoth myTtauiro rtAl181T, samumanuch YyTIHBUMH 10
tenodosipy 3 nokazuukamu ECsg, kpaTHUMH 1,5, y TOPIBHSHHI 3 Uy TJIIMBICTIO «IUKOT0» BipycCy.
KniniyHa eekTUBHICTE Ta Ge3neka

EdekTuBHICTE TeHODOBIpY AMU30MPOKCHIY NMpH KOMIEHCAIIl 1 JeKOoMIleHcalii 3aXBOPIOBAHHS
MPOJIEMOHCTPOBAHO Ha BIpYyCOJOTIYHUX, OIOXIMIUHMX 1 CEpOJIOTIYHMX pPEaKIisIX y HOPOCINX
nauiedtiB 3 HBeAg-nmosutuBauMm Tta HBeAg-neratuBHMM XpoHiyHMM TrematuToM B. Jlo
MALEHTIB, $KI OTPUMYBalM TeHOGOBIPY IU3ONPOKCHI, YBIHIIIM Ti, XTO HE IPOXOAUB
MOTIEPEIHLOTO JIIKYBaHHS, TAIlEHTH, SIKI OTPUMAlM Tepariio JaMiByAMHOM, aledoBIipoM,
JIMITIBOKCHJIOM, @ TaKO)K IAI€HTH 3 BHUXIAHHMH MYTaUisIMH PE3HCTCHTHOCTI JO JIaMIBYJHHY
i/abo anedosipy mumiBokcuay. EdekTHBHICTE TakoX Oylo TPOJEeMOHCTPOBAHO Ha OCHOBI
TICTOJIOTIYHUX peakiii y KOMIICHCOBAHUX IAIlIEHTIB.

Hocsio y nayieumis 3 KomMneHco8ano x8opo6oro nedinku Ha 48 mudichi (0ocnioxcenns GS-US-
174-0102 ma GS-US-174-0103)

PesyneTaT, oTpuMani mpoTsrom 48 THXKHIB 3 JIBOX pPAaHIOMI30BaHWX IMOJIBIHHHUX CIIIIHX
nocnikens (asu 3, skl HOPIBHIOIOTH TeHOGOBIPY AM30NPOKCHIY dymapaTr 3 anedoBipy
JMIIBOKCHIIOM Y TAIi€HTIB JOpOCIOro BiKYy 3 KOMIIEHCOBAHMM 3aXBOPIOBAHHSM IIEYiHKH,
npejcrasieni B tabuumi 3 Hwxue. Jlocmimkenns GS-US-174-0103 6ymo mpoBemeHo y 266
(panaoMizoBaHuX 1 MposlikoBaHnx) HBeAg-nmo3uTHBHUX MalieHTIB, B TOH Yac K JOCHIKEHHS
GS-US-174-0102 Gynmo mpoBeneHo y 375 (paHIOMI30BaHMX 1 MPOJTIKOBAHWX) IIAIIEHTIB,
HeraTuBHUX BigHOocHO HBeAg i mo3utuBHMX BinHOCcHO HBeAD.

B o0ox uux HociiIKeHHSX TeHo]OBipY IH30MpOKCHIy (ymapaT 3HA4YHO IepeBeplLIyBaB
anedoBipy QUMIBOKCUI LIOJA0 NMCPBUHHOI KiHIIEBOI TOUKH e(heKTUBHOCTI MOBHOI BioBiui (sSKxa
Bu3HavaeThes gk piBHi JJHK HBV <400 xomiii / Mu1 1 mominimeHHst HEKpO3analbHOTO MMOKa3HUKa
3a mkanoro Knojens monaiimenine Ha 2 6anu 6e3 noripmenns Gidposy Knonens).

EACTABHMK
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JlikyBanHs TeHO(OBIPY IM30IPOKCUIY dymapatom 300 Mr Takox Oyno MOB'A3aHO 31 3HAYHO
Ginbiioto yacTkoto nauientis 3 JJHK HBV <400 xomiit / M1y NOpiBHSAHHI 3 Teparticio anedoBipy
punisokcuaoM 10 mr. O6uaBa TiKyBaHHS JaBald noaiOHi pe3yabTaTH 3 IPUBOAY riCTOJIOTIYHOI
BijNOBiMl (BW3HAYEHO SK IOJIIIIEHHS HEKPO3anajbHOro MoKasHuKa 3a mxanoro Kronens
NpUHAHMHI Ha 2 IyHKTH 0€3 TOTipIICHHs $hi6po3y 3a mkanoro Knozxens) Ha 48-My THXHI (JUB.
TAOMUILIIO 3 HUXKYE).

YV nochimkerni GS-US-174-0103 y 3HagHO 6inblIol YaCTKH nauiedTiB y rpymi TeHOdOBipY
JM30MPOKCHITY hymapaty, HiX y rpyni anedosipy nunisokcuiy, Hopmanisysanocs ALT i 6yno
nocsrayTo Brpati HBsAg Ha 48-My THXHI (11B. TaOIMIIO 3 HIKYE).

Taomuna 3: Iokasamkn edexruBHocti HBeAg-HeraTMBHUX i HBeAg-nmo3uTUBHUX
[AMICHTIB 3 KOMIIEHCOBAHNM YPAKeHHAM MediHKH Ha 48-my THKHI

Tocaipxenns 174-0102 (HBeAg | locaixkenns 174-0103 (HBeAg
HeraTUBHUI) MO3UTHBHUI)

[TapameTpu Tenodoripy Anedosipy Tenodosipy Anedosipy
AU30MpoKcHIy | aumiBokcun 10 | AM30IPOKCHITY aunisokent 10
dymapar 300 | mrn=125 dymapar 300 | mrn=90
mr n = 250 Mrn=176

IMosua Bigmosians (%) | 71%* 49 67* 12

a

IicToJioris

TicTonoriyaa 72 69 74 68

signosian (%) b

Cepenne 3HuKenns | -4.7* -4.0 -6.4% -3.7

JTHK HBV Bil

BUXIIHOTO PpIBHA ¢

(log10 komii/mi)

JIHK HBV (%) < 400 | 93* 63 - 13

KOIHA/MJ (< 69

MO/mi)

ALT (%) | 76 i 68* 54

Hopmaumizopane ALT

d

Cipousoris (%) BTpara | n/a n/a 22/21 18/18

HBeAg

BTpaTa/CepOKOHBEpPCis

HBsAg 0/0 0/0 Il 0/0

BTpaTa/cepoKOHBepCis

* p-3nauenns nopienano 3 adegposipy ounisoxcurom <0,05.

a TNOBHA BiANOBiAb pospobrena sk pisens JHK HBV <400 xomi#t / Mi i moimmeHHs
HeKpO3aNaIbHOTo MOKA3HMKA 33 MKano KHozels, MoHaiMenIe, Ha 2 TyHKTH 6e3 MOripIeHHs
B (iGpo3y 3a mxanoro Kuonens.

b MOMINIIEHHs HEKPO3aNATBbHOTO TIOKA3HAKa MpHHANMHI Ha 2 6amu Ge3 moripiueHHs ¢bi6po3y 3a
mkanoro Knoznenna.

¢ cepe/tHs 3MiHa B opiBHsAHHI 3 6azosoro JJHK HBV mpocto Binobpakae pisHHIIO MK 0a30BOIO
JIHK HBV 1 mexetro BusBnenns (LOD) ananisy.

d nomyssiLis, BUKOpUCTaHa Ul aHanisy HopMaiisauii ALT, Bkmoyana Tinbky nauie
suiie ULN Ha nmoyaTky JOCIIUKEHHS. N/a = HE 3aCTOCOBYEThCS NEPEKNAL
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Jluzonpokcuy TeHo(oBipy (Qymapar ACOLIFOBABCS 31 3HAUHO OUILIIOK YACTKOIO NalieHTIB 3
nepusnadysanum JIHK HBV (<169 komiii / ma [<29 MO / ma); mexa KIJIbKICHOTO BU3HAYCHHA
tecty Roche Cobas Tagman s ananizy HBV) B TOpiBHSHHI 3 ageoBipy IUIIIBOKCHIOM
(nocnimxenns GS-US-174-0102; 91%, 56% 1 AOCIIIKEHHS GS-US-174-0103; 69%, 9%)
BIITIOBITHO.

Peakilito Ha JiKyBaHHs TEHO(OBIPY AWU3ONPOKCHITY dymapaTom MoxHa Oyio MOPIBHATH 3
peaxiiero NalieHTaMiB, SKI OTPUMYBAIIHA paniie TiKyBaHHs HYKJICO3MIAaMH (n = 51) 1 3 THMH,
XTO paHille He OTPUMYBAB HYKJI€O3HIH (n = 375) Ta 3 maniesTamMu 3 HOpMalbHOIO ALT (n=21)
i anomansHoo ALT (n = 405) Ha 104aTKy JOCIIDKEHHS, KO nocnimwkenns GS-US-174-0102 i
GS-US-174-0103 Gynu 06'eqnaHi.

Copok JeB'aTh 3 51 mamienTa, sKi OTpPUMYBaJH NiKyBaHHS HYKICO3HAAMH, PaHille JTiKyBalucs
namiByauHoM. CIMIECAT TPU BIACOTKH MalienTIB, IKI OTPUMYBaJIH JIKYBaHHS HYKJICO3UIaMH 1
69% MaIli€eHTiB, SKi HE OTPUMYBAJIM HYKJICO3UAHM, OCSTIIN noBHoI Bixnosiai Ha nikyBanHs; 90%
[AIi€HTIB, SKi OTPUMYBAIH JIKYBaHHs HYKJIC€O3MIaMH i 88% manieHTiB, SKI HE OTPUMYBAJIN
HyKIe03uaH, pocsriu npuaymenns JTHK HBV <400 xomiff / M. Bcl manieHTd 3 HOpMaJbHUM
pisnem ALT Ha BUXiZHOMY piBHI Ta 88% namienTin 3 anomansHuM piHem ALT Ha BAXiIHOMY
pisni gocarmm npunymenns JJTHK HBV <400 ko / MII.

Jlocgio nicns 48 muorenis y docnioscennax GS-US-1 74-0102 i GS-US-174-0103

V nocnimxennax GS-US-174-0102 i GS-US-174-0103, micns MOJBIHHOTO CJITIOTO JIIKYBaHHS
npoTaroM 48 TIKHIB (TeHOQOBIPY AH3OMPOKCHITY dymapat 300 mr aGo anedoBipy JIATTIBOKCHIT
10 Mr), HamieHTH MPOJOBXKYBAIM JiKyBaHHs 0e3 NepepBH Ta IEpPEeXOMUIH IO BIJIKPUTOTO
KITIHIYHOTO MOCTLKEHHS 3 TeHO(hOBIpY IM30MPOKCHIy (GymapaToM. Y nocmimkenHsx GS-US-
174-0102 i GS-US-174-0103 77% i 61% HalicHTiB IPOIOBKYBAIN JOCIIKEHHS 10 384 THXKHIB
Bixmosimmo. Ha 96, 144, 192, 240, 288 i 384 TWKHI NPUIYIICHHS Bipycy, OloXiMiuHi Ta
cepoJIOriyHi peakIii miaTpuMyBaIncs Ipy IPOJIOBKEHH] JIKYBaHHS TEHO(OBIPY JAU3OMPOKCHITY
dymapaTom (quB. TabuuIi 4 1 5 HIXKYE).

Ta6muus 4: Mokasnukn edpexruprocti y HBeAg HeraTHBHUX NAlli€HTIB 3 KOMIEHCOBAHUM
ypaskeHHsM Teuinku Ha 96, 144, 192, 240, 288 Ta 384 TH:KHAX B BiakpuTOMY JiKyBaHHI

Tocaimxenns 174-0103 (HBeAg no3nTHBHUIT)

[lapametpu 3 | TernodoBipy amsonpoxcuity dymapar Anedosipy gumiBokcun 10 wmr

300 mrn =176 TIPOJIOBXKY BAJIM 3 teHodoBipy
mmzornpokenny Gymaparom 300 Mr n
=30
TuxknaeHs 96 | 144 [ 192 [240 [ 288 |384 [96 | 144 | 192 | 240 |288 |384
b & g 1 1 0 C f h j m p

JIHK HBV |90 |87 |84 83 |80 74 89 |88 |87 |84 84 76
(%) < 400
Kommii/mi (< 69
MO/mi)

ALT (%) 72 |73 | 67 70 | 68 64 68 |70 |77 |76 74 69
HopwmanizoBan
e ALTd

Cepoutoris na |n/a | n/ n/a|n/a |n/a |n/ |n/a |n/a|n/a [n/a |n/a
(%)  BTpara

o
o

[IBeAg /
CepOKOHBEPCIA
Brpata 0/0 [ 0/0 | 0/0 |0/0 |0/0 1/1 {0/0|0/0 |(0/0 |0/0 |1/1 |1/1
HBsAg/ n : n
CepOKOHBEPCIs

=
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a Ha OCHOBI JIOBrOCTPOKOBOIO alrOpPUTMY OUIHKH (LTE-ananis) - mauieHTy, siki NpUIAHAIA
NOCTIKeHHS B OyAb-aKuii yac 10 384-r0 THAKHS 3aBASIKM [IeBHif KiHIeBiil TOYlli, @ TAKOXK Ti, AKI
3aBepIIuiIM Ha 384 THOKHI, BKJIIOUEH] B 3HAMEHHUK.
b 48 THXKHIB TOABIHOIO CJIMOr0 JAOCIHIUKEHHS teno(oBipy aM30MpoKCHIy dymapaty 3
T101JIBIIAM BiIKPUTUM KIIHIYHAM JIOCIIUKCHHAM MPOTITOM 48 THXHIB.
¢ 48 TIKHIB TONBIMHOrO CIINOTO AOCIHIKEHHS aaehoBipy IUIIBOKCHITY 3 MOJAlbIINM
BIZKPUTUM KJIHIYHUM JOCIIDKCHHSM IIPOTArOM 48 THXHIB 3 TEeHOGMOBIPY IU30TPOKCUITY
bymaparom.
d nomynsuis, siKa BMKOPHUCTOBYBalacs I ananizy Hopmamizanii ALT, Bkmouano e
namienTis 3 ALT Bume ULN Ha moyaTKOBOMY piBHI.
e 48 TWKHIB MOIBIMHOro CIMOTo JOCITIUKEHHS TeHO(OBIPY IM3ONPOKCHUIY dymapary 3
[101JIBLIMM BiIKPUTHM KIIHIYHHM JOCII/DKEHHSIM IPOTATOM 96 THXHIB.
f 48 TKHIB [OXBIMHOro Ciimoro JoCiiakeHHs anedoBipy AMIIBOKCUIY 3 TOANBIIAM
BIIKDUTUM KJIHIYHEM JOCJI/DKEHHAM TPOTATOM 96 TWKHIB 3 TeHO(OBIPY HAU3OMPOKCHITY
bymapaTom.
g 48 TWXKHIB TOABIHHOIO CIINOro nocyiKerHsT TeHodOBipy IM30IpoKcHiIy (ymapary 3
[TOJ@JIBIIAM BiIKPUTHM KIIHIYHEM JIOCTIIDKEHHSIM IMPOTATOM 144 TXKHIB.
h 48 TWKHIB TOMBIMHOTO CJiMOro JoCTimkeHHs axedoBipy AMMIBOKCHIY 3 TOANBLIMM
BIZIKDMTHM KJIIHIYHUM JIOCTIUKCHHSIM IIPOTATOM 144 TwxHIB 3 TeHO(OBIPY HAW3OIPOKCUITY
gymapaToMm.
i 48 TWXKHIB MOIBIHHOTO CIJINOro JOCTI/UKEHHS TEHOQOBIpPY AH30IIPOKCHIY dbymapary 3
[TOJAJBIINM BiIKDUTHM KIIHIYHUM JOCTIDKEHHSIM IIPOTATOM 192 THXHIB.
| 48 TWKHIB TOJBIHHOTO CIHIOrO JOCIIDKEHHS aneoBipy ITHIIBOKCHIY 3 IOJAJIBIINM
BIIKDUTAM KJIIHIYHUM JOCTIIDKEHHSM IPOTATOM 192 THXHIB 3 TeHO(OBIPY HAU3OTPOKCUITY
dbymapaTom.
k onMH mamienT B Iiif rpymi Buepme craB HeraTuBHUM 10 HBsAg mpu 240-THXHEBOMY
BiJIBIyBaHHI i IPOJOBXKYBAB IOCIIIDKEHHS B MOMEHT 3aKiHueHHs 300py paHMX. OJHaK BTpaTa
HBsAg y narienTa B KiHIlI TATBEPIUIOCS IIPH HACTYIIHOMY BiJIBiyBaHHI.
| 48 TWKHIB MOIBIHHOTO CHiMOTo OCTIKeHHS TeHodOBIpY AM30TpOKCHIy (ymapary 3
MOATBITAM BLIKPHTHM KIHIYHHM JI0CITIUKEHHAM TIpoTsroM 240 THYKHIB.
m 48 TWKHIB TOIBIHHOrO CJIOro AociijkeHHs anedoBipy MWMIBOKCHIY 3 MHOIAJBIINM
BIJIKPUTHM KJIIHIYHUM nocimkenHamM mpotsaroM 240 THKHIB.
n TlpeacTaBieHi MU(pPH € KyMyJIATHBHHMH BIICOTKaMH, ski Ga3yroThcs Ha aHaisi Karurana
Meiiepa, 3a BMHATKOM JaHHMX, 3i0paHuX micist J0oJaBaHHA eMTPUIMTA0IHY JI0 BIAKPHTOIO
KIHIIHOTO JOCTiKeHHS 3 TeHOoGoBipy auzonpokeuty gymapary (KM-TDF).
o 48 THXHIB TOXBIHHOTO CJIMOr0 XOCTIKeHHS TeHOMOBIpY AM30MpOKCHIY (ymapaty 3
MOJATBITHM BLAKPHTHM KIHITHIM JIOCTIUKEHHSM IIPOTATOM 336 THXHIB.
p 48 TWKHIB MOABIMHOTO CJINOr0 AOCIIDKEHHS aneoBipy AMIIIBOKCHILY 3,T0JaNBIINM
BIAKPUTHM KITiHIYHMM JIOCIIDKEHHSM TPOTAroM 336 THXKHIB 3 TEeHO(DOBIPY, TU3OIPOKCHITY
(GymapaTom. NEPE K il -5 T
n/a = He3aCTOCOBYETHC YhOB

(Y v
Ta6muus 5: Hokasznukn epexruBnocti y HBeAg mosurnBHIX nau_%(;ﬂ_TiB,_?.r‘ OMIIEHCOBAHNM
ypaskeHHsIM neuinku Ha 96, 144, 192, 240, 288 Ta 384 THKHAX B Bifﬁi;iu (01v§1§ ’ﬁ‘iﬁ‘}f{tsaﬂﬂi

1A

Nocaipxenns 174-0103 (HBeAg mo3uTuBHUIN)

[Tapametpu 3 | Tenodonipy ausonpokcuiy dymapat | Anchosipy mamiBokeun 10 Mmr

300 Mmrn =176 MIPOJIOBKYBAJIN 3 TeHO(DOBIpY
ausonpokcuay dgymaparom 300 mMr n
=90

TwKIeHb 06 | 144 [ 192 [240 | 288m | 384 |96 [144 [192 [240 [288 |384
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I b |e |h i o lc [f [i [k In |p
JHK HBV |76 |72 |68 64 |61 56 |74 |71 |72 |66 |65 61
(%) < 400

xomin/min (<

69 MO/mi)

ALT (%) 60 |55 |56 46 | 47 47 |65 |61 |59 |56 |57 56
HopmanizoBan

e ALTd

CepoJiorist 26/ |29/ | 34/ 38/ |37/ 30/ |24/ |33/ |36/ |38/ |40/ |35/
(%)  Brpata |23 |23 25 30 |25 20 20 |26 |30 |31 31 24

HBeAg /

CepoKOHBEpCis

Brpata 5/4 | 8/6g | 11/8 |11/ |12/8 |15/ |6/5 8/7 |87 |10/ |11/ |13/
HBsAg/ g 8 L 12L g g 10L|10L | 11L
CepOKOHBEPCIs L

a Ha OCHOBI JOBFOCTPOKOBOTO alTOPUTMY OIIHKH (LTE-aHaJi3) - MalieHTH, AKi TPUITHHAIA
JOCHLKEHHS B Oy Ib-KHiA 9ac 10 384-T0 THXHS 3aBISKH [IeBHif KiHIEBi# TOYIII, a TAKOX Ti, AKi
3aBepIIMIM Ha 384 THXKHI, BKJIIOYCH] B 3HAMEHHHK.

b 48 THXHIB TOABIHHONO CIIMOTO JOCTiDKeHHS TeHO(OBIPY IM30TIPOKCHIY dbymapary 3
[10JIa/TBIIMM BiIKPUTHM KIHIYHIM JOCIDKCHHAM MPOTATOM 48 TUXKHIB.

¢ 48 TIOKHIB NOIBIHHOrO CIHIOro JOCTiMkeHHS anedoBipy AWITBOKCHIY 3 TNOAAIBIIMM
BIIKPUTHM KJIHIYHAM JOCIIDKCHHSIM IPOTATOM 48 TIWKHIB 3 TeHO(MOBIPY IU3OMPOKCHILY
bymapaTom.

d Tlomynsmisi, sKa BUKOPUCTOBYBajacs I amanizy nopmamizamii ALT, Bxmrouaso ume
namientis 3 ALT Bumme ULN Ha mo4aTKOBOMY PiBHI.

e 48 TWKHIB TOIBIMHONO CJIIOTO JOCHIIKEHHS TeHO(POBIpY IH30IPOKCHIY bymapary 3
[1OIATBIIMM BiIKPUTHM KJIHIYHAM JOCIIUKEHHSIM IPOTATOM 96 THKHIB.

f 48 THKHIB TOXBIHOrO CIHIMOTO OCTiKeHHs agedoBipy IMMIBOKCHIY 3 IOJAIBIINM
BiIKPUTHUM KJIHIYHEM JOCIIDKEHHSM IPOTATOM 96 TWXHIB 3 TeHO(MOBIPY IM30MPOKCUILY
dbymaparom.

g 48 TWKHIB TOABIAHOIrO CIINOTO JOCIIDKEHHS TeHO(OBIpY MU30TPOKCHIY (ymapary 3
MOAJILIIMM BiIKPUTHM KIHIYHEM JOCITIIZKCHHAM IPOTATOM 144 THKHIB.

h 48 TWKHIB TOIBIHOTO CJIMOr0 JOCTIKEHHS anedoBipy IWITIBOKCHIY 3 IOIAJBLINM
BIAKPUTHM KIIHIYHMM [OCIIDKEHHAM mpoTsarom 144 THXHIB 3 TeHO(OBIPY AU3OMPOKCHITY
bymaparoMm.

i 48 TWOKHIB MOIBIMHOTO CIINOro AOCTIUKEHHs TeHO(OBIpY IM30TMpOKCHIy (dymapaty 3
[OATBIINM BIIKPUTHM KITiHIYHAM JOCIIUKEHHAM MpoTsrom 192 THKHIB.

j 48 TWKHIB TOABIHHOTO CIINOrO MOCHIUKEHHS anedoBipy IUIIBOKCHIA 3 MOJAIBIIAM
BiIKDHTHM KIHIYHMM JOCTIDKEHHAM mnpoTsrom 192 TUXHIB 3 TEHO(MOBIPY AU3OIPOKCHITY
dymaparom.

k oxuH mamiedT B Wil rpymi Boepme craB HeratuBHuM 10 HBsAg mpu 240-THXKHEBOMY
BiABiIyBaHHI i MPOJOBKYBAB JOCHIDKCHHS B MOMEHT 3aKiHYCHHS 360py nanmx. OQHaK BTpaTa
HBsAg y manieHTa B KiHIlI HIATBEPAMIOCS IPH HACTYITHOMY BiJ[BITyBaHHI.

| 48 TIOKHIB TMOJBIMHOTO CJIMOTO JOCITIDKeHHs TeHO(OBIpy IM30MpOKCHIy ¢Qymapary 3
[10ATBIIAM BiIKPHTUM KIHISHAM TOCIDKEHHSIM TpoTaroM 240 THXHIB.

m 48 THXHIB TMOMBIHHOrO CIINOro MOCTiDKeHHs anedoBipy IMIIBOKCHILY 3 I0JajbIIAM
BLAKPUTHM KJIHIYHMM JOCIIDKEHHM IpoTaroM 240 THKHIB.
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| n npejcraBieHi HUQpn € KyMyTITHBHHMH BigcoTKaMu, siki 0a3yroThCs Ha anamizi KamaHa
T Meitepa, 3a BHHATKOM JaHuX, 310paHux micns OnaBaHHS eMTPULMTabiHy JO0 BIAKPUTOTO
¢ KIHIYHOTO A0CIiUKEHHS 3 TEHO(DOBIPY TU30IIPOKCUITY dymaparom (KM-TDEF).

o 48 TWXKHIB TOABIHHOIO CIINOro JAOCHIKEHHS TeHo(OBIpY AM30MPOKCUIY (ymapary 3
[OJIANTBITAM BIIKPUTHM KJTIHITHUM JOCILDKEHHAM IIPOTSITOM 336 THXKHIB.

p 48 THXHIB NOIBIAHOIO cimoro  nociimkeHHs anedoBipy AMIIBOKCHIY 3 TOAabIIAM
BIAKPMTUM KIIHIYHMM JIOCIIDKEHHAM TPOTATOM 336 TWKHIB 3 TeHO(DOBIPY HAHM3ONPOKCHITY
bymapaToM.

[Mapui BUXiaHi nani Ta f1aHi mozo Oioncit 240 TuwxHs 6yan gocTynHi qs 331/489 NAIiEHTIB, K1
samummumcs B pocnivkernax GS-US-174-0102 Ta GS-US-174-0103 Ba 240-My TikHI (JIUB.
tabnuito 6 Hkde). JleB'stHOCTO II'STh BizcoTkis (225/237) mnamientiB Oe3 mHMpo3y Ha
noyaTkoBoMy piBHI Ta 99% (93/94) naui€HTiB 3 MPO30M Ha IOYATKY JOCTIDKEHHs He Malld
JKOJIHMX 3MiH a6o noninmenss ¢pidposy (hidpo3 3a MIKAIO0 Icxaka). 3 94 mMaieHTiB 3 HHPO3OM
Ha rodatky AociiukeHHs ((ibpo3 3a MIKAIOHO Icxaka: 5 - 6), 26% (24) He 3a3HANIM 3MIH Y
$i6posi 3a mkanoro Icxaka, a 72% (68) BiaUyJIM PErpecito MUPO3y JO THKHA 240 31 3HUKECHHAM
i6po3y 3a mKanoro Icxaka moHaHMeHIIe Ha 2 OanH.

Taéanus 6: Ticromoriuma sinnosias (%)y HBeAg mneraTnBHMX nanienTis i HBeAg
[103MTHBHAX NAIICHTIB 3 KOMIIEHCOBAHMM YPAKEHHSIM NeYiHKH Ha 240 THXKHI TOPIBHSAHO 3

i BUXITHUMH JTAHUMHU

| Jlocaimxennn 174-0102 (HBeAg Tocmimpxenns 174-0103 (HBeAg
4 HeraTUBHMH) 03U THBHHUI)
Tenogosipy Anedoipy Tenodosipy Anedosipy
| JIA30ITPOKCHITY muniBokeua 10 | AU30MpOKCHITY qunisokcun 10
! dymapar 300 mr | Mr dymapar 300 Mr | mMr
| n=250c npoaoBXKyBamu 3 | n= 176 ¢ TIPOJIOBXKYBAJH 3
TeHO(OBIPY TeHO(OBIpY
JIA30TIPOKCHITY JM30TPOKCUITY
pymapatom 300 dymaparom 300
MTI MT
n=125d n=90d
[icTonmoriyHa
BiamoBige  ab 88 [130/148] 85 [63/74] 90 [63/70] 92 [36/39]
(o)

bt & i A SRR 30 S

a Tlomyisiliss, IKa BUKOPMCTOBYBAAcs Ul aHaII3y ricTosorii, BKJIIOUana TiIbKU TAIi€HTIB 3
HasSBHUMH JaHUMH Oiomcii meuinku (BiECYTHI = BHKIIOYEHI) Ha 240 Twxui. Peaxuis micis
JNOJABAHHs eMTPULUTAGiHy BUKIHOUcHa (BchoTo 17 cyO'ekTiB ¥ 060X TOCIIHKEHHSX).

b ITokpaleHHs HeKpo3analbHOTo ToKasHuka Kuoaes IpUHANMHI Ha 2 TTYHKTH €3 NOTIpIICHHS
noka3HukKiB Gpibpo3y 3a mxanoro Knomens.

¢ 48 TIOKHI MOMBIMHOrO CIIMOro JOCHiIKeHHs 3 TeHO(OBIPY IM30MPOKCHILY dbymaparom
IPOJOBKYBaIH 10 192 THKHIB BIAKPHTOTO KJIHIYHOTO JOCIIUKEHHS.

d 48 TIOKHIB MOIBIHHOTO CIIMOro JOCiKeHHs 3 anedoBipy AMMIBOKCHIOM IPONOBKYBAIH 10
192 THXKHIB BIAKPUTOTO KIiHITHOTO LOCTIDKEHHS 3 TEHO(DOBIPY IU3OMPOKCUITY dbymapaToM.
Jlocsio y nayienmis Ha Kko-inghexyito BIJI ma nonepeoniii 00¢6i0 62icusanis NAMIBYOUHY

YV panzomizoBaHoMy 48-TIDKHEBOMY HOMIBIHHOMY CIINOMY KOHTPOJIbOBAHOMY JOCTIDKEHH1
terodoBipy amsonpokenity dpymapary 300 MIy LALieHTIB J0POCIOro BIKY, KO-1H)IKOBAHUX
BIJI-1 i xpomiuHuM rematuToM B, sKi paHime HPOXOIMIIHA JIKyBaHHS  JIaMIBYIHHOM
(nocnimxennst ACTG 5127), cepenni pisui HBV JIHK B cuposarii KpOBi TpK BUXiTHOMY PiBHI
TTalli€HTIB, PaHJIOMI30BaHUX Ha IPYNy TEHOQOBIpY, CTaHOBHHE]?F%}‘} Ep{gLO Em?lh/ﬁ% (n = 27).

. AR ERT oYt
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Jlixyannst TeHOQOBIPY AMU3ONPOKCUITY dymaparom 300 mr Gyno MOB'A3aHO 13 CEPETHBOIO
aminoro B cuposarui JJHK HBV B nopiBHsHHI 3 BUXITHUM piBHEM, y TIALIEHTIB, Ul AKMX OynH
Jani 3a 48 THxKHIB, -5,74 log10 komiii / M1 (n = 18). Kpim Toro, 61% nauienTis Manu HopMaibHe
ALT na 48 trxHi.

Jloceid y nayienmie 3i cmiiikoio pennikayieio 6ipycy (docnioxcenns GS-US-174-0106)
EexTuBHICTE 1 O€3IIEKy 3acTOCYBaHHS TeHO(OBIpY IM30TPOKCHILY (ymapary 300 mr abo
Teno(osipy ausonpokcuny ¢ymapary 300 mr mioc 200 Mr eMTpuIMTabiHy OUIHIOBaNIM B
paHIOMi30BaHOMY TOABIHHOMY CIIIIOMY nocmimkenni (mocmimxenns GS-US-174-0106), 'y
HBeAg-no3utiBHUX 1 HBeAg-HeraTuBauX MAIi€HTIB J0POCIOro BiKy, AKi Majly CTIHKY BIpEMIIO
(JJHK HBV >1000 xomi# / M), OTPEMYIOHUH anedosipy auIiBoKcu 10 MT IPOTATOM Oinpie 24
Tknie., Ha mnowarky jgociimkeHHs 57% TaUieHTIB, paHIOMI30BaHUX 10 TeHo(HOoBIpY
JM30mpoKcuny (bymapary, mopisHsHo 3 60% nauieHTiB, SKi Oynd paHAOMi30BaHiI 0 IpynH
JIKYBaHHS eMTPUIIMTA0IHOM IITIOC TeHO(OBIpY AU30NPOKCUIY HyMapaToM, paHile OTpUMYBaJIN
JaMIBYIMH.

3aranoM Ha 24-My THXHI JIIKYBaHHS TeHO(DOBIpY AX30MPOKCHITY ¢ ymapaToM IpU3BEIIO J0 MOSBU
y 66% (35/53) nauientis 3 JIHK HBV <400 xomiit / M1 (<69 MO / mi) npotu 69% (36/52)
NaIi€eHTIB, SKi OTPUMYBAJIM eMTPUIMTA0IH IUTIOC TerodoBipy au30ompoKcHIy hymapartoM (p =
0,672). Kpim Toro, 55% (29/53) mnawui€eHTiB, SKHUX JKyBaId TeHO(DOBIPY ANU3ONPOKCHITY
dymaparom, mamu HeBusnauysane JIHK HBV (<169 xomiit / M [<29 MO / mi]; mexa
KibKicHOrO Bu3HaveHHs B aHamizi Roche Cobas TagMan HBV) B nopiHsHHI 3 60% (31/52)
MAli€HTIB, SKi OTPUMYBAIX EMTPUIMTAOIH IIIIOC TeHo(OBipy au3onpoKcHITy dymapar (p =
0,504). TTopiBHSAHHS MiX TpylaMHi JTiKyBaHHS Ticis 24 THXHS BaXKO IHTEpIpeTyBaTH, OCKUILKH
y JOCITiIHUKIB Oy1a MOXKIHBICTh TIOCHIIMTH JIIKYBaHHS, o6 OTPUMATH BiIKPHTE HOCIIUKECHHS 3
eMTPUIMTA0IHOM IUTIOC TEHO(OBIPY AU30IMPOKCHITY dymapatom. JIOBrocTpOKOBI HOCIHIKCHHS 3
ONiHKM KOpHMCTI / pH3MKY 3acTOCyBaHHs OioTeparili 3 BHKOPHUCTaHHAM eMTprIUTaOIHY 1
TeHO(OBIPY IU30MPOKCHITY hymMapaTy y TAIi€HTIB 3 MoHnoindekuieit HBV tpuBarots.
Jlocniooicenns ceped nayienmié 3 OeKOMNEHCOEAHUM 3AXBOPIOBAHMHAM newinku Ha 48 muoicHi
(0ocnioocennn GS-US-174-0108)

[podins Gesnexkn Ta edeKTHBHOCTI TEHODOBIPY IU3OTPOKCHITY gymapary U TAIi€HTIB 3
EKOMIICHCOBAHMM 3aXBOPIOBAHHSAM TIEUiHKU OLIHIOBABCA ITiJl 4aC PaHI0i30BaHOTO, MOABIHHOTO
CITITOro, aKTMBHO KOHTpoIboBanoro pociimkenns (GS-US-174-0108), B Mexax AKOTO MamieHTH
OTpUMYBalM JTiKyBaHHA TeHODOBIpY AH3OMpPOKCHITY dymMapaToMm (n = 45) a6o emTpunUTabiHOM
Ta Teno(hoBipy auzonpokcwity dymaparom (n = 45) abo eHTekaBipoM (n = 22) mpotsaroM 48
THXKHIB.

V rpymi sikyBaHHa TeHO(QOBIpY XU30MpoKCHITy dymapaToM y nanieHTiB Oyja cepelHsl OliHKa
CPTy 7,2, cepennss HBV JTHK 5.8 log 10 xomiii / M1 Ta cepetus ALT y cuposatui Ha piBHi 61
O/n na nouarky nocimimkenns. Copok aBa Biacotku (19/45) mauieHTIB Majy npuHaiMHI 6
MICAIIB TIOMEPeIHBOTO JKYBaHHA JnamiByaunoM, 20% (9/45) mauieHTIB Manu MOTIepeIHe
nikyBauHs anedoBipy jumiBokcuioM, y 9 3 45 mauientie (20%) namiByIHMHOM Ta / abo
anedosipom. KiHiesi Touku criibHOI MepBUHHOI Oesnekn Oy NpUIIHHEH] Yepe3 Mobivni i i
NI ATBEpIUKEH] 301IbIIEHHAM KpeaTHHiny B cupoBatii > 0,5 mr / ut abo niaTBepuKeHi pocdarom
cupoBaTkn <2 Mr / g1, YV namientis 3 onimkamm CPT < 9, 74% (29/39) TenodoBipy
nuszonpokcuty dymapary i 94% (33/35) B rpynax 3 eMTPULUTA0IHOM IUTIOC TeHO(OBIpY
jusonpoxeuny dymaparom gocsram JJHK HBV <400 xomiit / Mot micyst 48 THOKHIB JIIKyBaHHS.
3aranoM, Oaii, OTpUMaHi B bOMY JOCIIIUKEHHI, 3aHaATO oOmexenl, wob 3poburu Oyab-gKi
Ji€371aTHI BHCHOBKM IIONO TOPIBHSAHHS €MTPHIMTA0IHY IUIFOC TeHO(MOBIpY AW30IPOKCHITY
dbymapaT poti TeHo(hOBipy AM30NpPOKCcKITY hymapary (IMB. TAOIHIIO 7 HUKYE).

MPEACTABHMH



Tabauus 7: [Mapamerpn Oe3nexkd Ta eeKTHBHOCTI JUISl NALIEHTIB 3 KOMICHC
ypakeHHsIM nedinku Ha 48 HeIiJIi JiKyBaHHS
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OBAaHUM

Nocaipkenns: 174-
0108

—

[Tapamerp

Tenodosipy
JM30TIPOKCHITY
dymapat 300Mr
(n=45)

Emtpuuuradin 200
Mr/ TeHO(OBIpY
JU30TIPOKCHILY
dymapar 300 mr
(n=45)

Enrekasip (0.5 mr
abo 1 mr) n=22

Hepenocumicthb
(mocTiitne
HpUIHHEHHS
npumomy
JNOCTIKYBAHOIO
npenapary 3a
pPaxyHOK
BUHUKHEHHH
no6ignux aiit) n (%)
a

3(7%)

2 (4%)

2 (9%)

b e O A5 S 58

ITinTBepaKEeHE

i ABHIeHH S
KpeaTHHIHY
CMPOBAaTKH KPOBI Ha
> (.5 mr/p Bix
N04YaTKOBOI0 PiBHS,
200 miaTBepIKeHNH
piBenb ¢ocdaris B
KpOBI AKUH
CTAHOBHUTDH < 2
mr/nan (%) b

4 (9%)

3 (7%)

1 (5%)

JTHK HBV n (%)
<400 xomii/ma n (%)

31/44 (70%)

36/41 (88%)

16/22 (73%)

ALT (ananin
amiHoTpaHncdepasa)
n (%) HopMaJjibHe
ALT

25/44 (57%)

31/41 (76%)

12/22 (55%)

3HMKEHHsI PIBHIO 32
CPT (xnacudikanis
Yaitasa-1110-

e A 5 A S S bt

TypxkoTta) > 2 Bix 7/27 (26%) 12/25 (48%) 5/12 (42%)
M0YATKOBOI0 PIBHSA

n (0/0)

3MiHa cepeIHbLOro

3HAYEHHS -0.8 -0.9

NOKA3HUKIB BiJ
M04YATKOBOI0 PiBHS
3a mkajgorw CPT

3MiHa  CCpPCAHBLOIO
3HAYEeHHS
NOKA3HHUKIB BiJI

N04aTKOBOI0 PIiBHS
3a mkajgorw MELD

-1.8




(moaeni
TepMiHAJIBHOT cTail
3aXBOPIOBAHHS
neYiHKN)

Jle

4 p-BeNMUMHA TIPH TOPIBHSAHHI TPYIH, fKa npuiiMae TeHO(OBIp 3 TPyIoOLO, fAKa npuimae
entexnasip = 0.622,

b p-BeTMUMHA [PH MOPIBHAHHI PH MOpIBHAHHI TPYTIH, AKa NpUIMae Tero(oBip 3 IPYIOLO, AKa
npuitmae enrexaasip =1.000

Jlani y nepiod wo nepemunae 48 neoinio docnioncenna GS-US-174-0108

BUKOpHCTOBYIOUH aHaJIi3 TAII€HTIB 110 HE JAKIHYHIM/3MIHHO TIpHMay = aHajli3 BIAMOB, 50%
(21/42) cy6’€exTiB, sIKI OTPUMYIOTH TeHO(OBIpY AU30IPOKCUIY yMapar, 76% (28/37) cy6’exTiB
1110 OTPHMIOTH EMTPHIATAGIH | TEHOPOBIPY AU3OIPOKCHITY dymapar ta 52% (11/21) cy0’€KTIB,
SKi OTPEMYIOTH enTekaip, nocsram JHK HBV < 400 xomiit/mn Ha 168 Heimi.

Jlanui y nayienmie 3 1amigyOuH-pesucmenmuum HBV na 96 neoini (docnioscenns GS-US-174-
0121)

TepaneBTHYHa ¢(EKTHBHICTL Ta GesmeunicTs 300 Mr TeHOGMOBIpY AM30MpOKcHIy (bymapary
Oyna JociipKeHa B PaHIOMI30BaHOMY, MOMBIMHOMY CIHIIOMY JOCHIKEHHI (Gs-US-174-0121)
HBeAg-no3utuBHNX Ta HBeAg-HeraTuBHUX nanieHTiB (n= 280) 3 KOMIIEHCOBaHOIO XBOPOOOIO
meuinku, Bipemiero (JJHK HBV = 1000 MO/mi), Ta TeHOTHIIYHMM CBIZOLTBOM
HECTIPUHHSTINBOCTI J1aMiBy IUHY (rtM2041/V +/- rtL 180M). Jlnme 1’sTepo Manu OB’ sI3aH1 3
anedoBipoM MyTallii Ha 3arajJbHOMY pisui. 141 ta 139 nopocmux cy6’exTiB OyIH paHIOMi30BaHI
B Tpymly JiKyBaHHS TeHO(OBIpY JM3O0NPOKCHIY dymapaToM 1 Ha TpyIy JIKYBaHHS
eMTpUIHTabiHOM Ta TeHODOBIpY AM3OTPOKCHITY dbymapaToM BiImoBinHo. 3araipHa nemorpadis
nanientis 6yna oaHakoBa y 06ox rpymnax: 52.5% cy6’extiB Oymu HBeAg-no3NTHUBHUMHY, 47.5%
HBeAg-nerarusaumu, cepenniii JJHK HBV pisens 6yB 6.5 log10 xomiii/mn, Ta cepe/Hiii ALT
6ys 79 O/n, BIANOBIIHO.

TTicns 240 menins nikysanns 117 3 141 cy6’extis (83%) paHI0Mi30BaHUX Y IPyILy, ska NpuiMae
TeHO(OBIpY AN3OMPOKCHITY hyMapar Maji MOKa3HUKH JIHK HBV < 400 xomiit/mn, Ta 513 79
cy6’exTiB  (65%) Mamu  HOpMali3amiio ALT. Cepen HBeAg-mosutuBHuX Cy0’€KTIB
PAHIOMIZ0BAHUX Y TPYITY, sIKa IPUHMae TEHOQOBIPY AM30TPOKCAITY dymapar, 16 3 65 cy6’exTiB
(25%) Brpauamu HBeAg, i 8 3 65 cyG’extis (12%) oTpumysamm autu-HBeAg CepOoKOHBPCIIO
cranoM Ha 240 memimo. Cepen HBeAg- NO3MTHBHHX CYO €KTIB Y rpymi, ska Ipuimana
eMTpUIUTabiH pa3oM 3 TeHO(OBIPY HH30MPOKCHITY dbymaparom, 13 3 68 cy6’extis (19%)
srpadamn HBeAg, i 7 3 68 cy6’exris (10%) orpumyBanu anT-HBeAg cepoKoHBEpPCiIO, CTAHOM
Ha 240 memimo. JIBoe cy6’exTiB sKi MpuitMany TeHOQOBIPY AN3ONPOKCHITY dbymapaT BTpavaiu
HBeAg cranoM Ha 240 Hemumo, ane He cepoxonBepcito Ha aHTH-HBs. ITsth cy0’€eKTIB 110
NpUAMATE eMTPUIUTA0IH pa3oM 3 TeHO(MOBIPY IH30TPOKCHI dymaparom BTpadamn HBeAg
cranoM Ha 240 HeiuIo, IpH ToMy 2 3 5 IUX NaIieHTiB MaTi CEPKOHBEPCiiO Ha antu-HBs.
Kniniuna pesucmenmuicmo

426 HBeAg-neratusnux (GS-US-174-0102, n = 250) Ta HBeAg-no3uTHBHUX (GS-US-0103,n=
176) maiieHTiB moO croyaTky Oyam paHIOMi3oBaHI JUIi MOABIfHOrO CJIMOTO KIiHIYHOTO
BUIpoOYBaHHA TeHOQOBIpY aM30MpoKcWiIy ¢ymapary, a MOTiM TepeBeJieHl Ha BIAKPUTE
KJTiHiYHe BUIPOOYBaHHsS TeHOQOBIpY AM30MPOKCHTY Qymapary Oyiw 00CTEXEHT HAa TEHOTUTTIUHI
pizxuiennss y HBV momimepasi B modaTkoBoro pisHio. OOCTeXeHHs TEHOTHIY IO Oynu
npoBesieni Ha Beix nanientax 3 JJHK HBV > 400 komniit/mn Ha 48 wenini (n =16), 96 (n=15), 144
(n=1), 192 (n = 2), 240 (n = 1), 288(n = 1) Ta 384 (n = 2), sKi TPOXOJUIH MOHOTEPAIII0
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TeHO(OBIPY AU30MPOKCHIY (yMapaToM MoKa3ajo BICYTHICTH MyTalill sKi MOB’A3YIOTHCH 31
CTifKIiCTIO 10 TeHO(hOBIPY AM30NPOKCHIY pymapary.
215 HBeAg-ueratuaux (GS-US-174-0102, n = 125) ta HBeAg-mo3uTuBHUX (GS-US-174-
0103, n = 90) narienTiB, WO CNIOYATKY Oy panI0Mi30BaHi JUist IOIBIHHOIO CIToro KJIiHIYHOTO
BunpoOyBanHs 3 anedoBipy AIIIBOKCHTIOM, a MOTiM IlepeBe/ieHi Ha BIIKpUTE KIiHIYHE
BUNPOOYBAHHA 3 TEHOMOBIPY AM3OTPOKCHILY dymaparom, Oyin ob6cTekeHl Ha TEHOTHINYHI
pizxuwienns y HBV nomimepasi Bl MOYaTKOBOIO piBHio. OOCTEKEHHS TEHOTHILY 110 Oynu
mpoBejieHi Ha Beix namientax 3 JTHK HBV > 400 xomiit/mi na 48 wexaini (n =16), 96 (n = 5), 144
(mn=1), 192 (n =2), 240 (n = 1), 288(n = 1) Ta 384 (n = 2) mpoXomAuHX MOHOTEpAIIo
TeHOdOBIpY aM30NPOKCUIY (ymaparom  MOKasalo BIZACYTHICTH PO3BHTKY MyTaliil, K1
[10B’SI3YIOThCA 31 CTIHKICTIO 10 TeHO(OBIPY AM30NPOKCHITY dbymapary.
V xoni nocnimkenns GS-US-174-0108, 45 manieHTIB (BKIFOUAIOUH 0 Mali€HTIiB 110 OYaTKOBO
Mami MyTalifo cTiffkocTi 10 JamiByamHy Ta/abo agedoBipy IHUIIBOKCHIY) OTPUMYBAIH
Tero(oBipy aM30oNMpoKcuIy hymapar a0 168 Hemini. [eHOTHIHI JaHi 3 MAPHUX BUXIIHUX JaHHX
i namwx 1o JikyBaHHIO i30isTiB HBV Gynu jocTymni Juis 6/8 nmamientis 3 JJHK HBV> 400 xomi#
/ M1 Ha 48-My THXKHI. Y 1MX i30714TiB He OYJIO BUSBJIEHO aMiHOKMCIIOTHHX 3aMiH, IOB'S3aHUX 31
CTIHKICTIO 10 TeHo(OBipy Au30NpoKcHIy hymapary. [ eHOTHITHIA aHasi3 6yB TIPOBENEHUH UL S
cy0'eKTiB B Ipymi, 10 OJepKyBalla IU30NPOKCHITY TeHo(OBipy (ymapar micis 48 THXHIB. Y
JKOAHOrO cy6'ekTa He Oysi0 BHSBIEHO aMIHOKHCIOTHHX 3aMiH, TOB'S3aHMX 31 CTIMKICTIO JIO
TeHO(OBIpY AX30IPOKCHITY ymapaty.
[IpoTSroM JOCII/UKEHHS cepejl TAli€HTIB TUTAIOr0 Biky (GS-US-174-0115), 52 namieHra (6
HAIEHTIB 3 6a30BUMH TTOKA3HUKAMH PE3UCTEHTHOCTI 10 NaMiBYIMHY) OTPUMYBaIH TEHODOBIPY
JU30IPOKCIITY (hyMapatr MpoTATOM 72 THIKHIB. [eHOTHITHI OIIHKH TPOBOIMIIN Y BCIX TTALlIEHTIB 3
JIHK HBV> 400 xomiit / M1 Ha 48-My TixHi (n = 6) i 72-my TwxHi (n = 5). ¥V mux izonsrax He
BHSBICHO AMIHOKHCJIOTHHX 3aMiH, IOB'S3aHMX 3 CTIHKICTIO 10 TE€HO(OBIpY HM30MPOKCHITY
bymapary.

ITH
BIJI-1: V mocnmimxenni GS-US-104-0321, 87 marieHTiB, iHpiKOBaHUX BIJI-1, mamieHTiB BIKOM
Biz 12 10 <18 pokis, mikyBanu TeHO(OBIPY AM3OMPOKCHILY GyMapaToOM (n = 45) abo manedo (n
= 42). y NnoeaHaHHI 3 ONTHMi30BaHUM (OHOBHM PEKHUMOM (OBR) mpotsirom 48 TwxHiB. Y
3B’S3KY 3 OOMEXKEHHAMH IOCIIUKEHHS, TepeBara TeHO(QOBIPY IM30MPOKCHITY dbymapaty Hax
mane6o He Oyjla 3asHaycHa 3TiJHO TUIA3MATHYHOTO PIBHA PHK BIJI-1 ma 24 TimkHi. Xoua,
KOPWCTE BiJl TIperapary [Ulsl MiJUTTKiB MOXKHA O4iKYBaTH IPYHTYIOUHCH Ha eKCTpanosiuii JaHuX
JOPOCIIHX, Ta TOPIBHAIBHUX HapPMAKOKIHETHIHHUX JaHUX (muBiTHCS po3ain 5.2).
V HaiienTiB, SKi OTPUMYBATH JiKyBaHHs TeHOMOBIpY IU30MPOKCHIY hymMapaTom abo mmaneoo,
ceperii nmokasauk MIIK cTaHOBHB -1,004 1 -0,809, a cepenHiit Z-1MOKa3HUK 3arajJlbHOTO MIIK
ctanoruB -0,866 i 0,584, BinmoBiaHO, Ha MOYATKOBOMY piBHI. Cepenni 3MiHu Ha 48 THXKHI
(kiHenb mofBiiHOT ciinoi dasu) cranosumm -0,215 1 -0,165 3a Z-mkanoro MIIK nonepekoBoro
Bitiny xpe6ra, i -0,254 i -0,179 3a Z-mIKano 3arajpHoro Tina MILK s rpyn TeHOOBIpY
J30TpoKCHITy Gymapary i mitane6o, BianmosiaHo. CepeHs mBUaKicTh 30inbmenHs MIIK Oyira
MeHIE B IpyTI TeHO(OBIpY AM30NpPOKCHITy QpymMapaTy B MOPIBHSHHI 3 IPYTIOO miane6o. Ha 48
THOKHI IICTH MUTITKIB B TPy TeHO(MOBIpY IU30IPOKCHIY GpymapaTy i OIHH MiUTITOK Y Tpymi
nnmane6o, mamu 3Hauny BrTpaTy MIIIK B momepexoBoMy Bimmim XxpeOTa (BH3HAYAEThCS SK
prpara> 4%). Cepen 28 mauieHTiB, ski oTpumyBamn 96 TIDKHIB NIKYBaHHS TeHO(OBIpY
jusonpokeuny gymaparoM, Z-nokasaukn MIIK smmsmmues Ha -0,341 Juts HOLEPEKOBOTO
Biytiny xpe6ra i -0,458 U1 BChOTO TiJa. |
V nocmimkenni GS-US-104-0352, 97 nauieHTiB, 110 MPOMRIUIM JTiKYBaHHS, BiKOoM Bix 2 1o <12
POKIB 3i cTaGiNBLHUM, BipyCONOTIYHMM IPUAYIIECHHSM TIPK 3aCTOCYBAHHI JIKyBaHHA, AKE MICTHJIIO
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cTaByMH abo 3MIOBYIMH, Oy paHIOMi30BaHi IS 3aMIHHM CTaByJMHY a00 3MIOBYAMHY Ha
Tenodosipy am3onpokemny Gymapar (n = 48) a60 MPOIOBKYBANM CBIH [OYaTKOBHMH pexum (n =
49) nporsrom 48 Twxuis. Ha 48-my Twkni 83% NALi€eHTIB y TPyNi JTIKyBaHHS TeHoHOBIPY
jmsonpokenity hymaparom i 92% MalieHTIB Y Py, 10 0JIepxkyBaa CTaByInH a00 3UIOBYMH,
mamn komuentpauito PHK BIJI-1 <400 xomiii / M. PisHMUS B uacTii TAIi€HTIB, K1
nigrpavysain <400 xomii / M Ha 48-my THXKHI, OyTa B OCHOBHOMY CHpHYHHCHA 61TBIIOIO
KUIbKICTIO TPUIMHCHB Y TPYIL JIKYBaHHA 3 TeHO(ORIPY IHM30IPOKCHIY (HyMapaToM. [Tpu
BUK/TIOUCHH] BiACYTHIX Aanux, 91% mHallieHTIB y rpymi nikyBaHHS TeHO(OBIPY HU3ONPOKCHUIY
dbymapatom 1 94% Tali€eHTIB Y rpymi JKyBaHHs CTaBYyIUHOM abo 3MJIOBYJIMHOM MaJd
xonuenrpanii PHK BIJI-1 <400 xomii / M7 Ha 48-My THOKHI.
Sumxenns MIIK Oyno 3apeecTpoBaHoO Y HAI€HTIB MWTSYOro BiKy. Y mallieHTiB, SKI
OTPUMYBATM Tepario TEHOQOBIPY TU3ONPOKCHIY dymaparom abo CTaBYJIMHOM abo
3U0BYAMHOM, cepeHii Z-nokasnuk MIIK nonepexosoro Bigutiny xpe6ra cranosuB -1,034 1 -
0,498, a cepeaHiif Z-MOKa3HUK 3arajlbHOTO MIIK cranosus -0,471 i -0,386, BiamoBijHO, Ha
nouatky nociimkerns. Cepenri 3MIHA Ha 48 TvokHi (KiHellb paHZOMi30BaHOT (a3i) CTAHOBUIK
0,032 1 0,087 3a Z-mxanoro MILK monepexoBoro Biaminy xpebra i -0,184 1 -0,027 3a Z-mKanow
MILK 3aragpHOTO Tina JUls TeHO(MOBIPY AM30NPOKCHITY dbymapary i craBynuHy abo
3UI0BYAMHY BianosinHo. CepeHs WBUIAKICTD POCTY KiCTOK TOMEPEKOBOrO BiAiNY XpebTa Ha 48
TIKHI Oyna ToAiOHOIO 10 TpymH, IO OACpXyBalad TeHodOBipy AM3OMPOKCHIY (ymapart, i
rpyIolo, AKa NpHiiMana cTaByIiH abo 3UIOBYINH. 3arajgbHe 361IbLIICHHS KiCTKOBOI Macu Oyio
MeHIIIe B TPy, IO 0JepKyBaza TeHO(MOBIPY AM3OMPOKCHITY ¢ymapaT, B OPIBHAHHI 3 TPYIOIO,
sKa TpuiiMana cTaByIiH abo 3UIOBYIHH. Omue  cy0'exT, IO OJICPKYBaB TeHO G OBIPY
JM30NIPOKCIITY (ymapar, i Ti, XTO He OTPHMYBaB CTaBYIUH a00 3MI0BY/IMH, BIIYyBaJld 3HAYHY
(> 4%) Brpaty MIIK Ha momepeKoBOMY Bl xpebTa Ha 48-My THKHI. Z-TTOKA3HUKK MILK
amenmaHes Ha -0,012 I momepekoBoro Biwmiry xpebrta i Ha -0,338 ams BCHOTO Tina y 64
cy6'eKTiB, SKi OTPUMYBAIM JIKYBAaHHS TeHO(hOBIpY AU30IPOKCHIY (ymMapaToM TpOTIroM 96
TikHiB. Z-nokasanks MIIK He KOpUTYBaMCs MO0 BUCOTH 1 Bard.
V nocrimxenni GS-US-104-0352 4 3 89 namieHTiB IUTAYOrO BiKy, SKi TIPOXOJUIIN JIIKYBaHHS
TeHo(OBIpY JM30NPOKCHITY GymMapaToM, JTiKyBaHHS 6yJI0 TIPUITMHEHO Yepe3 MoOiHi peaktii, sKi
BiMOBLIAIOTE NPOKCHMANBHOI  TyOysomarii  HUpPOK (cepenns excrosuiis TeHO(OBIPY
nusonpokcuny pymapary 104 THKHI).
Xponiynuti cenamum B
V nocnimxenni GS-US-174-0115, 106 HBeAg-neratupuux i HBeAg-TO3UTUBHEX TIAIlIEHTIB Y
Rir Bizt 12 10 <18 pokis 3 xponiunoto indexuiero HBV (HBV JTHK > 10 xomiii / MJI, MiABUIIEHA
ALT y cuposatui kposi (> 2 x ULN) a6o B aHamHe3i nigsumenns pisais ALT y cuposatui
KpOBi TPOTArOM OCTaHHIX 24 MicsuiB) Oymm NpoNikoBaHi TEHO(OBIPY AUZONPOKCHITY
dbymapatom 300 Mr (n = 52) abo mrauedo (n = 54) IpOTATOM 72 tnxuis. Cy0'exTH, sKi paHimie
He NPOXOMMIM JiKyBaHHs TeHO(OBIpY IM30TpPOKCHIy (ymapaToM, aje MOIIM OTPUMYBATH
CXeMH JIKYBaHHSI Ha OCHOBi inTepdepoHy (> 6 MicslliB JI0 CKPHHIHTY) ab0 OyIb-sKUH IHIIHMH
npernapart, SKWH He MIiCTUTh TeHOGOBipY JU30NpPOKCHIY (ymapar, Mo MICTHTB TNEPOPATBHY
anTu-HBV HyKIIe03uIHO-HYKJICOTUIHY Tepanito (> 16 TIXHIB 10 ckpuninry). Ha 72-my TrkHi
B 3arapHil KimekocTi 88% (46/52) mamieHTis y rpymi JikyBaHHS TeHO(OBIPY AM30IPOKCHIY
dbymapatom i 0% (0/54) mauienTiB y rpymi rane6o Manu JTHK HBV <400 xomiit / M. Cimaecsr
worMpd  Bigcorkd  (26/35) nmauientis y Tpymi TeHO(OBipY AM3ONPOKCHIY  (ymapaty
nopmanisysamu ALT ma 72 mwkni nopiBasno 3 31% (13/42) y rpyni oranebo. Peakuis Ha
nikyBaHHS TeHO(OBIpY IM30MpoKCHIy (ymapartom Oyna MOAIOHOIO JO THX, XTO panime He
OTpUMYBAB JiKyBaHHs Hykineos(T)uaamu (n = 20) i THX, XTO OTpUMYBaB (n = 32), BKJIIOYAIOUU

PE3UCTEHTHUX [0 JaMiByJMHY HaUIEHTIB (n = 6). 95 BiZCOTKIB MAIli€HTIB, XTO PaHime He
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OTpUMYBaB JiKYBaHHs HYKICO3(T)MAaMH, 4% THX, XTO paHillle [POXOJHMB JIKYBAHHS
HyK1€03(T)uamMu i 83% pe3suCTCHTHMX JI0 NaMiByMHY MaIli€HTIB A0CATaNH JTHK HBV 5 <400
comiit / Ma Ha 72 Twokai. 31 3 32 mauieHTiB MO NMpUHMand HyKJ1€03(T)uad Takox J0 1bOro
npuitmanu namisyand. Ha 72 TokHl 96% (27/28) IMyHOaKTUBHHX namientis (HBV JHK >10
womiit / i, ALT y cuposarui kpoBi> 1,5 X ULN) y rpyni JiKyBaHHS TeHo(hOBIpYy AU3OTPOKCUITY
dymaparom i 0% (0/32) nauieHTis rpyna nnane6o mana JHK HBV <400 xorii / M. CimpaecsT 1
n'ste BijicoTkiB (21/28) IMyHOAKTUBHHMX NalieHTiB y rpymi 3 TeHO(OBIpY AM3ONPOKCHIY
(ymapaTroM Majiu HOpMajlbHy ALT na 72 TvkHi nopisasHO 3 34% (11/32)y rpymi 3 mwianedo.
Wonen 3 BUIPOOOBYBAHUX HE BiIOBiNAB TIepBUHHIN KiHIEBIH TOUIl Oe3NeKH: SHIKCHHS MIIK
TIOTIepeKOBOro Biulily XpedTa Ha 6%. Y cyG'exTiB, SKi OTPUMYBaJIH TeHO(OBIpY AU3OIPOKCHUITY
dymapar abo nauebo, cepeans (SD) Z-ouiHkKa MOTepeKoBoro Biguiny xpe6ra craHosuna -0,43
(0,764) i -0,28 (0,813), a cepenns 7-0lliHKa 3arajJbHOI MacH Tijla CTAaHOBMJIA -0,20 ( 1,126) 1 -
0,26 (0,878), BiONOBiHO, HAa IIOYATKOBOMY pisui. Cepennst (SD) 3MiHa Z-TIOKasHWKA MIIK
NoIepekoBoro BTy Xpebra BiI BUXIHOTO piBHS [0 72-r0 THWXKHA Y cy6'exTiB, SIKi
OTPUMYBAJIN TeHO(DOBIP JHU30TIPOKCHI dymapart, cknana -0,05 (0,310) 10,07 (0,377) y mamuieHTiB,
axi oTpumyBamd manedo. Cepeans amina Z-mokazauka MIIK Bcporo Tinma y cy6'eTiB, K1
OTpUMYBAIH TeHOQOBIPY AU3ONPOKCHITY dymapar, cxrana -0,15 (0,379) i 0,06 (0,361) y Tnx,
XTO OTPUMYBaB Iu1anedo

7-nokasuuky MILK He KOPHTYBAJIMCS IIOJ0 BUCOTH 1 BarH. CepenHill BiICOTOK 30LTbIIEHHS
MIIK Bchoro Tijia Ta MONEPEKOBOTO BLUILTY xpe6Ta BiJl BUXIIHOTO PIBHS 10 72-T0 THXKHS
cTanoBuB 2,84% i 4,95%, BiANOBiAHO, Y CYO'EKTIB, sKi OTPUMYBAIHA TeHO(GOBIPY AU3OMPOKCHITY
dymapar. Lli cepeai BiCOTKOBI 30LTBIIEHHS MIIK y BChOMY TiJi Ta IOIEPEKOBOMY BIZILIT
xpebra craHoBuIH 2,53% i 3,19% wMeHIne, BIANOBIAHO, Y MopiBHSHHI 3 Cy0'€KTaMH, AK1
OTpUMYBaIH TUIanedo. ¥ TpboX cy0'eKTiB y IpyIi TeHODOBIPY AU3OMPOKCHITY dymapary Ta 'y 2
cy6'exTiB y rpymi mianefo CrocTepiranocs 3HWKEHHS =~ 4% B MIIIK xpeOra.

€Bporeiicbke areHTCTBO 3 JIIKAPChKHX 3aco6iB BigkiIano 3000B'13aHHA IIPEACTaBUTH pE3yIbTaTh
JocTiuKeHs 3 TeHo(oOBipy AW30MpOKcuy GymMapaTy B ONHIN ab0 deKiIBKOX TMiArpynax
HaceneHHs guTsdoro Biky 3 BIJI Ta XpOHIYHOMY rematuti B (muB. iHbOpMaIidg mpo
BUKOPHMCTAHHS B MeAiaTpil B po3aisi 4.2).

5.2 ®apMaKoKiHeTHKA

Tenodosipy mm3onpokcuiy ¢dymapar — e po3uMHHMIT Y BOAI edip mpompenapary, KU
IIIBUJIKO TIEPETBOPIOETLCS in vivo Ha TeHO}OBIp Ta dopmanbIeri.

TeHo(OBIp NEPETBOPIOETLCS BHYTPIMHLOKIITHHHO Ha tenodosipy MoHodochar Ta Ha
AKTUBHHI KOMIOHEHT — TeHo(oBipy mudocdar.

Bemoxmysanns

[licns mepopansHoro BBeleHHs BlJI-iHpikoBaHUM marieHTaMm, TeHO(OBIpY AM3OMPOKCHITY
dymapar IBHIKO BCMOKTYEThCS Ta IMEPETBOPIOETHCS HA tenoosip. Ilicg BBeCHHs YUCICHHUX
103 TeHo(OBipy IM30MpOKCHIy (ymapary 3 DKEIO BlJI-indikoBaHuM TAIli€HTaM Cepe/Hi
(xoedinient Bapiauii, % [CV, %]) 3HaueHHA Cinaxs AUCq.p Ta Cppin TeHOGOBIPY CTaHOBHIIH
326 (36,6 %) Hr/Mmi, 3324 (41,2 %) Hr-ron/mi Ta 64,4 (39,4 %) ur/mMn BIJIIIOBIJTHO.
MakcuMasibHi KOHIEHTpalii TeHO(OBIpY CIIOCTEPITralOThCs B cupoBaTui KpoBi B Mexax |
FOIMHM Ticiis BBEJEHHS HATIIE TAa B MEXaX 2 TOJMH, KO HOro NpHAMArd 3 DKEO. ITpu
TepopaIbHOMY BBEJEHHI TEHO(OBIPY AHU30MPOKCHITY gymapaTy namieHTam HaTIIe NepopajbHa
GlojoeTymHiCTh cTaHoBMIa TPHOIN3HO 25 %. BBenenHs TeHO(OBIPY AU3OMPOKCHITY pymapary 3
GaraTor Ha KHPH [KEIO TTBUILYBAO TEpopaibhy GiUAOCTYUHICIb, DU LLOMY SHAYCHHS AUC
TerodoBipy 36impuryBanocs mpubmm3Ho Ha 40 %, a Crax — npubnusHo Ha 14 %. ITicis neprirol
71031 TeHO(OBIpY AM30MPOKCHIy Qymapary, OTpMMaHoi micis Oaratol Ha XHPH K1, MeJlaHHe
sHaucHHA Cmax B CHpOBATIi OyJl0 B [iana3oHi 3HaueHb BIA 2@&[%%3%%;/1\4{ Tipoid: BeeneHns
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TeHO(OBipy AM30MPOKCUIY (ymapary 3 JIETKOH {’Ker0 He Majo ICTOTHOTO BIUIMBY Ha
(hapMakoKiHETHKY TEHODOBIpY.

Po3noginenns

[Ticyis BHYTPIUTHBOBEHHOIO BBEIEHHS CTALOHAPHUH 0BcAr Po3NoLTy TeHO(POBIPY OLIHIOBABCS
npubmusno B 800 ma / kr. [Ticist mepopaibHOTO BBEACHH TeHOo(OBipY AM30MPOKCUIY QpymapaTy
TeHo(oBip moTpamage 10 OaraTrboX  TKaHWH, TIpH ILOMY  HaiOLIbII KOHIIEHTpaLll
crocTepiraroThcsl B HHMpKax, NeEYHII Ta Yy BMiCTI KHIIEYHUKY (HOKIIHIYHI JOCHiUKEHHS).
3B’s13yBaHHs TeHO(POBIpY 3 OLIKOM MJa3MH a6o CHpOBATKH KPOBI i7 Vitro CTAaHOBUIIO MEHIIIC 0,7
ta 7.2 % BiAIOBINHO, B iana3oHi KOHIEHTPALlA tenodosipy Bia 0,01 mo 25 MKI/MJL.

Biompancgopmayis

JlOCIIIKeHH s in Vilro TOKa3ajy, o aHi TeHo(OBipy AN30MPOKCHITY hyMmapart, aHi TeHodoBIp HE
e cyberparamu pepmentis CYP450. Jlo Toro x, npu KOHIIEHTPAIlisSX 3HAYHO BHIIUX (IPUOIH3HO
y 300 pasi), HDK Ti, IO CHOCTEPIralOThCA in vivo, Tenoosip He iHriOyaB MeTaboIi3M
npenapary in vitro, 10 OTOCEPEIKOBYBABCA OyIb-IKUMH OCHOBHUMH isopopmamu CYP450
OIMHK, 10 GepyTh ydacTh B OloTpaHcdopmarii mpernapary (CYP3A4, CYP2D6, CYP2C9,
CYP2El, a6o CYP1A1/2). Tenodosipy JIM30MpPOKCHITYy (pymapar Ipu KOHIIEHTpalll B
100 MKMOIB/T He BrumBas Ha Oyae-aki izodgopmu CYP450, 3a BUHATKOM CYP1A1/2, nme
criocTepiranocs HesHauHe (6 %), ane CTaTMCTUYIHO 3HATYIIC 3MeHIIeHHs MeTaboIi3My
cyberpary CYP1A1/2. Otxe, MaJIOMMOBIPHO, 1O 32 y4YacTIO TeHO(OBIPY JIM30TPOKCHITY
(yMapaTy Ta JTKapChKUX TIpenaparis, axi metabomnizyrotbes CYP450, MaTUMYTh Miclle KJIIHIYHO
3HAUYIIi B3aEMOJII.

Buseedennsa

TenohoBip TOJIOBHUM YHHOM BUBOAMTBCS HHMPKaMH K IIIIXOM ¢inprpanii, Tak 1 aKTHBHOIO
TyGyIAPHOK TPAHCIOPTHOIO CHCTEMOIO, IPH LBOMY miciash BHYTPIITHBOBEHHOIO BBEACHHS
npubnuzno 70-80 % 1031 BUBOAMTHCA B He3MiHEHOMY BHIJISI i3 cedero. 3arajbHui KIIpeHc
6yI0 ouineno mpuGH3HO B 230 Mi/Toa/Kr (MpHOIM3HO 300 mu/xB). HupkoBuit kiipenc 0yiio
omineno npubmmsHo B 160 Mi/rop/kr  (61IM3BKO 210 MiI/XB), IO IIEPEBUIIYE IMBUIKICTH
riaoMepyisipHol dinbTpanii. e Bkasye Ha T€, 10 TyOyJspHa CEKpellis € BaXXJINBOIO JaCTHHOIO
puBeenHs TeHo(osipy. ITicis mepopaibHOro BBENEHHS OCTATOUHMH nepioJl HariBBUBEICHHS
TeHO(OBIpY CTAHOBUTH Bij 12 10 18 roauH.

JocniukeHHEsIMI OyJ10 BCTAHOBJICHO, 110 IUIAXOM aKTHBHOI TyByISpHOI ceKpertii TeHo(hoBIpY €
BXijHMIT TOTIK [0 TNPOKCHMAIbHOI KaHANBIEBOI KINTHHH 33 JOTOMOTOIO TPaHCIOPTEPIB
opraniusoro iomy moman (hOAT) 1 Tta 3 i BUXITHUHM TIOTIK JIO ced4i 3a JIONOMOIOIO
PE3MCTEHTHOTO 110 OaraThoX Ipenapartis Oiika 4 (multidrug resistant protein 4 — MRP 4).
Jinitunicmo-HeNiHIUHICMb

TMokasnuku (GapMaKOKiHETHKH TeHO(OBIpY He 3alexald BiI J03H TeHO(OBIpY AU3OIPOKCHITY
dbymapary B mianaszoni Bix 75 1o 600 Mr Ta He 3a3HaBalM BIUIMBY IOBTOPHOTO BBEICHHA ITpH
Oy Ib-IKOMY PIBHI JIO3H.

Bik

dapMaKOKiHETHUHI JIOCHI/DKEHHS 33 yJacTiO NAlLi€HTIB JiTHROTO Biky (moHax 65 pokiB) He
TIPOBOIUITHCSL.

Cmamyp :
OBMeKeH] tani 3 PapMAKOKIHETHKY TeHodOBIpY y KIHOK BKa3ylOTh Ha Te, 110 (GaKTop cTaTi He
Mae€ 3HaYHOTO BIUIMBY.

Emniuna HanexcHicmo

dapMaKOKiHETHKA y Pi3HUX €THIUHUX IPyIax CrelialbHo He TOCIIUKYBaIacs.
3acmocysanns dimsam ma nionimkam
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Crauionapsi GapMakoKiHETHYHI TIOKa3HUKH TenooBipy OLIHIOBATUCH Y 8 BIJI-indikoBaHuX

narieHTiB- U TKIB BikoM Bix 12 110 18 pOKiB 3 MacOro tina > 35 kr. Cepeaniil TOKa3HUK (£ CB)

Cpax cTanoBuB 0,38 + 0,13 Mxr/mi, AUCa —3,39 £ 1,22 MK TOR/MI. Excro3ulig TeHodoBipy

\ y NAli€HTIB MIATITKOBOTO BIKY, IO OTPUMYBAIIA monento 300 Mr TeHOGOBIPY AW3OIMPOKCHITY (y

b pursa hymaparty), Gyi1a MoibHO0 10 eKCIIO3HLT, 0 10CsTaIacs y JOPOCTUX MalieHTIB, SIKI

oTpuMyBany monenno 300 Mr tenodoBipy AM30TPOKCHITY (Y BUCISLAL hymapaTy).

o Xponiunuti zenamum B: CralioHapia 1OKa3HUKA TeHO(OBIPY Y XBOPUX Ha HBV-iHdikoBaHuX
‘ migmitkis (Big 12 mo <18 pokis), w0 OTPUMYyBamH HEpOPANLHY 1060By 103y TeHO(OBIPY
| musonpokeuny gymapary 300 mr, Oyna MOMIOHO 10 MOKa3HHUKIB J0POCIIHNX, K1 OTpUMYBAIIM
| 11031 TEHO(DOBIPY AMU30IPOKCHITY hyMapaTy 300 mr.

YV giTedi BikoM 10 12 pOKiB Ta Yy JiTe# 3 NOpYHMICHHAM GyHKIIT HUPOK dapmakoJIorivHi

i JOCTiKeHHs TeHO(MOBIPY AM30IPOKCHITY pymMapary 300 Mr He TTPOBOJAMIIACS.

Hupxkogi nopyuienns

[Tapametpu hapMaKOKIHETHKH TeHODOBipY BHU3HAYATHMCS IICIS BBEJICHHS OJIHOPa30BOl 03U

300 mr terodoBipy ausornpoxcuiy 40 neingixopanum BIJI Ta HBV namieHTaM 3 HUPKOBUMHU

TOPYIIEHHSIM Pi3HOTO CTYTEHs, 10 BU3HAHATMCA BIATIOBIZHO 10 BUXiTHOTO 3HAYEHHS KIIPEHCY

kpearuHiny (CrCl) (HopMabHa dyrxiis Hupok, skmo CrCl > 80 MJI/XB; HEBEJIUKI NOPYILICHHA

— mpu CrCl 50-79 Mi/xB; NOMipHI — TIpH CrCl 3049 m/xs ta Tsokki — npu CrCl 10—

29 mn/xB). IlopiBHSHO 3 TAlliEHTaMH 3 HOPMalbHOIO GyHKII€F0 HUPOK CepelHsd EKCIIO3UIIIA

(% CV) mo tenodosipy 30umbLIIAIACS 3 2 185 (12 %) ur-roa/mn B ocib 3 CrCl > 80 mui/xB 110

simmosimno 3 064 (30 %) ur-rox/mm, 6009 (42 %) ar-rom/Mn Ta 15985 (45 %) Hrrom/mia |y

MalieHTIiB 3 He3HAYHUMM, TIOMIPpHUMHU Ta TSOHKKAMU [MOPYLICHHAMH dynxuii HEpoK. OYIKyeThCs,

110 36iIbIICHHS 1HTEpBaly MiX BBEICHHSM Iperapary MpHU3BeIe 10 OLBIT BHCOKHMX IIKOBUX

KOHIIEHTpAIi# B IIa3Mi KpoBi Ta MEHIINX piBHIB Cpin y TAIIEHTIB 3 HUPKOBUMHU TIOPYIICHHAMH

MOPIBHAHO 3 MAIllEHTaMH, 110 MalTh HOPMAJIbHY dynxuiro Hupok. KiinivuHe 3HaUCHHA IBOTO

HEBIJIOME.

V mami€eHTiB 3 TEPMiHAIBLHOKO CTaIi€l0 HUPKOBOI aenoctatocti (TCHH) (CrCl < 10 Mi/xB), sKi

notpeGyBany TreMoAianizy, KOHIEHTpauil TeHo(OBipy MiX CceaHcaMH Oializy 3HAYHO

36IIBIIYBATACS TIPOTATOM 48 rOMH, HOCATalOYH CEPEAHBOrO 3HAMCHHA Cmax 1 032 Hr/™Mn Ta

CepeIHBOI0 3HAYCHHS AUC.48n 42 857 Hr TO/MIL

PeKoMEHI0BaHO, 06 IHTEpBAT MiX BBEACHHSMHU TEHO(OBIPY JIM30TPOKCUITY ¢gymapaty B 1103i

300 mr GyB 3MiHCHWH y MAIicHTIB i3 KIipeHcoM KpeaTnHiny < 50 MIT/XB i y MAIi€HTIB, SIKi BXKe

varors TCHH Ta motpebyroTs mianisy (muB. posin 4.2).

dapMaKoKiHeTHKa TeHO(OBIpY Y MAUi€HTIB, Aki mepeOyBalOTh Ha reMojiaiisi, 3 KIipeHCOM

kpeatnniny < 10 MI/XB Ta y TAUi€HTIB 3 TCHH, KOHTpOJTIOBAHHS CTaHY SKMX 3IHCHIOETBCS

: HLTAXOM TIEPUTOHEATbHOr0 abo IHIIMMHK Gopmamy Jiamisy, He JIOCIII Ky Basacs.

i dapMaKoKiHeTHKa TeHODOBIpY Yy MALi€HTIB JUTTIOTO BiKy 3 mopyIneHHsIM (yHKIIT HUPOK HE

pupuena. Hemae nanux, ki 6 qaBany peKoMeHAAIi o0 1031 (1HB. posmimu 4.214.4).

i [leuinko8i nopyuienus

; Onsopazosa j03a Tenohosipy ausompoxcnty 300 Mr BBOIMIAC neindixosanuM BIJI Ta HBV

\ [amieHTaM 3 PisHUMM CTYNECHSIMM IIE€YiHKOBHX [IOpYIIEHb, 10 BU3HAYAIMCSA BIIIIOBIIHO O

‘ knacndikanii Yaiinga — 1’10 — Typkora (HIIT). TTapamerpn bapMaKOKiHETHKH TEHOPOBIpY

{CTOTHO He 3MiHIOBAIMCS y TAIIEHTIB 3 MOPYIIEHHAMHM TEYiHKH, 110 BKa3yBajlo Ha Te, 1HO
notpeGn y Kopuiysanui p03u Hemae. Cepenni (%o CV) 3naueHHs Cpax Ta AUCq.0 TEHOOBIPY
cTanoRmH 223 (34,8 %) nir/ma ta 2 050 (50,8 %) Hr rox/MIT BIATOBINHO Y oci6 Ge3 MeuiHKUBUX
nopymiens, 289 (46,0 %) ur/mn ta 2 310 (43,5 %) HI TOJ/MJI y OCI0 3 TOMIPHAMM MTOPYIICHHAMU
dbynkuii newinku Ta 305 (24,8 %) ar/Mn Ta 2 740 (44,0 %) Hr-rou/M 3/;(2(5)16;11% TSOKKUMH

7

‘ g iR
NeYIHKOBUMH HNOPYIIEHHAMMU. NEPERIA
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BuympiudHbOKIIMuRHA QapMaxkoKiHemuka

YV MOHOHYKJIEapHHX KIITHHaX mepudepiiftHoi KpoBl JIIOAMHM, 110 HE BIJITBOPIOKOTHCS, HEPION
HariBBHBEIEHHS TeHOo(oBipy mmdocdaTy CTAHOBUTH npubiausio 50 TOIMH, Tolml SK e
MOKA3HUK y CTUMYJIbOBAHUX diroremarmoruainon PBMCs cTanoBuB npubmu3no 10 roauH.

5.3 Jloxtini4Hi 1aHi MoA0 He3MeKH

Hexminiugi nocaikeHHs (apmakosorii 0esrexu He MOKasyroTh ocobmuBoi HeOE3MeKH JUIs
JHOMHHA. Pe3ynbraTtd QOCTiKEeHb TOKCMYHOCTI TIp¥ TOBTOPHMX J103aX Ha IIypax, cobakax 1
MaBIIaX IIpd PIiBHSX BIUIMBY, IO INEPEBHILYIOTH a60 € piBHUMM PIBHSM KJIIHIYHOTO BILIMBY, 1,
MOXJIMBO, BIIHOCATBCSA O KIIHIYHOTO 3aCTOCYBaHHS, BKIOHAIOTH TOKCHYHICTh JUIsL HUPOK i
KiCTOK, | 3HIOKeHHs KoHIeHTpauii docdary B cupoBaTii. TOKCHYHICTB KICTOK Oyna
JiarHOCTOBAHA SK OCTEOMASIIis (Y MaBIl) 1 3HIDKEHA MiHepaibHa UTBHICTH KICTKA (MIIK) (y
1rypis i co6ax). TOKCHIHICTh KICTOK Y MONOJMX JOPOCIAX urypiB i cobak crocTepiranacs npu =
S-kpaTHOMY BIUIMBI Ha JiTedl abo 10poCiuX MalienTiB, TOKCHYHICTH KICTOK BHHMKalIa Y
JOBEHITLHUX 1H()IKOBAaHUX MBI TPH Jy’kK€ BUCOKMX J103aX micis mimKipHOTO BBENeHHS (= 40-
KpaTHAa €KCTIO3MIlis y Talli€eHTiB). PesynbTaTd J0CTIiUKeHb, TPOBEIEHUX Ha IIypax 1 MaBIax,
[IOKa3aad, MO BiAOYIOCS 3MEHIICHHs IIOB'S3aHOTO 3 PEYOBHHOIO BCMOKTYBAHHA dbocdary B
KUIIEYHUKY 3 MOXKJIMBUM BTOPUHHUM 3HIKCHHSAM MILK.

JlocmikeHHsT TEHOTOKCHYHOCTH BHABHIIH [TO3UTHBHI pe3yNbTaTh B aHali3i JiMpoMH MUIl in
vitro, IBO3Ha4HI pe3ylIbTaTH B OJHOMY 3 ITaMiB, BAKOPHCTaHMX B TecTi EiMca, 1 cnabo
nosutvBHI pesynsraty B Tecti UDS B NepBUHHMX TENaTOLUTAX IIypa. Onnak BiH OyB
HeraTHBHUM B aHANI31 MIKpOsAep KICTKOBOTO MO3KY MHUIIEH in vivo.

JIoCTIKEeHHST KaHLIEPOTEHHOCTI [IPH  MepOpaIbHOMY BBeJCHHI Ha IMypax 1 MHINAX BHSIBUIIH
TiNBKM HA3BKY 9aCTOTY IIYXJIMH JBaHAMSTANAIIOl KHIIKA IPH Ha3BUUAiHO BUCOKHX H03aX Y
mumeit. [{i TyXJIMHE HaBpsiL 4H OyTyTh MATH BIJXHOIICHHS JI0 hie)i(S8

PenpoayKTHBHI JOCIIJUKEHHS Ha HIypax i KpojuKax He BUSABMJIM BIUIMBY Ha CHAapoOBYBaHHA,
depTHIbHICT, BariTHICTH ab0o MapaMeTpu Toaa. Oxnak TeHo(OBipy AM30TPOKCHITY (ymapar
SHIDKYBAB 1HIEKC >KMTTE3JATHOCTI 1 Bary UYyHEHAT B nepiHaTalbHUX Ta IOCTHATAIBHUX
JIOCTIDKEHHSIX TOKCHYHOCTI ITPH J103aX, TOKCHYHUX JUIA Marepi. '

Jlitoua pedoBuHa TeHO(OBIPY AM30MPOKCUITY hymapat i HOro OCHOBHI NPOJYKTH MEPETBOPEHHS
€ CTIMKMMY B HABKOJIMIIHBOMY CEPEIOBHMIILI.

6. DPAPMAIIEBTUYHI JAHI

6.1 TlepeJrik IONOMIZKHUX PEIOBHH

Sopo mabnemku

JlakT031M MOHOTIZpaT, MIKpOKpHCTaJlidHa IEJI07103a, KPOXMallh TpesKesIaTHHI30BaHUH, HATPIIO
KpOCKapMes03a, MarHiio creapar.

I1niexose nokpumms

[inpomenosa, JakToO3¥ MOHOTLIPAT, TUTaHy AIOKCHI, TPHAIETHH, FD&C Blue # 2 / Indigo
Carmine AL Ta FD&C Blue # 2 / Carmine Aluminum Lake.

6.2 HecymicHicTb ]
He 3acTocoByeThc.

6.3 Tepmin mpuaaTHOCTI o wida

24 micsi. NMPEACTABHUK
6.4 CneniaiabHi 3an06iKHI 3aX01 NpH 30epiranui :
3Gepitaru upu remiieparypi He sume 30°C. 36epiratu B OpUTiHAJBHIN YIIAKOBIIL.

6.5. XapakTepucTHKA Ta BMICT TapH

[To 30 TabneTok y 6ioMy Hempo3opoMmy (IakoHi 3 TOJieTHIIEHY BUCOKOT miasHOCTI 06’ eMoM 60
cM3, 3aKPATOMY IUIBKOIO 3 TIONECTPY Ta KPUIIKOIO 33 MM, 110 MA€E 3aXUCT Bill niteit. B KoxHUM
dbakoH pazom 3 TabneTKaMu BKJIaAeHO | umiHap 3 1T cAIKareso.

SR RHE RN E
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6 CreniajibHi 3an00iKHI 3aX0/11 11010 yTuaizauii Ta inmot 00podKHU

HepukopucTanmil nikapcekuii 3acid aG0 BiAXOMM MOBMHHI YTHJI3yBaTHCS BIUTOBIIHO 1O
MICILIEBAX BUMOT.

7. locTayaabHUK

Jlaypyc Jlabc Jlimiten

2-it osepx, Cipen Yembepce, Poyn Ne7, Banpkapa Xiwic, Xaiiaepadan - 500034. Tnuis/

Laurus Labs Limited 2nd Floor, Serene Chambers, Road No.-7, Banjara Hills, Hyderabad -
500034. India.

8. TATA OCTAHHbOT'O NEPEI'IALY

Yepsens 2017

bBorceana Peectp. Homep:

NAFDAC Peectp. Homep:

Tanzanis Peectp. Homep:

3am6is Peectp. Homep:

3imb6abse Peectp. Homep:
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JIucrok- Braaaunn: Indopmanis 1ns nanienTa
Tenodosipy aAnzonpoxKcuiy gpymapar

VBakHO NpPOYMTATe BeCh BKIAIUIN, mepel TUM SIK poO3MOYaTH BHKOPHCTaHHS
11bOI'0 MEHTHOT0 3ac0fy, TOMY IO BiH MICTHTEL BAKINBY JUIS Bac indopmaniio

e 36epiraiire 1ei Briaauur. MoXImMBo Bam notpeGy€eTbes MpovYMTaTh HOro 3HOBY;

e Slkmo Bu Oyaere MaTH Oylb-iKi MoNpII THTAHHS, 3ajaifte iX JIKapio abo
hapmaneBTy;

e Meanunuit 3aci6 6yB mponucanuil Tiibkn Bawm. He nepenaBaiiTe H0oro y BUKOPUCTaHHA
{HIIIMM 0coOaM, HaBiTh KOJIM BOHHM MarOTh IIPU3HAKK 3aXBOPIOBAHHA imenTryHi Bammm;

e V pa3i BUHUKHECHHS NOOIYHMX edexTiB, 3BEpHITBCS 10 JiKaps ab6o ¢apmanenra. Lle
TAKOK BKJIIOUAE B cebe MoOiuHI eheKTH, sKi He BKa3aHHI Y IbOMY BKIaqun. J(MBIThCA
IYHKT 4.

3MicT LOT0 BKJIAXHINY

1. Il{o Take TaGieTKi TeHOMOBIPY IU30MPOKCUIY ¢gymapary, Ta JUIs HOro BOHH
BHKOPHUCTOBYIOTHCS

2. 1llo Bu MOBMHHI 3HATH IEPE] THM K IPUHMaTH TabneTKn TeHO(OBIPY JM30IPOKCUTY

dbymapary;

Sk mpuitMaTy TaGIeTKH TeHOPOBIPY AM30MPOKCHUITY dbymapary;

MosxuBi MoOIYHI eEeKTH;

Sk 36epiratu TabIeTKH TeHO(OBIPY AU30IPOKCHITY bymapary;

3MmicT ojIHi€l YIAKOBKHM Ta iHIIA iHpOpMaLis.

Gy v s 0

sIkmo Ta6aeTKkn TeHogoBipy AM3onpoKkcHiy Gymapary oy mponucani Bamiit aurnui,
Oy/ab J1acKa 3BEPHITH yBary, 1o Best indopmauis y (boMy BKJIAJHIII CTOCYETHCSH Bamoi
quTHHE (Y IHOMY BHNAAKY Oyab Jacka yuTaiiTe «Bama InTHHA» 3aMmicTh «Bu»)
1. 1lo Taxe Ta6aeTkn TeHo(OBIpY AM30NPOKCHIY GyMapaTy, Ta AJisl 40T0 BOHH
BUKOPHUCTOBYIOThHCH.
TabneTkn TeHo(OBIpY AM3OMPOKCHIY (dymapary MIcTATh JifOUy PEYOBUHY MEPHOPOGIPY
ousonpoxcun. 1ls niroda pedyoBMHA € AHTUPETPOBIPYCHUM abo AHTMBIPYCHHM IIPENapaToM SKHA
BHKOPHCTOBYEThes y nikysansi BIJI abo BI'B a6o obox. Tenopoip - e HYKJIECO3UIHUU
iHTi6iTOp 3BOpOTHOT TpaHCcKpHNTasy, Bigomui sk HI3T. BiH BTpYYa€eThesl B HOPMaIbHY poOoTy
ensuMiB (y Bunajaky BUI s6opommny mpanckpunmasy; y BUNAIKY TETATHTY B JAHK-nonimepasy)
Kotpa HeobXinna Bipycam Juis camoBiaTBOpeHHs. I1pu nixysauni BUJI, Tabnetku Tenodosipy
JU30TPOKCHITYy (GymapaTy TOTpiOHO BHKOPHCTOBYBATH Y KOMIUIEKCI 3 IHIIMMH MEIWYHUMU
3aco0aMH.
Ta6aerku Tenodosipy auzonpoxenry pymapary ne jdiku nporn BLJI (Bipyc ImynoznedimuTy
Jlromuun) indekuii. TabneTkn MOXYTh IPUAMATH:
e Jlopocai
e Tlimritku Bikom Bix 12 g0 18 pokis, sIKi BiKe NPOXOAMJIH JIKYBaHHS IHITUMHU
jacoGamu poTi BIJI, sKki BTpaTHIIM CBOKO IOBHY €()EKTUBHICTB Y 3B’A3KY 3 PO3BHHCHHSIM
HECTIPUHHATINBOCTI, a00 BU3UBAIIM MO6IUHI eeKTH.
Ta6aerkn Tenodosipy auzonpokcuiay dymapary € TaKoXK JiKaMu TIPOTU  XPOHIYHOI0
renatuty B, BI'B indexmii.
(Bipyc I'enatuty B). TabneTku MOXKYTH pUAMAaTH:
e Jlopocai
e IligaiTkn Bikom Bix 12 xo 18 pokis
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Bam ne notpi6no Matn BIJI 11006 mikyBaTHCs tabneTkaMy TeHO(OBIpY AU30IPOKCHITY dymapary
Bia BI'B.

[leit 3aci6 we sumikoye BIJI indexuito. [IpuiimMaroun TabneTKkH TeHO(OBIPY AU3ONPOKCHITY
dymapaTy Bce Ille MOXKETe OTpPHMaTH indexuii abo inmi xBopo6u nos’sr3ani 3 BUI iHdeKIiero.
Bu takosk 31aTHi nepenatu BUI abo BI'B iHumm 0co6aM, TOX BaXINBO NPUAMATH 3anobiraiodi
i, 106 yHUKHYTH 1H)IKYBaHHS IHITAX oci0.

2. Illo Bu noBHHHI 3HATH Nepel THM SIK npuitMaTH Ta0J1eTKH TeHo(oBipy AM30MPOKCHITY
¢ymapary.

He npuitmaiite TabIeTKH TeHOoMOBIpY AU30IPOKCHITY QyMapary

o Skmo BM MaeTe angepriro Ha TeHO(OBIP, TeHO(OBIpY AM3ONPOKCHITY dymapar abo Ha
Oyab-sIKi 3 IHINIMX CKIIAJ0BUX HBOTO 3aco0y, BKa3aHUX y TYHKTI 6.

st o

; e SKmo me Tak, TO HEraiHO IIOBIIOMITH CBOIO nikaps, Ta He TpHiiMaiite TaONeTKH
TeHO(hOBIpY AM30MPOKCHITY QyMapary.

IMonepe/ukenHs Ta 3aN00iKHI 3aX0/1H

Tocminkyiitecss 3 nikapem abo (papmMaueBTOM IHEpeil THM, JK npuiitMaTé TabJIeTKH TeHO(OBIPY

JM30TIpOKCHITY hymapary.

| e Vuukaiire indikysanns iHmux oci6. By Bee me spaTHi nepepasatu B, npuiiMaroun

| mi 7KW, X04a PMCK LBOTO 3HWKCHHH e(heKTUBHOIO AHTUPETPOBIPY CHOIO Teparnieto.

| OGroBopiThL 31 CBOIM JIIKApeM 2amoGiKHi 3aX0aM HEOOXIIHI 00 YHUKHYTH 1H(IKYBaHHS
iHmux ocio. '

o IlocninkyiiTecs 3i cBoiM JiKapem a6o ¢dapmanesTom skmo Bu Mmaere
3aXBOPIOBAHHS HHPOK, 200 SIKIIO TecTH MOKa3aIn Mo Bu macre npobiemu 3
nupkamu. TabneTku TeHO(GOBIpY AM3ONPOKCHITy (ymapaTy HE MOXHA JaBatd
iUTiTKaM, SKIIO B HUX € TIPoOJIeMH 3 HUPKaMH. [lepen moyaTkoM JiKyBaHHs, Bar JKap
MO’Ke IPOBECTH aHAJi3M KpPOBi, MO0 BIECBHUTHCS Y HOPMATLHOMY GyHKIIOHYBaHHI

i Baumx uupok. TabneTku TeHO(QOBIpY AM30TIPOKCHITY dymapaty MOXyTh BIUIMBATH Ha

Batui HEpKH TPOTATOM JiKyBaHHS. Baim JliKap MOYe TIPOBOJIMTH aHAII3H KpOBI MPOTATOM

JiKyBaHHs, 100 CIIJIKYBAaTH 32 poGoToro Bammx HUpOK. SIKIO BH IOBHOJIITHI, Bai

Jikap Mo)Ke peKkoMeHIyBaTH Bam mpuiimarn tabnetku pimme. He 3MenuryHTe

i TIpoIHcany 103y, SKIIo Bamr jikap He cKasas Bawm ue 3pobutn. TaGneTku TeHO(OBIPY

| IM30TPOKCHITY GpyMapaTy 3a3BH4ail He NPUAMAIOTE PasoM 3 {HITMMY JTIKaMH, SKI MOXYTh

| nopymuT poboTy Bammx HHPOK. (mmBiTBHCS  IHWLT  MeOukamenmu ma maobnemxku
menogosipa Ouzonpoxcuna gymapamy). Skmo 1e € He30ibkHMM, Bam nikap Oyne
repeBipATH POOOTY BalIUX HUPOK pa3 Ha THIKICHD.

} e IIpobaemu 3 KicTKaMH. [CHYIOTH noBHOMITHI nauietd 3 BIUJI ki MOXKYTb PO3BUTU
KiCHY XBOpOOY OCTEOXOHIPO3 (BIAMMPAHHA KiCHOI TKaHHHU BUKJIMKAHE BTPATOXO
OTOKY KPOBI J10 KOCTI) MPH IIPOXOKEHHI KOMGIHOBaHOI AHTHUPETPOBIPYCHOT Tepaii.
Cpok KOMOIHOBAHOI aHTMpPETPOBIPYCHOI Teparii, BAKOPUCTaHH KOPTHKOCTEPOi/iB,
BKHBAHNS AJIKOrOMIO, TSUKKA IMYHOCYIpecis, BUCOKMH iHIEKC MacH Tila, cepen
{HITMX, MOXYTh BHCTYNaTH y pOJi JEKiNbKOX 3 0araThoX (bakTOpiB PU3UKY
pO3BUHEHHS L1i€l XBOpoOu. [Ipu3HakaMu OCTCOXOHIPO3Y € CKYTICTh Cyry00iB, JTIOMOTa
Ta 6i1b (0COBIMBO B CTETHAX, KOMHAX Ta IUIeYax) Ta yTPYAHCHHS Py x0/1601. SIxmmo
BH TIOMITHJIH OyIb 5IKi 3 IIMX CHMITOMIB — TIOBiZIOMITE CBOTO JiKaps.
[IpoGiemu KicTOK (1HOAI IO MPU3BOJATE 10 TpIillMH) MOXYTh TaKOX BUHUKATH Y 3B”A3KY

3 MOIIKOUKEHHSAM NPUYMHEHMM KJIITMHAM HHUPKOBOIO KaHAJBIL (nuBITBCS TYHKT 4
MOdHCAUGT NOBOUHT €hexmu) .

; NEPEKMAL

THHENHAR
sf.r-/muuﬁ

i

"EACTABHY

De
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o IocminkyiiTecr 3 Jaikapem, sxkmo Bm maere nonepexHi  MeYiHKOBI
3aXBOPIOBAHNSl, BKIuar4n renatur. l[lawientd 3 XBOPOOAMH  NEYIHKH
BKITIOUAIOUM XpoHiunuii renatut B abo C, KOTpi JKYIOThCS AHTHPETPOBIPY CHUMHU
npenaparamu, MarTbh IIJBMIIEHWH PHU3MK BHHUKHEHHSA TSUKKAX Ta NOTEHIIHHO
CMepTeIbHUX [EeYiHKOBUX YCKIaJHEeHb. SIKIIO BU xBopi Ha remaTuT B, Bam nikap
oGepexHo minbepe Haiikpame nikyBamHs s Bac. Sximo Bu panime Manu
3aXBOPIOBAHHs TediHKu, ab0 XpoHiuHy iHdexuito remaruty B, Baum JiKap MOXKe
IPOBOIMTH aHalli3u KpoBi 106 criaKyBaTh 3a poboToro Barmot MICYIHKH.

e Quikyiite indekmiii. Sxmo B Maere mporpecytouy BIJI indexuiro (CHIM) rta

oTpuMand iH(ekuito, Bu MoxeTe NPOSBISATH CHMITOMH iH(EKUIl Ta 3amaibHOro
mporiecy ab0 TOTIpIIEHHS CHMIITOMIB iCHyrouoi iHQexuii, SK TITBKU JIIKYBaHHSA
TabieTkamMu TeHO(OBIpY AM3OMPOKCHIY (yMmapary posmounerbes. LI cummToMu
MOKYTh iHIeHTH(DIKyBaTH Te, INO MOCHIIEHA iMYHHa cucTema Barmoro Oprasizmy
Gopethest 3 iHGekiiero. OuikyiiTe Ta Hamaraitecst 3HaMTH NPHU3HAKM 3alalbHOIo
nporecy a6o iH(exuii He3aAOBro micis Toro sk Bu mowamu mpuiAMaTH TabIETKN
TenodoBipy auzonpoxcuiny dymapary. SIKIIO B NOMITHTE NMPHU3HAKM 3allajbHOTO
npotecy abo iHdexuii, Bigpasy nosizomre cBOro Jikapsi.
B 107aTOK 10O ONMOPTYHICTHYHHX iH(eKUil, ayToIMyHHI posnaau (CTaH y SKOMY
iMyHHa cHCcTeMa aTaKye 370pOBI TKaHMHM OpPraHi3My) TakKOX MOXYTh BHHMKHYTH
micns Toro sk Bu mounere mpwitvatu iku npotd BT indexii. AyToimynHi
pO3JIad MOXYTh BHHHUKHYTH GaraTo MiCsIiB TIiciis mowaTKy JikysaHHs. Skimo Bu
OMIiTHIN GyIb-gKi cuMOTOMH iH(ekuii abo iHIT CHMITOMH SK-TO CIAaOKICTh Y
M’s13aX, c1a0KiCTh sKa MOYMHAETHCS B pyKax Ta HOrax Ta IEPECYBA€ThCs B CTOPOHY
Tyny6a, manenanii, TpemMop abo rilepakTHBHICTE, OyIb Jacka HEralHO IOBIIOMITH
CBOTO JIiKaps o0 IIyKaTH HeoOXiHe JIKyBaHHS.

e Iocminkyiitecsi 3 Bamum nikapem a6o gpapmaneBToM skmo Bu crapui 3a 65
pokis. Tabnetku TeHodoOBipy AM30mpoKCHIy GymapaTy He OyiH HOCIIIDKEHHI Ha
ManmieHTax cTapmmx 3a 65 pokis. SIKIIO B cTapmii Isoro BiKy Ta Bam mpomnmcani
TabaeTku TeHo(OBipy aM30MpoKcHiIy ¢Gymaparty, Bam mikap Oynxe ciiakyBaTd 3a
Bamu J1y>ke peTesbHo.

JliTu Ta Tk

Tabnetku TeHOPOBIPY TU30MPOKCUITY pyMapaTy NpUAATHI JJIs:

e BLI-1 indikoBanux nmiamiTkiB BikoMm Bix 12 10 18 pokis, Baroro Bix 35 xizorpam,
AIKI BKe TPOXOAWJIM JiKyBaHHsl iHmmMM Jikamu npotu BIJI, xorpi Ginem ne
MOBHICTIO e()eKTUBHI Y 3B’ 3Ky 3 PO3BUTKOM HECIPUHHATIMBOCTI, a00 BUKIMKAHUMH
1oOIYHUMHU epeKTaMu.

e BI'B indikosani nmimiTkn Bikom Bix 12 1o 18 pokis, Baror Bia 35 kijgorpam.

Tabnetku TeHOOBIPY TU30NPOKCUITY GyMapaTy He NPUAATHI U1 HACTYITHUX IPyII:

e BLJ-1 indikoBani aiTu 10 12 pokis

e BI'B indikosani xitn 10 12 pokis

3 NMUTaHHb J03YBaHHs JUBITHCA TYHKT 3, AK npuiimamu madbiemku meHo@posipy

OU30NPOKCUNY (hymapamy

Ivmi mem4Hi 3aco6m Ta Ta61eTKH TeHoGOBIPY TH30NMPOKCHIY pymMapaTy

lloBimomiTe cBoro Jikaps abo dapmaieBTa, sk Bu mpuiimaeTe, HeIaBHO

npuitMaiy abo MoXkeTe MpUUMaTH Y MaiOyTHEOMY OYyJIb SIK1 1HII MEIUYH1,3ac00H.
NEPEKNAR FAHROHAB

——
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e He npunuusiiTe npuiiom Oy Ab-sIKUX MEAMIHUX 3aco6iB npotu BUJI, mpommcanux BaruyiM
JiKapeM, KOJIM B pO3II04HeTe Npuiom TabieTok TeHO(OBIpY AM30MpOKCUIY dymapary,
akio BY Maete obuasi indexuii BI'B 1 BIJL

e He npuiimaiite Tabnerkn TeHO(OBIPY AU3ONIPOKCHIY gymapary, SKIIO BH BXKE
npuiiMaeTe 1HII MEIMYHI 3aCO0M SIKI MICTSThH TeodoBipy qmsonpokenay pymapar. He
npuitMaiite TabneTku TeHO(GOBIPY IM3OMPOKCHIY (yMapary pasom 13 MEIMYHUMHU
3acobamu ki MicTATh  azedoBipy aumiBoxcnn ( 3aci0 sKUH BUKOPUCTOBYIOTEH JUIA
JIIKYyBaHHS XpPOHIYHOTO renaTtuty B)

o JIyxe BAK/JIUBO MOBIIOMATH CBOTIO JiKaps, IKIIO BH NpHiiMacTe iHm JTikH AKi
MOKYTh MOMKOAMTH Bami Hupku.

I1e BxrOUaE B cede:

e  aMIHOITIKO3WIM, TIEHTaMiMH, ab0 BAHKOMIIIMH (IIpoTH OakepialbHUX iHQEKIIH)

e amdoTepinun B (mpoT rpuOKOBUX iHMEKILIH)

e (oCKapHET, FaHIMKIOBIP, OPIUAO(OBIpP, (IPOTH BIPYCHHUX iHGbeKIi)

e iHTepneykiH-2 (U1 TKyBaHHA PaKy)

e aznedosip aimiBokcuia (nmpotu BI'B)

e TakpoJiMyc (IS MPUTHIYEHHs IMyHHOT CHCTEMH)

e Hecrepoinni npormsanansai npernapati (HCII3II, ski 1036aBIsi0Th Bil KicHOro abo
M’SI30BOTO OOJTIO).

Inmi Meauuni 3aco6u siki mictsTe auaanosun (mporu BLJI indexuii): Tlpuitom tabnerox
TeHo(pOBIpY AM3ONPOKCHITY hyMapaTy pasoM 3 iHIIMMU aHTUBIPYCHHMH MEIUTHAMU 3acobamMu
SKi MICTSTH JMJAHO3WH, MOKe MiJABHINATH piBeHb NMJIaHO3iHYy y Bamriif KpoBi, Ta 3MEHIIUTH
gpcenpHicTs CD4 kmiThH. Pimko 3amaneHHS HiAUUIYHKOBOI 34703 Ta JaKTalMa03 (MOCTYI
MOJIOYHOI KHUCJIOTH y KpOB), #Ki iHOZI MOXKYTb BHKJIMKATH CMEpTh, OyIM IOBIZOMICHI
TPAIIATHCS KOJTM MEIWYHi 3aco0M IO MicTsTh TeHoDOBipy aM30mpokcHily Gymapar Ta
JWJAHO3MH HpHiManucs pa3oM. Bamn jikap peTelbHO 3BicHTH Ta BHOepe, uM JikyBaTH Bac
KoMOiHaIli€r0 TeHOQOBIpY Ta AUJaHO3UHY.

e Takoxk BakJIMBO NOBIZIOMHUTH cBoro Jjikaps, sakmo Bu npuitmaere
aeainacsip/codocodysip ais gikyBanas renatury C.

B3aemouisn Tab/1eTok TeHoG oBipYy AN30NPOKCHIY hymMapaTy 3 IZKer Ta HanosAMM
IpuiimaiiTe TabaeTku TeHodoBipy AM30NpPoKcHIy GymMapaTy pa3om 3 BKero (HalpHKIal
CTpaBOIO a00 CHEKOM).
BariTHicTh Ta roxyBanHs rpy/ito
Sxmo Bu BaritHi a60 rojayere Tpyjullo, BBaXaecTe 10 MOKeTe OyTH BariTHUMHU ab0 IIaHyETe
3aBariTHITH, CIIUTAliTe OpaaM Y CBOTO JIiKaps Tepe/] THM sIK IIpUIMaTH el MeIMIHMM 3acil.

e Bu ne mnosunni npuiimatu TabdjaeTkH TeHodoBipy amM3onpokcmiay Gymaparty
NPOTATOM BariTHocTi, KO Bu He y3rommnu Ie 31 cBoiM JjikapeM. Xoda ICHY€
obMekXeHa KIiHiYHA CTaTHUCTUKA BUKOPHCTAHHs TabJIeTOK TEHO(OBIPY AUIONPOKCHITY
GymapaTy BariTHUMH SJKIHKaMH, iX 3a3BHYaili He BHMKOPUCTOBYIOTH, TUILKM Yy pasi
abCcoMOTHOT HEOOXIAHOCTI.

e HamaraiiTecs YHUKHYTH BariTHOCTI TPOTIrOM JIIKYBaHHS TabJIeTKaMU TeHODORIPY
JIM30TIPOKCHIIY  (hymapaToM. BuW TIOBMHHI BHKOPHCTOBYBATH €(QEKTHBHUH METOX
KOHTpAIIeIIIil 3a/1/11 YHUKHEHHS BariTHOCTI.
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e Slkmo Bu 3aBarithiam, abo MIaHyeTe 3aBariTHITH, 3alUTaiTe CBOrO mkaps o
MOJK/JIMBMX IlepeBarax Ta pHU3HKax AHTHPETPOBIpYCHOI Tepanii s Bac ta Bamol
JMTUHU.

e Sxmo Bu npuiiasim TadjaeTKH TeHo(oOBIpY AU30NPOKCHITY dymapaTy I Hac
BariTHOCTI, Baul Jikap MoXe BAMArari TJIaHOBI aHANi3M KPOBi Ta iHUI JiarHOCTHYHI
TeCTH 3a/lsl CIOCTEPEeXKEHHs 3a PO3BMTKOM Barmoi JTUTHHA. Inst miteit, umi martepi
IpUIIMATM MeJMUHI 3aco0u sK TabieTky TeHo(hOBipy JHU30IPOKCHITY dhymapaTy (HI3T)
IPOTSTOM BATiTHOCTI, TIO3UTHBHI CTOPOHHM  3aXUCTY TPOTH BipyCy INepeBaXkalu pU3NK
NMoOiuHUX eeKTiB.

e He roayiiTe rpyaiio npoTsrom JiKyBaHHs TabJeTkaMu TeHoGoBipy AU30NPOKCHITY
dymaparom. Tomy 110 Air04a peyoBUHA Y 1IUX JiKax NOTpaIuIsie y rpyAHe MOJIOKO.

e Sxmo Bu xinka xsopa na BIJI aGo BI'B — He roxmy#Te rpyuto, o0 YHUKHYTH
Tepeiauy Bipycy AWTHHI Pa3oM 13 IPYIHIM MOJIOKOM.

KepyBaHHSI aBTOTPAHCIIOPTOM 200 IHINAMH MeXaHi3MaMHu.

TabneTku TeHOMOBIPY AU3OMPOKCHIY GymapaTy MOXKYTh BUKIMKATH 3alaMOPOICHHA. ko

Bu BiguyBacTe 3amaMOpOYCHHS TpuiMaioun  TabNeTKHU TeHo(OBipy AM30IPOKCUTY

dymaparty, He cifaiiTe 3a KEpMO aBTOMOOLIA 200 BeJIOCHIIea Ta HE BUKOPHCTOBYHTE OYIb

SIKi IHCTpYMEHTH a0 MEXaHI3MH.

Ta6aeTku TeHodoBipy AM30NPOKCHTY GymMapaTy MICTATH JaKTO3y.

IoginomiTe Bamoro Jixaps nepel mpuiioMom TabaeTok TeHO(QOBIPY AM3ONMPOKCHIY

dgymapaTy SKIIO BM MaeTe HEMEPEHOCHMICTH JIAKTO3H a00 HeIepeHOCUMICTh OyJIb SKHX

HIITMX caXapiB.

3. SIx npuitmaTu TabaeTKkH TeHo(OBIPY AN3ONPOKCHITY dhymapary

3apskaM mpMiimaiiTe Jiku came Tak, sk Bam uikap abo dapmaneBT ckazas Bam ne

po6uTn. KoncynpryiiTecs 3i cBoiM Jikapem abo (papMaleBTOM SKIIO BI MA€Te CYMHIBH.

PexomenoBana 103a:

e Jlopocui: 1 TabeTka KOXeH JeHb 3 DKerO (HalpuKiIal CTpaBoro abo CHEKOM)
e IlimmiTku BikoMm Bix 12 1o 18, Baroro Ginbiie 35 kinorpam: : 1 TabeTka KoxXKeH JeHb 3
Xero (HampUKJIaa CTpaBoko abo CHEKOM)
Sxmo BaM 0coGNMBO TPYIHO KOBTAaTH, B MOXeTe BHKOPUCTATH KIHUAK JIOKKH 100

po3aBuTH TabneTKy. IloTiM 3MimaTé MOpOWIOK 3, MPUOIM3HO, 100 mu (miB cTrakaHa) BOJM,
areIbCUHOBOTO COKY a00 BHIITHEBOTO COKY Ta HEFAWHO BHUIICHTE.

e 3apxau npuiimaiitTe 103y pexomenaoBany Bammm nikapem. Ile HeoOXiHo, Mmoo
3abesneynTH, MO Bamii iKY TOBHICTIO €(eKTHBHI, Ta 3MEHIIUTH PU3UK PO3BUTKY
HECTIPUHHATIMBOCTI 110 JikyBaHHs. He 3MiHIONTE 103y 332 BUHATKOM BUIIAIKIB KoJi Bam
JiKap roBOpuThH Bam 1ie 3po0uTH.

e SIkmo BHM Jopocia JIIOJMHA | MacTe MpobjaeMH 3 HUpKamMu, Ba jikap Moxe pajiuTy
Bawm npuiimMati TabneTki TeHoQOBipy AM30MPOKCHIY hymMapary MEHII JacTie.

e Slkmo Bu xBopi ma BI'B Bam nikap moxe npomonysaté Bam Tect na BIJI, mo6
Ii3HATHCS, 9M € BU pa3oM xBopumu Ha BI'B 1 BIJL

3BepraiiTecs 10 BKJIAIMINIB 3 iHpOpMAIL€IO JUIS Tali€HTa K IHIIHM AHTUPETPOBIPYCHUM

3ac00aM 3a IHCTPYKIH€EIO TIPUIHATTS IHITHX MEMKaMEHTIB.

SIkmo Bu npuitasm 6inbme Tadaerok TeHodoBipy an3onpokcnay gymapary Hixk 0yio

noTpioHo

Sxmo By BHIAAKOBO MpUitHsIM 3a6araTo TabieTok TeHohOBipy AM30NpoKcHIy Gymapary,

Bu MosxeTe GYTH y CTaHi GiTBLIIOTO PU3UKY MEpeHeCeHHS MOXIMBUX NMOOIYHUX eeKTIB Bil

X JK (AMBiTBCS HYHKT 4, MOKIMBI 10GIYHI mii). 3BEpHITBCA 10 CBOTO IHikaps abo

I Ly it
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HARGIIOKYOro  BUULIEHHS HeBiIKNAIHOI JONOMOTM 3a mopajoro. TpuMmaidTe yNakoBKY

TaGIeTOK NOPs 3 06010, 0O MaTH MOKIMBICTH JIETKO ONUCATH 110 CaME BH NIPUHHSIIH.

SIkimo BU 326y NPUAHSTH Ta0JeTKH TeHO(OBIPY AN30MPOKCHITY dymaparty

BaskMBO 3BEpPHYTH YBary, sk By IpOIYCTHIM 103y TablIeTOK TeHO(hOBIPY AU3ONPOKCUITY

¢gymapaty. SIKIIO0 BH IMPOIYCTHIIN 103Y, BUTIYMTE SK AKHH dac moromy Bawm cuim Oyro it
i npUiMaTH.
|

o SIKIo e MeHIme Hizk 12 FOIHH MicJist TOTo SK ii 3a3BUyYail IpUHMAaIOTh, MPUAMITS 11

i
L
|
|
]

SKHANIIBH/IIIC; HACTYIHY 103y IpHiiMaiiTe y 3BUUaiHAN Yac.
e SIxmo ne 6ibme Hisk 12 TOIMH TIiciud Toro, sk Bu mosunui Oy il TPUHHATH, HE

GepiTh 10 yBarw mpomylleHy nosy. ITouexaiite, Ta IPUEMITH HACTYNHY 103y Y
‘ spuyaiinumii yac. He mpuiimaiite 10/BifHY 103y 00 KOMIIEHCYBATH 3a0yTy TabJIeTKy.
| Slkmo Bac 3Hyamio MeHm Hizk 3a 1 roausy mnicast npuiomy TabjeTkn TeHo(OBIpY
[M3onpoKcuay GymMapary, IpHiiMiTh e oy TabieTky. Bam ne noTpiOHO NpUIMATH 1Ie OJHY
TabIeTKy, AKIIo Bac 3HyIHI0 micas Oimbi HK 1 rOIMHY micns mpuifoMy TabneTKH TeHO(OBIPY
’ JIM30TIPOKCHITY (pymapary.
i S0 Bu npunMHUIM NpHiioM Ta61eTOK TeHo(OBIpY IU30MPOKCHITY dymapary.
He npunuusiiTe npuitoM TabneTok TeHO(OBIPY AW3OMPOKCHITY gymapary Oe3 paad CBOIO
nikapst. IlpunmHenns JiKyBaHHs TabJIeTKaMH TEHO(QOBIpY IU30MPOKCHILY bymapaty MOXKe
i 3HU3UTH e)EKTUBHICTD JIIKYBaHHA PEKOMEHI0BaHOTO Baumim ikapeM.
‘ Slkmo Bu XBopi a6o Ha rematut B ado BLJ Ta rematur B pazom (xo-indexmin), nyxKe
| BaXIIMBO HE MPUIIMHATH JIKyBaHHS TabIeTKaMM TeHO(DOBIPY XHU30NPOKCHITY dymapaTy He
i 3aIMTABLIN CBOTO JiKaps. JlesKi MalieHTH Malu aHami3n abo CHMITOMH K1 TATBEP/KYIOTh 1110

iXHilf rernaTHT MOTipIMMBCA TICIsS MPUIMHEHHs NpuitoMy TableTox TeHO(OBIPY AU3ONPOKCUITY

‘ dymapaty. Bix Bac MoxyTh morpeOyBaTi MPOXOKEHHS aHaNi31B KPOBI MPOTATOM JIEKLIBKOX
MICSIIB TCIS MPUIHHEHHS JiKyBaHHS. J[eSKUM Mali€eHTiB 3 MpOrpecyrourMH xBopoOamu, abo
‘ IIMPO30M, TIPUIIMHEHHS JIiKyBaHHA HE PEKOMEHIOBaHE, TOMY IIO MOXe MPHU3BECTH JIO
TIOTIpPIIECHHSI TeTIaTUTY.

M « IloroBopiTh 3i cBOIM Iikapem Tepel THM SK Bu mpumuHsieTe Npuiom TabJIeTOK
1 TeHO(OBIPY AM3OMPOKCHITY GymapaTy 3 Oyab SKOI MPUYMHM, 30KpEMa SAKIIO BU MA€Te

, Oy b siKi To6GiuHI il abo 1HIE 3aXBOPIOBAHHS.

| e HeraifHO MOBiIOMITH CBOTO Jikapsi PO HOBi ab0 HE3BWYANHI CHMIITOMHM IICIIL TOTO SIK

@ ' By NpMIUHMIM JIIKyBaHHs, 30KpeMa CHMOTOMH ski Bu mnos’szyere 3 iH]exuiero
rernatuty B.

e 3BepHiThCA [0 JiKaps Tepe] THM sSK 3HOB PO3MOYATH IPUHOM TableTok TeHo(OBipy
JIU30TIPOKCUITY pymapary.

Sxmo Bu Maete 6yap sKi Mojaji TATAHHS CTOCOBHO BUKOPHCTAHHS LHMX JIKIB, 3alUTaiTe

cBoro gikaps abo ¢apmanenra.

4. MosxiuBi nobiuHi peaxkuil.

Ilix wac BIJI Tepamii Mose BinGyBaTHcs TIiJBMINEHHsS Bardu Ta MiIBHMIIECHHSA PiBHIO JIIIIB

KpoBi Ta Tmoko3u. lle uacTKoBO TMOB’S3aHE 3 BIXHOBJEHHAM 310pOB’S Ta PHUTMY

KUTTEMSITLHOCTI, 1 B BUIAAKY JIiMiAIB KpoBi — iHO;i 3 camumu yikamu npotu BIJI. Bam

JliKap IpoBeJie TeCTH II00 BCTAHOBUTH 11i 3MIHH.

Sk 1 Bci KM, W JIKK MOXKYTh CIIPUYMHATH TOOIUHI edeKTH, Xoua He KOKEH MOXKe iX

i | OTpUMATH.

Mok/JIMBI cepiio3Hi MOOIYHI peakuil — MOBIAOMTE CBOro JIiKaps HeraiHo

, i e JlakToummo3s (3aiiBa MOJOYHA KHCJIOTAa y KpoBi) Tparsgerbes piako (y 1 3 1000
1 NanicHTIiB) ane cepilosHi noGouni eGekTH MOXyTh OyTH cMepTeabHUMHU. Jlanui nobiuHi

edexT MOXKYTh OYTH NPU3HAKAMMU JIaKTOIUI03Y:

s ST amiiiiig
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* rbOoKe, NPUCKOPEHe auXaHHs

® COHJIMBICTB

* HyJOTa, 0I10BOTA Ta Oinb y HITYHKY

* Ko Bu nymaere, mo y Bac mosxe OyTH JJAKTONMI03, HeraiiHo 3BEPHITLCSI 10 CBOTO
Jikaps.

IHmi mozusi cepitosui nodivni peakmii

Hacrynui no6iuni nii Henomuperi (y 1 i3 100 nauienTis):

* Oiab y muryHky (KHImIKAaX) BUKIMKAHA 3aMa]eHHsM i ATUTYHKOBOT

® TIOMIKOIKEHHS KJIITHH HEPKOBOTO KaHAIbIIs

Hacrynui no6iuni aii pigxi (y 13 1000 nauienris):

* 3ananeHHs HUPOK, psicHe CCHOBHITY CKAHHS Ta MOYYTTH CIPAry.

e 3minu y Bamiii ceui Ta 6ouri Y CnMHI BUKIUKaHI mpobiemaMu 3 HUPKaMH, HUPKOBa
HEJIOCTATHICTH BKIIFOYHO.

* PosM’aximenHs xictok (CynpoBOIKeHe KiCTKOBHM GojieM Ta IHOZI 3 pe3yJbpTaToM
TIEPEJIOMY), SIKE MOXE BUHMKHYTH Y 3B’A3Ky 3 TIOMIKO/DKEHHSM KIITHH HHUPKOBOTO
KaHaJIbIIS.

* JKuposa inpinbTpanis nevinku

Hxmo Bam 3naerbes, mo Bu moxkere matu OyAb-AIKYy 3 HMX cepiio3HMX MoGiYHuX aiit, To
3BEPHITHLCS 10 CBOTO JliKapst

Haiibinem wacrimi no6iuni xii

Hactynui no6ivni nii Ayxe qacTi (skHaiiMenm 10 3 100 NAIIEHTIB):

* [liapes, 6moBoTa, HyO0TA, 3allaMOPOYEHHS, CHUII, TOYYTTS CcJIabKOCT]

TecTn Takox Binm3HavaroTh:

* 3umxenns pocdary B kposi

Iami MoskauBi moGivmi peakimii:
Hacrynni no6ivui xii wacri (10 10 3i 100 nauicuTin)
* [‘onoBuwuii 6ink, 6iip Y HLTYHKY, IOYYTTsI BTOMHU, 3AYTTS, KHIIIKOBI r'asu.
Tectu Takox Bin3HauaroTL:
* Tpo0JIEMH 3 NEeYiHKO
Hacrynui no6oymi eextH HewacTi (10 1 i3 100 Al €HTIB)
® PO3pUB M’s13iB, 6ik y M’s13aX, clabKicTs NEPEKJAA BAKOHAB
Tectr Takoxk Bin3HAYAIOTE: 7% BHG‘ AYHUR

* 3HMXKEHHS PiBHIO KaJlio B OpraHismi
o [IlinBumenns KPEaTHHIHY Y KpOBi
* Ilpo6nemu 3 migmnysKoBOO 327103080
Pospusu M’s13iB, posm’ sxmenns xictox (1o cympoBomKyeThCS Goem Y KiCTKaX Ta iHOZi Mosxke
CTaTH IPUYIUHOIO YTBOPEHHS TpilIMH) Gimpb Y M’s3aX, clabKicTh M’SI3iB Ta 3HIOKEHHS PIBHIO
Kajiio abo docdaty B KpoBi MosKe 3’BUTHCS B 3B S3KY 3 TIOIIKOIKEHHIM HAHECEHUM KIIITHH
HUPKOBOT'O KaHAJBIIS.
Hactynni mo6iuni peaxii pinkicHi (10 1 i3 1000 TNali€HTIB)
* bum y mnynky (KHIIEYHHKY) BUKITHKAHHI 3aITaie HEsM NEYIHKH
* Habpsx o6muaus, ry6, s3uxa ao ropia
Hosizomaenns npo nodiuni peaxmii
* JIkmo Bu MaeTe Gyne gki moGivmi peaxuii, 3BEpHITLCS JI0 CBOTO nikapst abo (apmarenra.
le Brmouae B cefe Takox OyIb-sIKi MOXIHBI MOGiuH] peakuii He Bkazaui B BEOMY
BKJIAJIMILII.
5. Sk 36epiraTu Tadaerku Tenodosipy Auzonpokcuay gpymapary



He 36epiratn y npu temnepatypi 6insiue 3a 30°C. 30epiraTi B OpUTiHAIbHIN YIIaKOBIII.

He BukopucroByiite mi niku micis NPOCTPOYEHHs TEPMIHY NPHAATHOCTI, SKUH BKa3aHUH Ha
ynmakosui micis {EXp.}. TepMin npuaaTHOCTI Bianosinae OCTAaHHBOMY JTHIO MiCSIIS.

30epiraiiTe y HEJIOCTYIHOMY JUIS [iTeil Micli

He Buxupaiite niku y cucremy smisy BOJONPOBOIY, ab0 y noMmarmmHe cMmiTts. Criuraiite cBOro
apmaneBTa, K MPaBHIIBLHO MO36ABUTHCE TiKiB AKIIO BOHH BaM Gizpme He noTpibHi. Lli 3axoau
AOTIOMOKYTh 3aXHCTHTH HaBKOJIMIITHE CEPEIOBHIILE.

6. Bvicr ynakoBku, Ta inma indopmaunis.

o micTsaTE y c06i TabaeTKH TeHo(poBipy au3onpokcuiay gpymapary

* AKTHBHa pevoBuHA - TeHO(OBip. Koxkna Tabnerka, BKpPHUTa IIJIBKOBOIO 000JIOHKOIO,
Mictuth 300Mr  TeHO(OBIpY AU30MpoKcHily dymapary (o exBiBaJleHTHO 245 wMr
TeHA(OBIpY AUZOMPOKCHITY).

* Immi inrpemientn — naxtosu Momoriapar, MIKPOKPHCTaliuHa LEII0N03a, KPOXMallb
NpEeKENaTUHI3OBAHUH, HATPilO0 KpocKapMeso3a, Martiro cTeapar, Io CKJIaJaroTh SAPO
TabJIETKH, Ta TipoMeso3a, JTaKTO3M MOHOTI'IpaT, TUTAHY HiOKCHJ, TpHaueTuH, FD&C
Blue # 2 / Indigo Carmine AL ta FD&C Blue # 2 / Carmine Aluminum Lake, o
BXOIATE 10 cKaagy o0onoHKH. J[UB. po3ain 2 - «rabieTkn TEHO(OBIPY AH30IMPOKCHITY
(bymapaTy MicTsTh TakTO3YY.

SIk BUTASI12K0TEL Ta01eTKH TeHodoBipy tnM3onpokenay pymaparty, Ta BMicT YNAaKOBKH
CHHBOTO KOTBOPY OBaNbHI TaGieTKH, BKPHUTI IUTIBKOBOKO 0OOJIOHKOIO, 3 I'paBipyBaHHIM
«LA16» 3 oxmiel cToponu i riranxi 3 inmoi CTOPOHH.

Tabnetku TeHodoBIpY MU30MpOKCHIA bymapaty BHITyCKaroThCs Y (pIIaKoHax, mo MicTsTs 30
TabJIETOK.

Ilo 30 rtabnerox y Gimomy HENpO30poMy (GJIaKOHI 3 TOJEeTHIEHY BHCOKO! IIBHOCTI
06’emom 60 cM3, 3aKpUTOMY TUIBKOIO 3 TMOJIECTPY Ta KPHIIKOIO 33 MM, IO MAE 3aXHCT Bij
niteit. B koxHuMit Gprakon pazom 3 TaGnerkamu BKJIaZICHO 1 umiHap 3 1T cuitikaremo.

Baacnuk peecrpauiitnoro mocsiguenns ta BHPOOHHUK
Biiacuuk peectpauiitnoro nocsiggenns:

Jlaypyc Jla6ce Jlimiren,

2-1t norepx, Cipen Uembepc, Poyn Ne7

Baumxapa Xinne, XaiinepaGazn, Tenanrana — 500034,
[nnist.

Bupob6nux:

Jlaypyc Jla6c¢ JlimiTen, (fOHiT-2),

[TnoT Ne: 19, 20 & 21, 3axinHuii Cexrop, ATICE3,
Adyramypam Manpa,

Bicakxanatuam Jlictpikt, 53101 3

Anjnpa [pangemr, Innis.

Ieit Baaamm ocranuiii pas neperasaascs 06/2017.




